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1 General Description

1.1 Product Description for Equipment under Test (EUT)

This test report was prepared on behalf of Cisco Systems Inc., and their product model: C91304XE-B (US),
C9130AXE-A (Canada), FCC ID: LDK948342197, IC: 2461N-948342197, with Marlin Antenna Model: C-
ANTI104 as referred to as EUT in this report. The product is an 802.11ax Access Point operates in 2.4 GHz and
5 GHz bands.

1.2 Objective

This report was prepared on behalf of Cisco Systems Inc., in accordance with Part 2, Subpart J, and Part 15,
Subparts B and E of the Federal Communication Commission’s rules, ISEDC RSS-247 Issue 2 on February
2017.

The objective was to determine continuous compliance for an additional external antenna with FCC Part 15.407
and ISEDC RSS-247 rules. In order to determine continuous compliance with the new antenna, Output Power,
Power Spectral Density, and Band-edge Emissions were spot tested.

1.3 Related Submittal(s)/Grant(s)

Equipment Class: DTS, FCC ID: LDK948342197, IC: 2461N-948342197

1.4 Test Methodology

All measurements contained in this report were conducted in accordance with ANSI C63.10-2013, American
National Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the range of 9 kHz to 40 GHz, and FCC KDB 789033 D02 General UNII Test
Procedure New Rules v02r01.

1.5 Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in the field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna directivity,
antenna factor variation with height, antenna phase center variation, antenna factor frequency interpolation,
measurement distance variation, site imperfections, mismatch (average), and system repeatability.

Parameter Measurement uncertainty
Occupied Channel Bandwidth 34kHz
RF output power, conducted 4.84 dB
Power Spectral Density, conducted 1.69 dB
Unwanted Emissions, conducted 4.84dB
All emissions, radiated 5.18 dB
AC power line Conducted Emission 4.22 dB
Temperature +2°C
Humidity +5%
DC and low frequency voltages +1.0 %
Time +2 %
Duty Cycle +3 %




1.6 Test Facility Registrations

BACLs test facilities that are used to perform Radiated and Conducted Emissions tests are currently recognized
by the Federal Communications Commission as Accredited with NIST Designation Number US1129.

BACL’s test facilities that are used to perform Radiated and Conducted Emissions tests are currently registered
with Industry Canada under Registration Numbers: 3062A-1, 3062A-2, and 3062A-3.

BACL is a Chinese Taipei Bureau of Standards Metrology and Inspection (BSMI) validated Conformity
Assessment Body (CAB), under Appendix B, Phase I Procedures of the APEC Mutual Recognition
Arrangement (MRA). BACL’s BSMI Lab Code Number is: SL2-IN-E-1002R

BACL’s test facilities that are used to perform AC Line Conducted Emissions, Telecommunications Line
Conducted Emissions, Radiated Emissions from 30 MHz to 1 GHz, and Radiated Emissions from 1 GHz to 6
GHz are currently recognized as Accredited in accordance with the Voluntary Control Council for Interference
[VCCI] Atrticle 15 procedures under Registration Number A-0027.

1.7 Test Facility Accreditations

Bay Area Compliance Laboratories Corp. (BACL) is:

A- An independent, 3"-Party, Commercial Test Laboratory accredited to ISO/IEC 17025:2005 by A2LA (Test
Laboratory Accreditation Certificate Number 3297.02), in the fields of: Electromagnetic Compatibility and
Telecommunications. Unless noted by an Asterisk (*) in the Compliance Matrix (See Section 3 of this Test
Report), BACL’s ISO/IEC 17025:2005 Scope of Accreditation includes all of the Test Method Standards and/or
the Product Family Standards detailed in this Test Report..

BACL’s ISO/IEC 17025:2005 Scope of Accreditation includes a comprehensive suite of EMC Emissions, EMC
Immunity, Radio, RF Exposure, Safety and wireline Telecommunications test methods applicable to a wide
range of product categories. These product categories include Central Office Telecommunications Equipment
[including NEBS - Network Equipment Building Systems], Unlicensed and Licensed Wireless and RF devices,
Information Technology Equipment (ITE); Telecommunications Terminal Equipment (TTE); Medical Electrical
Equipment; Industrial, Scientific and Medical Test Equipment; Professional Audio and Video Equipment;
Industrial and Scientific Instruments and Laboratory Apparatus; Cable Distribution Systems, and Energy
Efficient Lighting.

B- A Product Certification Body accredited to ISO/IEC 17065:2012 by A2LA (Product Certification Body
Accreditation Certificate Number 3297.03) to certify
- For the USA (Federal Communications Commission):

1- All Unlicensed radio frequency devices within FCC Scopes A1, A2, A3, and A4;
2- All Licensed radio frequency devices within FCC Scopes B1, B2, B3, and B4;
3- All Telephone Terminal Equipment within FCC Scope C.

- For the Canada (Industry Canada):

1 All Scope 1-Licence-Exempt Radio Frequency Devices;
2 All Scope 2-Licensed Personal Mobile Radio Services;
3 All Scope 3-Licensed General Mobile & Fixed Radio Services;
4 All Scope 4-Licensed Maritime & Aviation Radio Services;
5 All Scope 5-Licensed Fixed Microwave Radio Services
6 All Broadcasting Technical Standards (BETS) in the Category I Equipment Standards List.
- For Singapore (Info-Communications Development Authority (IDA)):
1 All Line Terminal Equipment: All Technical Specifications for Line Terminal Equipment —
Table 1 of IDA MRA Recognition Scheme: 2011, Annex 2
2. All Radio-Communication Equipment: All Technical Specifications for Radio-Communication

Equipment — Table 2 of IDA MRA Recognition Scheme: 2011, Annex 2
- For the Hong Kong Special Administrative Region:
1 All Radio Equipment, per KHCA 10XX-series Specifications;




2 All GMDSS Marine Radio Equipment, per HKCA 12XX-series Specifications;

3 All Fixed Network Equipment, per HKCA 20XX-series Specifications.
- For Japan:
1 MIC Telecommunication Business Law (Terminal Equipment):

- All Scope Al - Terminal Equipment for the Purpose of Calls;
- All Scope A2 - Other Terminal Equipment
2 Radio Law (Radio Equipment):

- All Scope B1 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 1 of
the Radio Law

- All Scope B2 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 2 of
the Radio Law

- All Scope B3 - Specified Radio Equipment specified in Article 38-2-2, paragraph 1, item 3 of
the Radio Law

C- A Product Certification Body accredited to ISO/IEC 17065:2012 by A2LA (Product Certification Body
Accreditation Certificate Number 3297.01) to certify Products to USA’s Environmental Protection Agency
(EPA) ENERGY STAR Product Specifications for:
1  Electronics and Office Equipment:
- for Telephony (ver. 3.0)
- for Audio/Video (ver. 3.0)
- for Battery Charging Systems (ver. 1.1)
- for Set-top Boxes & Cable Boxes (ver. 4.1)
- for Televisions (ver. 6.1)
- for Computers (ver. 6.0)
- for Displays (ver. 6.0)
- for Imaging Equipment (ver. 2.0)
- for Computer Servers (ver. 2.0)
2 Commercial Food Service Equipment
- for Commercial Dishwashers (ver. 2.0)
- for Commercial Ice Machines (ver. 2.0)
- for Commercial Ovens (ver. 2.1)
- for Commercial Refrigerators and Freezers
3 Lighting Products
- For Decorative Light Strings (ver. 1.5)
- For Luminaires (including sub-components) and Lamps (ver. 1.2)
- For Compact Fluorescent Lamps (CFLs) (ver. 4.3)
- For Integral LED Lamps (ver. 1.4)
4 Heating, Ventilation, and AC Products
- for Residential Ceiling Fans (ver. 3.0)
- for Residential Ventilating Fans (ver. 3.2)
5 Other
- For Water Coolers (ver. 3.0)

D- A NIST Designated Phase-I and Phase-1I Conformity Assessment Body (CAB) for the following
economies and regulatory authorities under the terms of the stated MRAs/Treaties:
- Australia: ACMA (Australian Communication and Media Authority) — APEC Tel MRA -Phase I;
- Canada: (Innovation, Science and Economic development Canada - ISEDC) Foreign Certification Body —
FCB — APEC Tel MRA -Phase I & Phase II;
- Chinese Taipei (Republic of China — Taiwan):
o BSMI (Bureau of Standards, Metrology and Inspection) APEC Tel MRA -Phase I;
o NCC (National Communications Commission) APEC Tel MRA -Phase I;
- European Union:
o EMC Directive 2014/30/EU US-EU EMC & Telecom MRA CAB (NB)
o Radio Equipment (RE) Directive 2014/53/EU US-EU EMC & Telecom MRA CAB (NB)
o Low Voltage Directive (LVD) 2014/35/EU




Hong Kong Special Administrative Region: (Office of the Telecommunications Authority — OFTA)
APEC Tel MRA -Phase I & Phase 11

Israel — US-Israel MRA Phase |
Republic of Korea (Ministry of Communications - Radio Research Laboratory) APEC Tel MRA -Phase 1
Singapore: (Infocomm Media Development Authority - IMDA) APEC Tel MRA -Phase I & Phase II;
Japan: VCCI - Voluntary Control Council for Interference US-Japan Telecom Treaty VCCI Side Letter-
USA:

o ENERGY STAR Recognized Test Laboratory — US EPA

o Telecommunications Certification Body (TCB) — US FCC;

o Nationally Recognized Test Laboratory (NRTL) — US OSHA
Vietnam: APEC Tel MRA -Phase [;




2 EUT Test Configuration

2.1 Justification

The EUT was configured for testing according to ANSI C63.10-2013 and FCC KDB 789033 D02 General UNII
Test Procedures New Rules v02r01.

The EUT was tested in a testing mode to represent worst-case results during the final qualification test.

2.2 EUT Exercise Software
The test utility used was a script provided by Cisco Systems, Inc. The test software used was Chelsea, version

0.1.93 — developed by Alexandrae Duran. The test software was verified by Alexandrae Duran to comply with
the standard requirements being tested against.

2.3 Duty Cycle Correction Factor

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 section B:

All measurements are to be performed with the EUT transmitting at 100% duty cycle at its maximum power
control level; however, if 100% duty cycle cannot be achieved, measurements of duty cycle, x, and maximum-
power transmission duration, T, are required for each tested mode of operation.

Radio Mode Olzn"fsi;ne P(e;‘lis(;d Dut(); A)C)ycle D(Cd%f*
Non HT20 1.420 1.549 91.721 0.375
HT/VHT20 5.411 5.683 95.206 0.213

HE20 5.435 5.731 94.827 0.231
Non HT40 1.424 1.561 91.271 0.397
HT/VHT40 91.538 100 91.538 0.384

HE40 97.500 100 97.500 0.110
Non HT80 1.426 1.555 91.730 0.375

VHTS80 92.083 100 92.083 0.358
HES80 92.356 100 92.356 0.345

Note*: DCCF = Duty Cycle Correction Factor = 10*log (1/duty cycle), when power averaging was applied in
average measurement.




2.4 Equipment Modifications

None.

2.5 Local Support Equipment

Manufacturer Description Model
Dell NB E6410
2.6 Remote Support Equipment
Manufacturer Description Model Serial Number
Dell Laptop Latitude E5440 -
2.7 Power Supply/Adapter
Manufacturer Description Model
PHIHONG PoE Injector P193200774A1
2.8 Interface Ports and Cabling
Cable Description Length (m) To From
CatSe ~1 EUT POE Injector
Cat5e ~1 POE Injector NB




3 Summary of Test Results

FEC & ISEDC Description of Test Result
Rules
" EpCrss 102 R Exposure Complan
ISE]§((3: (};géii?s §6.8 Antenna Requirement Compliant
ISEEE%EA:;O-;EL? §6.2 Output Power Compliant
ISEDC RS 247 S0 Band Edges Complan
ISEFlgg I‘ilsss'-‘tz(zté( a§)6.2 Power Spectral Density Compliant




4 FCC §15.203 & ISEDC RSS-Gen §6.8 - Antenna Requirements

4.1 Applicable Standards
According to FCC §15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this
Section. The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use
of a standard antenna jack or electrical connector is prohibited.

And according to FCC §15.247 (b) (4), if transmitting antennas of directional gain greater than 6 dBi are used
the power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

According to ISEDC RSS-Gen §6.8: Transmitter Antenna

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum
permissible antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate
the compliance of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.)
specified in the applicable RSS, when the transmitter is equipped with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level.
However, the transmitter shall comply with the applicable requirements under all operational conditions and
when in combination with any type of antenna from the list provided in the test report (and in the notice to be
included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements with each
antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the following notice
in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science
and Economic Development Canada to operate with the antenna types listed below, with the maximum
permissible gain indicated. Antenna types not included in this list that have a gain greater than the maximum
gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be
used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required impedance
for each antenna type.




4.2 Antenna Description

o Frequency Range | Antenna ot :
Part Number Description (MHz) Port Polarization Gain
EG Vertical
2400-2483.5 - 6 dBi
FH Horizontal
ACEG Vertical 10 dBi
) BDFH Horizontal (Narrow Beam)
Cisco Catalyst 2.4 GHz 5150-5350 AC Vertical
ioht- ertica i
C-ANT9104 anq 5 QHZ E.1ght Port .8 dBi
Polarization-Diverse Low BD Horizontal (Wide Beam)
Sidelobe Patch Antenna
ACEG Vertical 10 dBi
BDFH Horizontal (Narrow Beam)
5470-5875 -
EG Vertical 8 dBi
FH Horizontal (Wide Beam)

Antenna information was provided by customer.




S FCC §2.1091, §15.407(f) & ISEDC RSS-102 - RF Exposure

5.1 Applicable Standards

According to FCC §15.247(1), §15.407(f) and §1.1307(b)(1), systems operating under the provisions of this

section shall be operated in a manner that ensures that the public is not exposed to radio frequency energy level

in excess of the Commission’s guidelines.

Limits for General Population/Uncontrolled Exposure

“Range | | Swengm | . Swengm | PovwerDemsity | Averaping Time
(MHz) (V/m) (A/m)
Limits for General Population/Uncontrolled Exposure
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f * (180/12) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz
* = Plane-wave equivalent power density

According to ISED RSS-102 Issue 5:

2.5.2 Exemption Limits for Routine Evaluation — RF Exposure Evaluation

RF exposure evaluation is required if the separation distance between the user and/or bystander and the
device’s radiating element is greater than 20 cm, except when the device operates as follows:

« below 20 MHz" and the source-based, time-averaged maximum e.Lr.p. of the device 1s equal to or less
than 1 W (adjusted for tune-up tolerance).

» at or above 20 MHz and below 48 MHz and the source-based, time-averaged maximum e.ir.p. of the
device is equal to or less than 4 49/f"° W (adjusted for tune-up tolerance), where f is in MHz;

» at or above 48 MHz and below 300 MHz and the source-based. time-averaged maximum e.i.r.p. of the
device is equal to or less than 0.6 W (adjusted for tune-up tolerance);

» at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.ir.p. of the
device is equal to or less than 1.31 x 107 f”'“m W (adjusted for tune-up tolerance), where f is in
MHz:

» at or above 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or
less than 5 W (adjusted for tune-up tolerance).

In these cases. the information contained in the RF exposure technical brief may be limited to
information that demonstrates how the e.L.r.p. was derived.




5.2 MPE Prediction

Predication of MPE limit at a given distance, Equation from OET Bulletin 65, Edition 97-01

S = PG/4nR?

Where: S = power density
P = power input to antenna
G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna

5.3 MPE Results for FCC
Radio Standalone RF Exposure Configuration

2.4 GHz Wi-Fi: 802.11g, Mid Channel 2442 MHz

Maximum output power at antenna input terminal (dBm): 19.8
Maximum output power at antenna input terminal (mW): 95.50
Prediction distance (cm): 30
Prediction frequency (MHz): 2442
Maximum Antenna Gain, typical (dBi): 9
Maximum Antenna Gain (numeric): 7.94
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.067
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

2.4 GHz Wi-Fi ChillWave: 802.11g, Low Channel 2412 MHz

Maximum output power at antenna input terminal (dBm): 9.2
Maximum output power at antenna input terminal (mW): 8.32

Prediction distance (cm): 30
Prediction frequency (MHz): 2412
Maximum Antenna Gain, typical (dBi): 7
Maximum Antenna Gain (numeric): 5.012
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.004
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

5 GHz Wi-Fi: 802.11a, Low Channel 5745 MHz

Maximum output power at antenna input terminal (dBm): 21.67
Maximum output power at antenna input terminal (mW): 146.89

Prediction distance (cm): 30
Prediction frequency (MHz): 5745
Maximum Antenna Gain, typical (dBi): 11
Maximum Antenna Gain (numeric): 12.59
Power density of prediction frequency at 30.0 cm (mW/cm?): 0.164
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0




5 GHz Wi-Fi ChillWave: 802.11a, Middle Channel 5560 MHz

Maximum output power at antenna input terminal (dBm): 9.8
Maximum output power at antenna input terminal (mW): 9.55
Prediction distance (cm): 30
Prediction frequency (MHz): 5560
Maximum Antenna Gain, typical (dBi): 10
Maximum Antenna Gain (numeric): 10
Power density of prediction frequency at 30.0 cm (mW/cm?):
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

BLE: Low Channel 2402 MHz

Maximum output power at antenna input terminal (dBm): 2.4
Maximum output power at antenna input terminal (mW): 1.74
Prediction distance (cm): 30
Prediction frequency (MHz): 2402
Maximum Antenna Gain, typical (dBi): 6
Maximum Antenna Gain (numeric): 3.98
Power density of prediction frequency at 30.0 cm (mW/cm?):  0.0006
FCC MPE limit for uncontrolled exposure at prediction frequency (mW/cm?): 1.0

The device is compliant with the requirement MPE limit for uncontrolled exposure at 30 cm distance.

Radio Co-location RF Exposure Configuration

2
- g;;mdalones l\éi’{E (mW/cm?) Total MPE Linie
g z z Ratio
LM ChillWave | Chillwave | 2 CGHZ o (Lt
0.0006 0.004 0.008 0.067 0.164 0.244 1




5.4 RF exposure evaluation exemption for IC

2.4 GHz Wi-Fi: 802.11g, Mid Channel 2442 MHz

Maximum EIRP power = 19.8 dBm + 9 dBi = 28.8 dBm, which is less than 1.31x10%/%%34 =270 W = 34.31
dBm

2.4 GHz Wi-Fi ChillWave.: 802.11g, Low Channel 2412 MHz

Maximum EIRP power = 9.2 dBm + 7 dBi = 16.2 dBm, which is less than 1.31x1072£%%%% =270 W = 34.31
dBm

5 GHz Wi-Fi: 802.11ax80, Low Channel 5745 MHz

Maximum EIRP power = 21.67 dBm + 11 dBi = 32.67 dBm, which is less than 1.31x10?f %% =486 W =
36.87 dBm

5 GHz Wi-Fi ChillWave: 802.11a, Middle Channel 5560 MHz

Maximum EIRP power = 9.8 dBm + 10 dBi = 19.80 dBm, which is less than 1.31x1072(%%3 =475 W = 36.77
dBm

BLE: Low Channel 2402 MHz

Maximum EIRP power = 2.4 dBm + 6 dBi = 8.4 dBm, which is less than 1.31x107%f%6%% =2 68 W = 34.3 dBm

Therefore, the RF exposure Evaluation is not required.




6 FCC §407(a) & ISEDC RSS-247 §6.2 - Output Power

6.1 Applicable Standards
According to FCC §15.407(a):

(1) For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed
6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W. In addition, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may
employ antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-
point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if the equipment
is professionally installed, the installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB
emission bandwidth in megahertz. In addition, the maximum power spectral density shall not exceed 11 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in
any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the




directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this
band may employ transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same information.
The operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

Note to paragraph (a)(3): The Commission strongly recommends that parties employing U-NII devices to
provide critical communications services should determine if there are any nearby Government radar systems
that could affect their operation.

(4) The maximum conducted output power must be measured over any interval of continuous transmission
using instrumentation calibrated in terms of an rms-equivalent voltage.

(5) The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly, alternative
techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz band are made
over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device, whichever is less.
Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are made over a bandwidth
of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A narrower resolution bandwidth
can be used, provided that the measured power is integrated over the full reference bandwidth.

According to ISEDC RSS-247 §6.2.1 for frequency band 5150-5250 MHz:

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 logioB, dBm, whichever power is less. B is the 99%
emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

According to ISEDC RSS-247 §6.2.2 for frequency band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log;oB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.3 for frequency band 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.4 for frequency band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not exceed

30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same information.




6.2 Measurement Procedure

1. Place the EUT on a bench and set it in transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to a
spectrum analyzer.

6.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Calg);'tzlgion Czlllllitl:;it;;)n
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time' N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.

Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were
traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

6.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

The testing was performed by Alexandrae Duran on 2021-06-21 to 2021-07-02 in Bench.

6.5 Test Results

Please refer to Annex A for test results and plots




7 FCC §15.407(a) & ISEDC RSS-247 §6.2 - Power Spectral Density

7.1 Applicable Standards
According to FCC §15.407(a):

For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed
6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

(ii1) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W. In addition, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may
employ antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum
conducted output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-
point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if the equipment
is professionally installed, the installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power
and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the frequency
bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission
bandwidth in megahertz. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation shall
not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed, point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting the same information. The




operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

According to ISEDC RSS-247 §6.2.1 for frequency band 5150-5250 MHz:

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log1 0B, dBm, whichever power is less. B is the 99%
emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0 MHz band.

According to ISEDC RSS-247 §6.2.2 for frequency band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.3 for frequency band 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log;oB, dBm, whichever is less.
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is the 99% emission
bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

According to ISEDC RSS-247 §6.2.4 for frequency band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not exceed

30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same information.

7.2 Measurement Procedure

(i) Set span to encompass the entire emission bandwidth (EBW) of the signal.

(i1) Set RBW = 1 MHz.

(ii1) Set VBW >3 MHz.

(iv) Number of points in sweep > 2 Span / RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that
narrowband signals are not lost between frequency bins.)

(v) Sweep time = auto.

(vi) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(vii) If transmit duty cycle < 98 percent, use a video trigger with the trigger level set to enable triggering only on
full power pulses. Transmitter must operate at maximum power control level for the entire duration of every
sweep. If the EUT transmits continuously (i.e., with no off intervals) or at duty cycle > 98 percent, and if each
transmission is entirely at the maximum power control level, then the trigger shall be set to “free run”.

(viii) Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(ix) Use the peak search function on the instrument to find the peak of the spectrum and record its value.




7.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Calg);'taetion C;lllliz:igim
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time! N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.

Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were
traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

7.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

The testing was performed by Alexandrae Duran on 2021-06-21 to 2021-07-02 in Bench.

7.5 Test Results

Please refer to Annex A for test results and plots




8 FCC §15.407(b) & ISEDC RSS-247 §6.2 - Out of Band Emissions

8.1 Applicable Standards
According to FCC §15.407(b):

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band shall
not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209.
Further, any U-NII devices using an AC power line are required to comply also with the conducted limits set
forth in §15.207.

The provisions of §15.205 apply to intentional radiators operating under this section.
According to ISEDC RSS-247 §6.2.1 for devices operatinging in the frequency band 5150-5250 MHz:

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band 5150-5350 MHz shall not
exceed -27 dBm/MHz e.i.r.p. However, any unwanted emissions that fall into the band 5250-5350 MHz must be
26 dBc, when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth, above

5.25 GHz. Otherwise, the transmission is considered as intentional and the devices shall implement dynamic
frequency selection (DFS) and transmitter power control (TPC) as per the requirements for the band 5250-

5350 MHz.

According to ISEDC RSS-247 §6.2.2 for devices operatinging in the frequency band 5250-5350 MHz:

For devices with both operating frequencies and channel bandwidths contained within the band 5250-
5350 MHz, the device shall comply with the following:
1. All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. if the equipment
is intended for outdoor use; or
2. All emissions outside the band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. and any
emissions within the band 5150-5250 MHz shall meet the power spectral density limits of Section 6.2.1.
The device shall be labelled “for indoor use only.”

For devices with operating frequencies in the band 5250-5350 MHz but having a channel bandwidth that
overlaps the band 5150-5250 MHz, the devices’ unwanted emission shall not exceed -27 dBm/MHz e.i.r.p.
outside the band 5150-5350 MHz and its power shall comply with the spectral power density for operation
within the band 5150-5250 MHz. The device shall be labelled “for indoor use only.”

According to ISEDC RSS-247 §6.2.3 for devices operatinging in the frequency band 5470-5600 MHz and 5650-
5725 MHz. Emissions outside the band 5470-5725 MHz shall not exceed -27 dBm/MHz e.i.r.p.




According to ISEDC RSS-247 §6.2.4 for devices operatinging in the frequency band 5725-5850 MHz:

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above or below the
band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions power shall not
exceed -27 dBm/MHz.

8.2 Measurement Procedure

Add a correction factor (antenna gain+ Attenuator loss+cable loss) to the offset of the spectrum analyzer.
Integration Method

1.

For peak emissions measurements, follow the procedures described in section H)5), “Procedures for
Peak Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:

Set RBW = 100 kHz

Set VBW =3RBW

Perform a band-power integration across the 1 MHz bandwidth in which the band-edge emission level is
to be measured. CAUTION: You must ensure that the spectrum analyzer or EMI receiver is set for
peak-detection and max-hold for this measurement.

For average emissions measurements, follow the procedures described in section H)6), “Procedures for
Average Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:

Set RBW = 100 kHz

Set VBW =3RBW

Perform a band-power integration across the 1 MHz bandwidth in which the band-edge emission level is
to be measured.




8.3 Test Equipment List and Details

Manufacturer Description Model No. Serial No. Cal:;);-taetion C;‘:&;ﬁgi’“
Agilent Analyzer, Spectrum E4446A MY48250238 | 2021-02-12 1 year
Radiall SP8T Coax Switch R574F11801 2011 N/A N/A

- RF cable - - Each time! N/A

Note!: cable and attenuator included in the test set-up will be checked each time before testing.

Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were
traceable to NIST or to another internationally recognized National Metrology Institute (NMI), and were compliant with
the latest version of A2LA policy P102 “A2LA Policy on Metrological Traceability”.

8.4 Test Environmental Conditions

Temperature: 21-25°C
Relative Humidity: 40-55 %
ATM Pressure: 101.3-102.9 kPa

The testing was performed by Alexandrae Duran on 2021-06-21 to 2021-07-02 in Bench.

8.5 Test Results

Please refer to Annex A for test results and plots




9 Annex A — Test Results and Measurement Plots

Note: Tx 1 = Antenna Port A, Tx 2 = Antenna Port B, Tx 3 = Antenna Port C, Tx 4 = Antenna Port D
Tx 5 = Antenna Port E, Tx 6 = Antenna Port F, Tx 7 = Antenna Port G, Tx 8 = Antenna Port H

Test results for Output power

U-NII-1

5180 MHz:

2888 . J8. . Jd5. dJ5. 5. Js. Jd5.d5. 4 8 |5.] §-| =

B8 8L & e e e e ETE T R (e R
non HT20, 6 to 54 Mbps 1 | 10.00 - 13.72 - - - - - - 0.38 14.10 | 26.00 | -11.90
non HT20, 6 to 54 Mbps 8 | 10.00 2.09 4.46 5.78 5.44 1.80 6.00 5.96 5.96 0.38 1437 | 26.00 | -11.63
non HT20, 6 to 54 Mbps-BF 8 | 16.00 2.15 4.40 5.73 5.51 1.93 6.01 5.97 5.89 0.38 14.37 | 20.00 | -5.63
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 13.57 - - - - - - 0.21 13.79 | 26.00 | -12.21
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 10.00 1.92 4.90 5.64 5.65 1.66 6.01 5.85 5.83 0.21 14.21 | 26.00 | -11.79
VHT20, MO0.8 to M9.8-BF 8 | 10.00 8.82 11.26 | 12.70 | 12.53 8.57 13.03 | 12.81 13.17 0.21 21.17 | 26.00 | -4.83
HE20, MO0.1 to M9.1 1| 10.00 - 13.91 - - - - - - 0.23 14.14 | 26.00 | -11.86
HE20, MO0.1 to M9.1 8 | 10.00 3.40 5.90 6.57 6.76 3.22 6.90 6.93 7.29 0.23 1537 | 26.00 | -10.63
HE20, M0.8 to M9.8-BF 8 | 10.00 5.15 7.54 8.92 8.76 4.94 9.09 9.13 9.00 0.23 17.36 | 26.00 | -8.64




5200 MHz:

2888 . JE8. . d5. dJ5. . J5. . Js. Jd5. 45,4 8 |5.] §-| =

B8 8L & e e e e ETE T R (0] R
non HT20, 6 to 54 Mbps 1 | 10.00 - 13.98 - - - - - - 0.38 1435 | 26.00 | -11.65
non HT20, 6 to 54 Mbps 8 | 10.00 1.87 5.40 5.84 541 1.72 6.25 6.18 5.84 0.38 14.52 | 26.00 | -11.48
non HT20, 6 to 54 Mbps-BF 8 | 16.00 2.07 5.31 5.98 5.47 1.70 6.17 6.27 5.89 0.38 14.56 | 20.00 | -5.44
HT/VHT20, M0 to M7, M0.1 to M9.1 1| 10.00 - 14.86 - - - - - - 0.21 15.08 | 26.00 | -10.92
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 10.00 1.99 5.22 5.81 5.50 1.90 6.00 6.34 5.82 0.21 1435 | 26.00 | -11.65
VHT20, MO0.8 to M9.8-BF 8 | 10.00 4.83 7.85 8.86 8.80 4.71 8.92 9.10 8.63 0.21 17.25 | 26.00 | -8.75
HE20, MO0.1 to M9.1 1 | 10.00 - 15.23 - - - - - - 0.23 1546 | 26.00 | -10.54
HE20, MO0.1 to M9.1 8 | 10.00 3.33 6.38 6.93 6.64 2.85 7.15 7.09 7.19 0.23 1548 | 26.00 | -10.52
HE20, MO0.8 to M9.8-BF 8 | 10.00 5.09 8.50 9.11 9.00 4.82 9.28 9.21 9.01 0.23 17.57 | 26.00 | -8.43

Please refer to the following plots for the worst case configuration
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5240 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode NREE02905902952590295259529%28 5 359 o8| 58

Hl 8 ° 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 10.00 - 14.38 - - - - - - 0.38 1475 | 26.00 | -11.25
non HT20, 6 to 54 Mbps 8 | 10.00 1.44 5.37 5.90 5.72 1.69 5.76 6.50 5.62 0.38 14.50 | 26.00 | -11.50
non HT20, 6 to 54 Mbps-BF 8 | 16.00 1.33 5.21 5.83 5.60 1.84 5.80 6.49 5.57 0.38 14.44 | 20.00 -5.56
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 14.45 - - - - - - 0.21 14.67 | 26.00 | -11.33
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 2.44 6.29 6.81 6.61 2.44 6.59 6.94 6.34 0.21 15.12 | 26.00 | -10.88
VHT20, M0.8 to M9.8-BF 8 | 10.00 4.26 8.04 8.52 8.63 4.38 8.54 9.30 8.58 0.21 17.12 | 26.00 -8.88
HE20, M0.1 to M9.1 1 10.00 - 15.40 - - - - - - 0.23 15.63 | 26.00 | -10.37
HE20, M0.1 to M9.1 8 | 10.00 2.53 6.62 6.80 6.90 2.84 6.84 7.34 6.82 0.23 1542 | 26.00 | -10.58
HE20, M0.8 to M9.8-BF 8 | 10.00 4.62 8.67 8.95 9.12 4.59 8.77 943 8.80 0.23 17.48 | 26.00 -8.52
5190 MHz:

2888 . JE8. . d5. dJ5. . 5. Js. Jd5. 45,4 8 |5.] E-| =

B8 8L e e e e e ETE T R (e R
non HT40, 6 to 54 Mbps 1 10.00 - 10.64 - - - - - - 0.40 11.04 | 26.00 | -14.96
non HT40, 6 to 54 Mbps 8 | 10.00 4.63 7.64 8.53 8.64 4.66 8.72 8.83 8.70 0.40 17.26 | 26.00 -8.74
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 9.69 - - - - - - 0.38 10.07 | 26.00 | -15.93
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 2.72 5.89 6.52 6.67 2.87 6.79 6.39 6.78 0.38 15.26 | 26.00 | -10.75
VHT40, M0.8 to M9.8-BF 8 | 10.00 348 6.97 7.67 7.71 3.62 7.79 7.63 7.90 0.38 16.32 | 26.00 -9.68
HE40, M0.1 to M9.1 1 10.00 - 11.09 - - - - - - 0.11 11.20 | 26.00 | -14.80
HE40, M0.1 to M9.1 8 | 10.00 3.27 6.28 6.70 6.91 3.23 7.05 7.15 7.37 0.11 15.40 | 26.00 | -10.60
HE40, M0.8 to M9.8-BF 8 | 10.00 4.05 7.30 8.00 7.90 4.30 8.05 8.10 8.36 0.11 16.42 | 26.00 -9.58




5230 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode EZdc2gcignigsigoigcignigzig 5 |329 o8| 52

=8 ° & & = = = = = = i R B s
non HT40, 6 to 54 Mbps 1 10.00 - 15.09 - - - - - - 0.40 1549 | 26.00 | -10.51
non HT40, 6 to 54 Mbps 8 | 10.00 4.49 8.09 8.59 8.63 4.31 8.81 9.28 8.53 0.40 17.36 | 26.00 -8.64
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 15.27 - - - - - - 0.38 15.65 | 26.00 | -10.35
HT/VHT40, MO to M7, M0.1 to M9.1 8 10.00 4.52 8.29 8.45 8.68 4.47 8.24 9.16 8.29 0.38 17.23 26.00 -8.77
VHT40, M0.8 to M9.8-BF 8 10.00 4.37 8.34 8.59 8.76 4.43 8.87 9.12 8.77 0.38 17.42 26.00 -8.59
HE40, M0.1 to M9.1 1 10.00 - 15.67 - - - - - - 0.11 15.78 | 26.00 | -10.22
HE40, M0.1 to M9.1 8 | 10.00 5.01 8.38 9.02 9.23 5.01 9.27 9.85 9.04 0.11 17.57 | 26.00 -8.43
HE40, M0.8 to M9.8-BF 8 | 10.00 4.93 8.64 9.10 9.19 4.81 943 9.90 8.98 0.11 17.62 | 26.00 -8.38
5210 MHz:

HEsqEsddvadoaiogdvadeaiogding 2 |8eg B2l 5

ode HEEETEYNEE A0 9 029528529559 5 588 o8 S8

Hl 8 ° 8 & = = = = & & & 8 = o
non HT80, 6 to 54 Mbps 1 10.00 - 10.06 - - - - - - 0.37 10.44 | 26.00 | -15.57
non HTSO0, 6 to 54 Mbps 8 | 10.00 0.65 4.07 4.64 4.67 0.58 5.01 5.24 4.69 0.37 1342 | 26.00 | -12.59
VHTS80, M0.1 to M9.1 1 10.00 9.37 0.36 9.73 26.00 | -25.64
VHT80, MO0.1 to M9.1 8 10.00 -0.14 3.40 3.94 3.55 -0.19 4.19 4.39 3.80 0.36 12.56 | 26.00 | -13.43
VHTS80, M0.8 to M9.8-BF 8 | 10.00 0.78 4.40 491 5.04 0.72 5.11 5.38 4.87 0.36 13.62 | 26.00 | -12.38
HES&0, M0.1 to M9.1 1 10.00 - 9.67 - - - - - - 0.35 10.01 26.00 | -15.98
HES80, M0.1 to M9.1 8 | 10.00 0.50 3.61 4.23 4.37 0.00 4.54 4.78 4.25 0.35 12.97 | 26.00 | -13.02
HES80, M0.8 to M9.8-BF 8 | 10.00 1.40 4.61 5.26 5.38 0.99 5.67 593 5.15 0.35 14.00 | 26.00 | -11.99




U-NII-1 e.i.r.p. for elevation angle above 30 degrees

5180 MHz:
ol o A % . . . . . . . ) = sE
,_c:ngﬁuﬂﬁuﬁﬁhﬁﬁhﬁﬁhﬁﬁgﬁﬁgﬂﬁgﬁ e} =~ g ~ g
=| = =i o g o g o g = = o g o g o g = =g = g o~
Mode HE53c 8 Ao A3:a0; dc acEasEa 5 | o8| o5 P8
ﬁcg'a AT AT AT AT AT XA AT XA @) s o S
SE> S = = = = - - = = S =
non HT20, 6 to 54 Mbps 1 -7 - 13.72 - - - - - - 0.38 7.1 21 -13.90
non HT20, 6 to 54 Mbps 8 -7 2.09 4.46 5.78 5.44 1.80 6.00 5.96 5.96 0.38 7.37 21 -13.63
non HT20, 6 to 54 Mbps-BF 8 -1 2.15 4.40 5.73 5.51 1.93 6.01 5.97 5.89 0.38 13.37 21 -7.63
HT/VHT20, MO to M7, M0.1 to M9.1 1 -7 - 13.57 - - - - - - 0.21 6.78 21 -14.22
HT/VHT20, MO to M7, M0.1 to M9.1 8 -7 1.92 4.90 5.64 5.65 1.66 6.01 5.85 5.83 0.21 721 21 -13.79
VHT20, M0.8 to M9.8-BF 8 -7 8.82 11.26 | 12.70 | 12.53 8.57 13.03 | 12.81 | 13.17 | 0.21 14.17 21 -6.83
HE20, MO0.1 to M9.1 1 -7 - 13.91 - - - - - - 0.23 7.14 21 -13.86
HE20, M0.1 to M9.1 8 -7 3.40 5.90 6.57 6.76 3.22 6.90 6.93 7.29 0.23 8.37 21 -12.63
HE20, M0.8 to M9.8-BF 8 -7 5.15 7.54 8.92 8.76 4.94 9.09 9.13 9.00 0.23 10.36 21 -10.64
5200 MHz:
ol o A % . . . . . . . o o, 5=
,_c:ngﬁuﬂﬁuﬁﬁhﬁﬁhﬁﬁhﬁﬁgﬁﬁgﬂﬁgﬁ e} =~ g ~ g
B 8 e = = s 2 s 2 s s s s = = g = B g0
Mode D532 :a0 a0 cac A tactatas e = | sal Ja| 5%
B EEP AT AT xATY xAaT xAZ AT xaI xa T 3 S8 o= =7
SE> S = = = = - - = = S =
non HT20, 6 to 54 Mbps 1 -7 - 13.98 - - - - - - 0.38 7.36 21 -13.64
non HT20, 6 to 54 Mbps 8 -7 1.87 5.40 5.84 541 1.72 6.25 6.18 5.84 0.38 7.53 21 -13.47
non HT20, 6 to 54 Mbps-BF 8 -1 2.07 5.31 5.98 5.47 1.70 6.17 6.27 5.89 0.38 13.57 21 -7.43
HT/VHT20, MO to M7, MO0.1 to M9.1 1 -7 - 14.86 - - - - - - 0.21 8.07 21 -12.93
HT/VHT20, MO to M7, MO0.1 to M9.1 8 -7 1.99 522 5.81 5.50 1.90 6.00 6.34 5.82 0.21 7.35 21 -13.65
VHT20, M0.8 to M9.8-BF 8 -7 4.83 7.85 8.86 8.80 4.71 8.92 9.10 8.63 0.21 10.25 21 -10.75
HE20, M0.1 to M9.1 1 -7 - 15.23 - - - - - - 0.23 8.46 21 -12.54
HE20, MO0.1 to M9.1 8 -7 3.33 6.38 6.93 6.64 2.85 7.15 7.09 7.19 0.23 8.48 21 -12.52
HE20, M0.8 to M9.8-BF 8 -7 5.09 8.50 9.11 9.00 4.82 9.28 9.21 9.01 0.23 10.57 21 -10.43




5240 MHz:

HEsqEsddvadoniogdvadegisging 3| fg| B2l 5a
Mode S fEdCEgc:dnigdiignzatigcacze 5 | 35| 05| 52
H 588 xS fAa Y A x AT AT A3 A G xaT 2 év S~ =
non HT20, 6 to 54 Mbps 1 -7 - 14.38 - - - - - - 0.38 7.76 21 -13.24
non HT20, 6 to 54 Mbps 8 -7 1.44 5.37 5.90 5.72 1.69 5.76 6.50 5.62 0.38 7.50 21 -13.50
non HT20, 6 to 54 Mbps-BF 8 -1 1.33 5.21 5.83 5.60 1.84 5.80 6.49 5.57 0.38 13.45 21 -7.55
HT/VHT20, MO to M7, MO0.1 to M9.1 1 -7 - 14.45 - - - - - - 0.21 7.66 21 -13.34
HT/VHT20, MO to M7, MO0.1 to M9.1 8 -7 2.44 6.29 6.81 6.61 2.44 6.59 6.94 6.34 0.21 8.12 21 -12.88
VHT20, MO0.8 to M9.8-BF 8 -7 4.26 8.04 8.52 8.63 4.38 8.54 9.30 8.58 0.21 10.12 21 -10.88
HE20, MO0.1 to M9.1 1 -7 - 15.40 - - - - - - 0.23 8.63 21 -12.37
HE20, M0.1 to M9.1 8 -7 2.53 6.62 6.80 6.90 2.84 6.84 7.34 6.82 0.23 8.42 21 -12.58
HE20, M0.8 to M9.8-BF 8 -7 4.62 8.67 8.95 9.12 4.59 8.77 9.43 8.80 0.23 10.48 21 -10.52
5190 MHz:
2 Bed s A5 I 15 15 15 15 15| o) g’_\ g _
Elgegat et qefqefqesqesqefqe®y g | 85| 27| =7
non HT40, 6 to 54 Mbps 1 -7 - 10.64 - - - - - - 0.40 4.04 21 -16.96
non HT40, 6 to 54 Mbps 8 -7 4.63 7.64 8.53 8.64 4.66 8.72 8.83 8.70 0.40 10.26 21 -10.74
HT/VHT40, MO to M7, MO0.1 to M9.1 1 -7 - 9.69 - - - - - - 0.38 3.07 21 -17.93
HT/VHTA40, MO to M7, M0.1 to M9.1 8 -7 2.72 5.89 6.52 6.67 2.87 6.79 6.39 6.78 0.38 8.25 21 -12.75
VHT40, M0.8 to M9.8-BF 8 -7 3.48 6.97 7.67 7.71 3.62 7.79 7.63 7.90 0.38 9.32 21 -11.68
HEA40, MO0.1 to M9.1 1 -7 - 11.09 - - - - - - 0.11 4.2 21 -16.80
HE40, MO0.1 to M9.1 8 -7 3.27 6.28 6.70 6.91 3.23 7.05 7.15 7.37 0.11 8.40 21 -12.60
HEA40, M0.8 to M9.8-BF 8 -7 4.05 7.30 8.00 7.90 4.30 8.05 8.10 8.36 0.11 9.42 21 -11.58




5230 MHz:

2eg s dsddpdduadvadsgdiegdeg 2| 5 B2l ¢
= = E =) - 8= B
Mode B8 anzanziasianiaiaciasza & | Sal 4| 58
ﬁcg'a AT AT AT AT AT XA AT XA @) s o S
S ® 8 & = S 8 8 = = = = S =2
non HT40, 6 to 54 Mbps 1 -7 - 15.09 - - - - - - 0.40 8.49 21 -12.51
non HT40, 6 to 54 Mbps 8 -7 4.49 8.09 8.59 8.63 431 8.81 9.28 8.53 0.40 10.36 21 -10.64
HT/VHTA40, MO to M7, M0.1 to M9.1 1 -7 - 15.27 - - - - - - 0.38 8.65 21 -12.35
HT/VHT40, MO to M7, MO0.1 to M9.1 8 -7 4.52 8.29 8.45 8.68 4.47 8.24 9.16 8.29 0.38 10.23 21 -10.77
VHT40, MO0.8 to M9.8-BF 8 -7 4.37 8.34 8.59 8.76 4.43 8.87 9.12 8.77 0.38 10.41 21 -10.59
HEA40, MO0.1 to M9.1 1 -7 - 15.67 - - - - - - 0.11 8.78 21 -12.22
HEA40, MO0.1 to M9.1 8 -7 5.01 8.38 9.02 9.23 5.01 9.27 9.85 9.04 0.11 10.57 21 -10.43
HEA40, M0.8 to M9.8-BF 8 -7 4.93 8.64 9.10 9.19 4.81 943 9.90 8.98 0.11 10.62 21 -10.38
5210 MHz:
2eg s dsddpdduadvadsgdiegdeg 2| 5 B2l ¢
= = E =) - 8= B
Mode SEEd-5gnEa0caTEa0a°Fa-cdnEg 5 | 5| 08| §F
;"Ega AT AT AT KA AT XA AT XA @) s o S
S ® 8 & = S 8 8 = = = = S =2
non HT80, 6 to 54 Mbps 1 -7 - 10.06 - - - - - - 0.37 3.43 21 -17.57
non HT80, 6 to 54 Mbps 8 -7 0.65 4.07 4.64 4.67 0.58 5.01 5.24 4.69 0.37 6.41 21 -14.59
VHTS80, MO.1 to M9.1 1 -7 9.37 0.36 -6.64 21 -27.64
VHTS80, M0.1 to M9.1 8 -7 -0.14 3.40 3.94 3.55 -0.19 4.19 4.39 3.80 0.36 5.57 21 -15.43
VHTS80, M0.8 to M9.8-BF 8 -7 0.78 4.40 491 5.04 0.72 5.11 5.38 4.87 0.36 6.62 21 -14.38
HES0, MO0.1 to M9.1 1 -7 - 9.67 - - - - - - 0.35 3.02 21 -17.98
HES0, MO0.1 to M9.1 8 -7 0.50 3.61 4.23 4.37 0.00 4.54 4.78 4.25 0.35 5.98 21 -15.02
HES0, M0.8 to M9.8-BF 8 -7 1.40 4.61 5.26 5.38 0.99 5.67 593 5.15 0.35 7.01 21 -13.99

Note: Antenna gain at elevation angle above 30 degrees was obtained from C-ANT9104 “Marlin-4” Radio Frequency Device Validation Test Results Summary
(EDCS Number: 21968895) provided by customer.




U-NII-2A

5260 MHz:

2l Begd s J8 . J5. Jds. . Jds. Jds. Jdz. 15, .1 @ |5, 1 E~| =

H§Egam g am R gt qg Y emqs%Y g |29 g% =
non HT20, 6 to 54 Mbps 1 10.00 - 14.88 - - - - - - 0.38 15.26 | 20.00 -4.74
non HT20, 6 to 54 Mbps 8 | 10.00 -3.31 -0.28 1.67 1.13 -3.97 0.92 0.24 0.31 0.38 9.37 20.00 | -10.63
non HT20, 6 to 54 Mbps-BF 8 | 16.00 -3.30 -0.21 1.79 1.33 -4.12 0.84 0.30 0.51 0.38 9.46 14.00 -4.54
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 14.73 - - - - - - 0.21 14.94 | 20.00 -5.06
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 -3.28 -0.51 1.62 1.10 -4.12 1.03 0.40 0.33 0.21 9.20 20.00 | -10.80
VHT20, M0.8 to M9.8-BF 8 | 10.00 3.83 6.88 8.07 7.67 3.13 7.74 7.50 7.15 0.21 16.06 | 20.00 -3.94
HE20, M0.1 to M9.1 1 10.00 - 15.06 - - - - - - 0.23 15.29 | 20.00 -4.71
HE20, M0.1 to M9.1 8 | 10.00 -3.48 -0.32 1.22 1.06 -4.06 0.75 0.07 -0.02 0.23 9.02 20.00 | -10.98
HE20, M0.8 to M9.8-BF 8 | 10.00 3.93 6.92 8.30 7.80 3.24 7.82 791 7.64 0.23 16.29 | 20.00 -3.71




5300 MHz:

2888 . JE8. . d5. dJ5. . J5. . Js. Jd5. 45,4 8 |5.] §-| =

8T e e ETET T ETETE T R IET] R
non HT20, 6 to 54 Mbps 1 | 10.00 - 14.75 - - - - - - 0.38 15.12 | 20.00 | -4.88
non HT20, 6 to 54 Mbps 8 | 10.00 | -3.75 | -0.20 2.50 1.53 -3.44 0.85 0.49 0.76 0.38 9.70 20.00 | -10.30
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -3.76 | -0.38 2.49 1.52 -3.67 0.84 0.51 0.66 0.38 9.65 14.00 | -4.35
HT/VHT20, M0 to M7, M0.1 to M9.1 1| 10.00 - 14.79 - - - - - - 0.21 15.00 | 20.00 | -5.00
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 10.00 | -3.72 -0.36 2.26 1.56 -3.96 0.79 0.21 0.87 0.21 9.42 20.00 | -10.58
VHT20, MO0.8 to M9.8-BF 8 | 10.00 341 6.63 7.93 7.67 3.69 7.84 7.46 7.70 0.21 16.09 | 20.00 | -3.91
HE20, MO0.1 to M9.1 1 | 10.00 - 15.06 - - - - - - 0.23 15.30 | 20.00 | -4.70
HE20, MO0.1 to M9.1 8 | 10.00 | -3.88 | -0.61 2.07 1.33 -3.92 0.59 0.05 0.54 0.23 9.23 20.00 | -10.77
HE20, MO0.8 to M9.8-BF 8 | 10.00 3.52 6.85 8.42 8.05 3.93 8.10 7.73 7.67 0.23 16.37 | 20.00 | -3.63




5320 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode NREE02905902952590295259529%28 5 359 o8| 58

=8 ° & & = = = = = = i R B s
non HT20, 6 to 54 Mbps 1 10.00 - 14.75 - - - - - - 0.38 15.13 | 20.00 -4.87
non HT20, 6 to 54 Mbps 8 | 10.00 -3.16 -0.40 1.31 1.42 -3.46 1.08 0.69 1.58 0.38 9.66 20.00 | -10.34
non HT20, 6 to 54 Mbps-BF 8 | 16.00 -3.06 -0.59 1.11 1.48 -3.39 1.13 0.74 1.65 0.38 9.65 14.00 -4.35
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 14.67 - - - - - - 0.21 14.89 | 20.00 -5.11
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 -2.98 -0.34 1.17 1.61 -3.60 0.96 0.65 1.40 0.21 9.46 20.00 | -10.54
VHT20, M0.8 to M9.8-BF 8 | 10.00 3.68 6.27 8.24 7.67 3.56 8.07 8.01 7.60 0.21 16.22 | 20.00 -3.78
HE20, M0.1 to M9.1 1 10.00 - 15.06 - - - - - - 0.23 15.29 | 20.00 -4.71
HE20, M0.1 to M9.1 8 | 10.00 -3.32 -0.53 1.31 1.22 -3.91 1.01 0.45 1.51 0.23 9.38 20.00 | -10.62
HE20, M0.8 to M9.8-BF 8 | 10.00 4.07 6.49 8.37 8.08 343 8.50 8.37 7.98 0.23 16.54 | 20.00 -3.46
5270 MHz:

2888 . JE8. . d5. dJ5. . 5. Js. Jd5. 45,4 8 |5.] E-| =

B8 8L e e e e e ETE T R (e R
non HT40, 6 to 54 Mbps 1 10.00 - 14.63 - - - - - - 0.40 15.02 | 20.00 -4.98
non HT40, 6 to 54 Mbps 8 | 10.00 -0.37 2.81 3.98 3.64 -0.66 3.73 3.78 3.55 0.40 12.30 | 20.00 -7.70
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 14.45 - - - - - - 0.38 14.83 | 20.00 -5.17
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 -0.50 2.76 3.83 3.92 -0.53 4.00 3.61 3.57 0.38 12.32 | 20.00 -7.68
VHT40, M0.8 to M9.8-BF 8 | 10.00 5.50 8.84 10.00 9.82 5.40 9.97 9.68 9.36 0.38 18.32 | 20.00 -1.68
HE40, M0.1 to M9.1 1 10.00 - 15.11 - - - - - - 0.11 15.22 | 20.00 -4.78
HE40, M0.1 to M9.1 8 | 10.00 0.22 3.26 4.40 4.24 -0.12 4.39 4.35 4.01 0.11 12.55 | 20.00 -7.45
HE40, M0.8 to M9.8-BF 8 | 10.00 5.99 9.12 10.12 | 10.04 5.66 10.34 | 10.20 9.73 0.11 18.36 | 20.00 | -1.64

Please refer to the following plots for the worst case configuration
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5310 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode Eid-E90fd0fa3sanEg it Eaxcd 5 1554 08| £2

=8 ° & & = = = = = = i R B s
non HT40, 6 to 54 Mbps 1 10.00 - 10.57 - - - - - - 0.40 10.97 | 20.00 -9.03
non HT40, 6 to 54 Mbps 8 10.00 -0.42 2.71 4.25 3.95 -0.20 4.05 3.83 3.74 0.40 12.49 | 20.00 -7.51
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 11.71 - - - - - - 0.38 12.09 | 20.00 -7.91
HT/VHT40, MO to M7, M0.1 to M9.1 8 10.00 2.55 5.87 7.12 6.76 3.12 6.99 6.33 7.16 0.38 15.45 20.00 -4.55
VHT40, M0.8 to M9.8-BF 8 10.00 4.60 7.45 9.43 8.50 4.78 9.13 8.53 8.54 0.38 17.35 20.00 -2.65
HE40, M0.1 to M9.1 1 10.00 - 11.09 - - - - - - 0.11 11.20 | 20.00 -8.80
HE40, M0.1 to M9.1 8 10.00 0.09 3.19 4.67 433 0.40 4.40 4.45 4.29 0.11 12.68 | 20.00 -7.32
HE40, M0.8 to M9.8-BF 8 10.00 5.03 8.02 9.65 9.16 5.27 9.19 9.28 9.08 0.11 17.53 20.00 -2.47




5290 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
o GEEgpi80290E932090295288028529 & 1529 8 58

=8 ° & & = = = = = = i R B s
non HT80, 6 to 54 Mbps 1| 10.00 - 11.61 - - - - - - 0.37 11.99 | 20.00 | -8.01
non HT8O0, 6 to 54 Mbps 8 | 10.00 1.28 4.73 5.86 5.59 1.73 5.74 5.90 5.58 0.37 14.27 | 20.00 | -5.73
VHT80, MO0.1 to M9.1 1| 10.00 - 10.63 - - - - - - 0.36 10.99 | 20.00 | -9.01
VHT80, MO.1 to M9.1 8 | 10.00 1.47 4.77 6.23 5.89 1.84 5.76 6.06 5.86 0.36 14.45 | 20.00 | -5.55
VHTS80, M0.8 to M9.8-BF 8 | 10.00 3.52 6.61 8.35 7.84 3.71 7.96 7.57 7.36 0.36 16.32 | 20.00 | -3.68
HES0, MO0.1 to M9.1 1| 10.00 - 11.09 - - - - - - 0.35 11.43 | 20.00 | -8.57
HE80, MO0.1 to M9.1 8 | 10.00 1.79 5.24 6.50 6.19 2.20 6.39 6.59 6.10 0.35 14.84 | 20.00 | -5.16
HE80, M0.8 to M9.8-BF 8 | 10.00 1.97 541 6.45 6.22 2.16 6.51 6.48 6.10 0.35 14.86 | 20.00 | -5.14




U-NII-2C

5500 MHz:

ol © A x < . . . . < < m | o =

s §g-gﬁm'&gm'&ﬁmgﬁmgﬁméﬁméﬁméﬁmé § émE §3 S
non HT20, 6 to 54 Mbps 1] 10.00 - 15.03 - - - - - - 0.38 1541 | 20.00 | -4.59
non HT20, 6 to 54 Mbps 8 | 10.00 | -4.81 -2.17 | -0.89 | -1.37 | -4.93 -1.96 | -1.68 | -1.48 0.38 7.21 20.00 | -12.79
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | 457 | -2.12 | -0.83 -1.09 | 484 | -1.86 | -1.44 | -1.42 0.38 7.35 14.00 | -6.62
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 15.21 - - - - - - 0.21 1542 | 20.00 | -4.58
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 10.00 | -4.74 | -2.35 -0.72 | -099 | -492 | -1.67 | -1.19 | -1.14 0.21 7.28 20.00 | -12.72
VHT20, MO0.8 to M9.8-BF 8 | 10.00 4.26 6.93 8.05 7.75 4.40 7.96 7.92 7.57 0.21 16.33 | 20.00 | -3.67
HE20, MO.1 to M9.1 1| 10.00 - 15.36 - - - - - - 0.23 15.60 | 20.00 | -4.40
HE20, MO.1 to M9.1 8 | 10.00 | -4.55 -2.01 -0.68 | -1.28 | -5.00 | -1.67 | -1.39 | -141 0.23 7.24 20.00 | -12.76
HE20, MO0.8 to M9.8-BF 8 | 10.00 4.59 7.58 8.17 8.04 4.73 8.12 7.99 7.88 0.23 16.61 | 20.00 | -3.39




5580 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode REEC290290595 2905529559529 £ 329 o8 52

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 10.00 - 15.17 - - - - - - 0.38 15.55 | 20.00 -4.45
non HT20, 6 to 54 Mbps 8 | 10.00 | -4.10 -2.03 -0.66 -1.79 -4.36 -1.62 -1.64 -1.39 0.38 7.37 20.00 | -12.63
non HT20, 6 to 54 Mbps-BF & | 16.00 | -4.08 -2.09 -0.82 -1.69 -4.36 -1.56 -1.76 -1.31 0.38 7.35 14.00 -6.65
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 15.00 - - - - - - 0.21 15.21 20.00 -4.79
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 -2.93 -0.85 0.46 -0.55 -3.39 -0.58 -0.66 -0.36 0.21 8.30 20.00 | -11.70
VHT20, M0.8 to M9.8-BF 8 | 10.00 432 6.89 8.36 7.25 3.81 7.87 7.34 6.71 0.21 16.06 | 20.00 -3.94
HE20, M0.1 to M9.1 1 | 10.00 - 15.36 - - - - - - 0.23 15.59 | 20.00 -4.41
HE20, M0.1 to M9.1 8 | 10.00 | -3.21 -1.09 0.31 -0.66 -3.44 -0.56 -0.74 -0.51 0.23 8.19 20.00 | -11.81
HE20, M0.8 to M9.8-BF 8 | 10.00 4.67 7.18 8.67 7.54 421 8.09 7.62 7.34 0.23 16.41 | 20.00 -3.59
5700 MHz:

2385 . 8. . A8 . 5. 5. J5. d5. 5.4 B |54 -] =

B8 gE T e e e e e ETTE T R (e 8
non HT20, 6 to 54 Mbps 1| 10.00 - 12.77 - - - - - - 0.38 13.15 | 20.00 -6.85
non HT20, 6 to 54 Mbps g | 10.00 | -4.31 -0.92 -2.17 -1.60 -5.19 -1.57 -1.15 -1.39 0.38 7.34 20.00 | -12.66
non HT20, 6 to 54 Mbps-BF 8 | 16.00 -4.29 -1.04 -2.05 -1.55 -5.09 -1.71 -1.18 -1.47 0.38 7.32 14.00 -6.68
HT/VHT20, MO to M7, MO0.1 to M9.1 1| 10.00 - 10.05 - - - - - - 0.21 10.26 | 20.00 -9.74
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 | -4.30 -1.14 -1.97 -1.50 -4.95 -1.80 -1.35 -1.55 0.21 7.11 20.00 | -12.89
VHT20, M0.8 to M9.8-BF 8 | 10.00 437 6.95 7.47 6.77 3.54 7.36 7.40 6.98 0.21 15.80 | 20.00 -4.20
HE20, MO0.1 to M9.1 1 10.00 - 11.96 - - - - - - 0.23 12.19 | 20.00 -7.81
HE20, MO0.1 to M9.1 8 | 10.00 | -3.43 0.16 -0.93 -0.59 -3.89 -0.54 -0.31 -0.61 0.23 8.20 20.00 | -11.80
HE20, M0.8 to M9.8-BF 8 | 10.00 4.71 8.04 7.95 7.38 4.11 7.93 7.78 7.44 0.23 16.40 | 20.00 -3.60




5720 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode REEC290290595 2905529559529 £ 329 o8 52

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 10.00 - 15.99 - - - - - - 0.38 16.37 | 20.00 -3.63
non HT20, 6 to 54 Mbps g | 10.00 | -4.22 -1.10 -0.97 -1.69 -4.69 -0.31 -1.15 -1.32 0.38 7.70 20.00 | -12.30
non HT20, 6 to 54 Mbps-BF & | 16.00 | -4.25 -1.20 -0.98 -1.65 -4.77 -0.32 -1.11 -1.29 0.38 7.70 14.00 -6.30
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 16.04 - - - - - - 0.21 16.26 | 20.00 -3.74
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 -4.36 -1.51 -0.90 -1.56 -4.81 -0.60 -1.44 -1.26 0.21 7.42 20.00 | -12.58
VHT20, M0.8 to M9.8-BF 8 | 10.00 5.12 9.03 8.67 8.23 4.96 9.21 8.89 8.40 0.21 17.32 | 20.00 -2.68
HE20, M0.1 to M9.1 1 | 10.00 - 16.15 - - - - - - 0.23 16.39 | 20.00 -3.61
HE20, M0.1 to M9.1 g | 10.00 | -4.47 -1.57 -1.06 -1.81 -4.93 -0.70 -1.61 -1.58 0.23 7.27 20.00 | -12.73
HE20, M0.8 to M9.8-BF 8 | 10.00 3.96 7.62 7.70 7.47 4.24 8.04 7.64 7.23 0.23 16.24 | 20.00 -3.76
5510 MHz:

2385 . 8. . A8 . 5. 5. J5. d5. 5.4 B |54 -] =

B8 gE T e e e e e ETTE T R (e 8
non HT40, 6 to 54 Mbps 1| 10.00 - 8.58 - - - - - - 0.40 8.97 20.00 | -11.03
non HT40, 6 to 54 Mbps & | 10.00 | -1.58 0.71 1.83 1.67 -1.86 1.60 1.58 1.33 0.40 10.29 | 20.00 -9.71
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 14.04 - - - - - - 0.38 14.42 | 20.00 -5.58
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 | -4.47 -1.88 -0.90 -1.24 -4.90 -1.60 -1.29 -1.34 0.38 7.43 20.00 | -12.57
VHT40, M0.8 to M9.8-BF 8 | 10.00 491 7.88 8.41 8.68 5.00 8.61 8.63 8.54 0.38 17.23 | 20.00 -2.77
HE40, M0.1 to M9.1 1 | 10.00 - 11.41 - - - - - - 0.11 11.52 | 20.00 -8.48
HE40, M0.1 to M9.1 g | 10.00 | -1.06 1.31 2.26 2.22 -1.37 2.13 2.07 2.00 0.11 10.54 | 20.00 -9.46
HE40, M0.8 to M9.8-BF 8 | 10.00 4.50 7.17 8.08 7.94 432 8.13 7.99 8.03 0.11 16.40 | 20.00 -3.60




5590 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode REEC290290595 2905529559529 £ 329 o8 52

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - 14.58 - - - - - - 0.40 1498 | 20.00 -5.02
non HT40, 6 to 54 Mbps g | 10.00 | -1.13 -2.17 -0.73 -1.55 -4.45 -1.70 -1.74 -1.43 0.40 7.68 20.00 | -12.32
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 14.79 - - - - - - 0.38 15.18 | 20.00 -4.82
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 -0.72 2.01 3.27 2.39 -1.31 2.46 2.30 2.31 0.38 11.25 | 20.00 -8.75
VHT40, M0.8 to M9.8-BF 8 | 10.00 7.28 10.08 11.16 10.07 6.80 10.62 10.34 10.17 0.38 19.21 20.00 -0.79
HE40, M0.1 to M9.1 1| 10.00 - 15.39 - - - - - - 0.11 15.50 | 20.00 -4.50
HE40, M0.1 to M9.1 & | 10.00 | -0.94 1.15 2.71 1.76 -1.57 2.09 1.89 1.28 0.11 10.40 | 20.00 -9.60
HE40, M0.8 to M9.8-BF 8 | 10.00 5.69 8.13 9.68 8.63 5.12 9.11 8.62 8.39 0.11 17.30 | 20.00 -2.70
5670 MHz:

2385 . 8. . A8 . 5. 5. d5. . d5. 5.4 B8 |5.4 §-| =

B8 gE T e e e e e ETTE T R (e 8
non HT40, 6 to 54 Mbps 1 10.00 - 9.01 - - - - - - 0.40 941 20.00 | -10.59
non HT40, 6 to 54 Mbps & | 10.00 | -1.13 1.23 1.54 1.36 -2.07 1.57 1.67 1.60 0.40 10.34 | 20.00 -9.66
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 11.38 - - - - - - 0.38 11.76 | 20.00 -8.24
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 0.03 2.65 243 2.34 -0.86 2.59 2.67 2.60 0.38 11.39 | 20.00 -8.61
VHT40, M0.8 to M9.8-BF 8 | 10.00 7.85 10.01 10.52 10.34 6.77 10.82 10.50 10.68 0.38 19.30 | 20.00 -0.70
HE40, M0.1 to M9.1 1| 10.00 - 11.69 - - - - - - 0.11 11.80 | 20.00 -8.20
HE40, M0.1 to M9.1 & | 10.00 | -0.57 1.63 1.90 1.67 -1.74 2.19 2.11 2.02 0.11 10.48 | 20.00 -9.52
HE40, M0.8 to M9.8-BF 8 | 10.00 7.17 9.47 9.83 9.60 6.24 10.22 9.73 10.00 0.11 18.36 | 20.00 -1.64




5710 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode N B2ECE9058029529029529529%29 © (329 g8 28

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1] 1000 | - | 1568 | - - - - - - 040 | 16.08 | 20.00 | -3.92
non HT40, 6 to 54 Mbps 81000 | -173 | 1.66 | 139 | 121 | 212 | 1.75 | 164 | 1.06 | 040 | 1025 | 20.00 | -9.75
HT/VHT40, MO to M7, MO.1 to M9.1 | 1 | 10.00 | - | 1584 | - - - - - - 038 | 1622 | 20.00 | -3.78
HT/VHT40, MO to M7, MO.1 to M9.1 | 8 | 10.00 | -0.62 | 2.70 | 2.44 | 2.04 | -1.00 | 2.84 | 2.82 | 2.07 | 038 | 11.29 | 20.00 | -8.71
VHT40, M0.4 to M9.4-BF 8 | 10.00 | 7.49 | 1071 | 10.66 | 1040 | 7.16 | 10.70 | 10.68 | 9.96 | 038 | 19.34 | 20.00 | -0.66
HEA40, MO.1 to M11.1 1] 1000 | - | 1605 | - - - - - - 0.11 | 16.16 | 20.00 | -3.84
HEA40, MO.1 to M11.1 8| 1000 | -1.16 | 194 | 196 | 159 | -1.72 | 242 | 212 | 158 | 011 | 1045 | 2000 | -9.55
HEA40, M0.4 to M11.4-BF 8| 1000 | 570 | 862 | 863 | 855 | 522 | 9.17 | 9.19 | 838 | 0.1 | 1729 | 20.00 | -2.71
5530 MHz:

2385 . 8. . A8 . 5. 5. d5. . d5. 5.4 B8 |5.4 §-| =

B8 gE T e e e e e ETTE T R (e 8
non HTS80, 6 to 54 Mbps 1] 1000 | - |1087 | - - - - - - 037 | 11.25 | 20.00 | -8.75
non HTS80, 6 to 54 Mbps 8| 1000 | 157 | 395 | 493 | 452 | 1.07 | 461 | 479 | 459 | 037 | 1337 | 20.00 | -6.63
VHTS0, MO.1 to M9.1 1] 1000 | - |1095]| - - - - - - 036 | 1131 | 20.00 | -8.69
VHTS0, M0.1 to M9.1 81000 | 175 | 397 | 483 | 453 | 114 | 476 | 481 | 468 | 036 | 13.40 | 20.00 | -6.60
VHTS0, M0.8 to M9.8-BF 8| 1000 | 2.63 | 542 | 579 | 538 | 221 | 610 | 598 | 564 | 036 | 1449 | 20.00 | -5.51
HES0, MO.1 to M9.1 1] 1000 | - |1159 | - - - - - - 035 | 11.93 | 20.00 | -8.07
HES0, MO.1 to M9.1 8| 1000 | 218 | 435 | 539 | 483 | 152 | 533 | 515 | 486 | 035 | 13.78 | 20.00 | -6.22
HES0, M0.8 to M9.8-BF 8| 1000 | 211 | 433 | 548 | 490 | 141 | 528 | 530 | 494 | 035 | 13.81 | 20.00 | -6.19




5610 MHz:

Y ¥eqEsd i ivgdadeaiogding 2 |8eg B2l 5a
Mods EEZ295280295 90,9580 285229 B (549 o8| 52

B8 gE T e e e e e ETTE T R (0] 8
non HT80, 6 to 54 Mbps 1 | 10.00 - 15.04 - - - - - - 0.37 15.41 | 20.00 | -4.59
non HT80, 6 to 54 Mbps 8 | 10.00 | 091 3.65 4.92 4.07 0.84 4.55 4.11 3.99 0.37 13.01 | 20.00 | -6.99
VHTS80, MO.1 to M9.1 1| 10.00 - 15.35 - - - - - - 0.36 15.71 | 20.00 | -4.29
VHTS80, M0.1 to M9.1 8 | 10.00 1.88 5.16 5.80 5.43 2.17 6.13 5.11 5.30 0.36 14.25 | 20.00 | -5.75
VHTS80, M0.8 to M9.8-BF 8 | 10.00 7.22 10.05 | 10.96 | 10.44 7.16 11.01 | 10.40 | 10.09 0.36 19.28 | 20.00 | -0.72
HES0, MO0.1 to M9.1 1 | 10.00 - 15.53 - - - - - - 0.35 15.88 | 20.00 | -4.12
HES0, MO0.1 to M9.1 8 | 10.00 1.64 4.19 5.51 4.49 1.47 5.24 4.49 4.63 0.35 13.55 | 20.00 | -6.45
HES0, M0.8 to M9.8-BF 8 | 10.00 | -1.11 1.54 2.50 1.70 -1.42 248 1.67 1.85 0.35 10.74 | 20.00 | -9.26
5690 MHz:

§¥e8Evisdfvadvadivddvaiodlve ¢ |4ud B5| 5

Mode S EELEEEEFEER ERE E R E R B ELEE R R

B8 gE T e e e e e ETTE T R (e 8
non HT80, 6 to 54 Mbps 1 | 10.00 - 15.47 - - - - - - 0.37 15.84 | 20.00 | -4.16
non HT80, 6 to 54 Mbps 8 | 10.00 1.21 4.29 4.36 4.16 0.71 4.49 4.46 4.10 0.37 13.09 | 20.00 | -6.91
VHTS80, MO.1 to M9.1 1| 10.00 - 15.59 - - - - - - 0.36 15.95 | 20.00 | -4.05
VHTS80, M0.1 to M9.1 8 | 10.00 2.46 5.62 5.48 5.03 2.04 5.77 5.74 5.44 0.36 14.30 | 20.00 | -5.70
VHTS80, M0.8 to M9.8-BF 8 | 10.00 | 7.87 10.84 | 10.69 | 1043 | 7.14 10.69 | 10.50 | 1045 | 0.36 19.40 | 20.00 | -0.60
HES0, MO0.1 to M9.1 1 | 10.00 - 16.15 - - - - - - 0.35 16.49 | 20.00 | -3.51
HES0, MO0.1 to M9.1 8 | 10.00 1.79 4.74 4.84 4.59 1.40 5.01 4.90 4.71 0.35 13.57 | 20.00 | -6.43
HES80, M0.8 to M9.8-BF 8| 10.00 | 8.00 | 1093 | 11.02 | 10.74 | 7.40 | 11.15 | 10.80 | 10.66 | 035 | 19.66 | 20.00 | -0.34

Please refer to the following plots for the worst case configuration
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U-NII-3

5745 MHz:
wl T A % % % % % >< >< m | % =
K EEE XA kAT LAY kAT kA x AT xAZ x~Z8 S |ERZ 2| 5~
o of = = = = = = = = A = s
non HT20, 6 to 54 Mbps 1] 10.00 - 15.52 - - - - - - 0.38 15.89 | 26.00 | -10.11
non HT20, 6 to 54 Mbps 8 | 10.00 | 10.53 | 13.17 | 1444 | 13.70 | 10.00 | 13.39 | 13.69 | 13.92 0.38 22.50 | 26.00 | -3.50
non HT20, 6 to 54 Mbps-BF 8 | 16.00 4.28 7.27 8.40 7.52 391 7.14 7.70 7.65 0.38 16.39 | 20.00 | -3.58
HT/VHT20, M0 to M7, MO0.1 to M9.1 1| 10.00 - 15.53 - - - - - - 0.21 15.75 | 26.00 | -10.25
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 10.00 | 1045 | 13.26 | 14.58 | 13.41 10.06 | 13.42 | 13.96 | 13.81 0.21 22.36 | 26.00 | -3.64
VHT20, M0.8 to M9.8-BF 8 | 10.00 | 12.16 | 15.58 | 16.24 | 1549 | 11.86 | 15.64 | 15.63 | 15.68 0.21 2429 | 26.00 | -1.71
HE20, MO0.1 to M9.1 1| 10.00 - 15.71 - - - - - - 0.23 1594 | 26.00 | -10.06
HE20, MO0.1 to M9.1 8 | 10.00 | 10.64 | 13.67 | 14.69 | 13.88 9.97 13.80 | 14.01 14.13 0.23 22.63 | 26.00 | -3.37
HE20, MO0.8 to M9.8-BF 8 | 10.00 | 12.38 | 15.87 | 16.56 | 15.88 | 12.06 | 15.74 | 15.86 | 15.88 0.23 24.56 | 26.00 | -1.44




5785 MHz:

42288 0828 isafsadvaisgdsg 2 |8sg i 5
Mode REEC290290595 2905829559529 £ (329 o8 52

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1| 10.00 - 15.69 - - - - - - 0.38 16.07 | 26.00 -9.93
non HT20, 6 to 54 Mbps 8 | 10.00 | 10.68 13.68 14.60 13.69 9.87 13.59 13.90 13.80 0.38 22.64 | 26.00 -3.36
non HT20, 6 to 54 Mbps-BF 8 | 16.00 4.64 7.43 8.45 7.42 3.83 7.32 7.80 7.76 0.38 16.48 | 20.00 -3.49
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 15.47 - - - - - - 0.21 15.68 | 26.00 | -10.32
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 | 10.63 13.81 14.39 13.63 9.92 13.51 13.79 13.97 0.21 22.45 | 26.00 -3.55
VHT20, M0.8 to M9.8-BF 8 | 10.00 | 12.38 15.84 16.29 | 15.77 11.80 15.45 15.93 15.60 0.21 2439 | 26.00 -1.61
HE20, M0.1 to M9.1 1 10.00 - 15.83 - - - - - - 0.23 16.06 | 26.00 -9.94
HE20, M0.1 to M9.1 8 | 10.00 10.83 13.89 14.79 14.06 | 10.11 13.74 14.16 14.26 0.23 22.76 | 26.00 -3.24
HE20, M0.8 to M9.8-BF 8 | 10.00 12.68 15.91 16.53 16.01 12.04 15.61 16.15 16.02 0.23 24.64 | 26.00 -1.36
5825 MHz:

2385 . 8. A8 . 5. 5. d5. . d5. 5.4 B8 |5.4 §-| =

B8 8E T e e e e e ETTE T R (0] 8
non HT20, 6 to 54 Mbps 1| 10.00 - 15.00 - - - - - - 0.38 15.37 | 26.00 | -10.63
non HT20, 6 to 54 Mbps 8 | 10.00 5.34 8.59 9.21 9.04 5.28 8.84 8.96 8.85 0.38 17.66 | 26.00 -8.34
non HT20, 6 to 54 Mbps-BF 8 | 16.00 4.28 7.30 8.08 8.00 4.15 7.84 8.04 7.85 0.38 16.60 | 20.00 -3.40
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 15.88 - - - - - - 0.21 16.09 | 26.00 -9.91
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 10.42 13.51 14.27 14.31 10.33 14.17 14.08 13.48 0.21 22.57 | 26.00 -3.43
VHT20, M0.8 to M9.8-BF 8 | 10.00 12.19 15.63 16.02 16.04 11.81 16.06 16.22 15.95 0.21 24.53 | 26.00 -1.47
HE20, M0.1 to M9.1 1 10.00 - 16.02 - - - - - - 0.23 16.25 | 26.00 -9.75
HE20, M0.1 to M9.1 8 | 10.00 10.47 14.05 14.51 14.59 10.47 14.41 14.31 14.06 0.23 22.90 | 26.00 -3.10
HE20, M0.8 to M9.8-BF 8 | 10.00 | 11.38 15.20 15.32 1546 | 11.25 15.66 15.35 14.89 0.23 23.87 | 26.00 -2.13




5755 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode REEC290290595 2905529559529 £ 329 o8 52

8 ° g & = = = = = = i R B s
non HT40, 6 to 54 Mbps 1| 10.00 - 15.33 - - - - - - 0.40 15.73 | 26.00 | -10.27
non HT40, 6 to 54 Mbps 8 | 10.00 | 11.96 15.46 16.17 | 1546 | 11.55 15.23 15.33 15.75 0.40 2432 | 26.00 -1.68
HT/VHT40, MO to M7, MO0.1 to M9.1 1 10.00 - 15.67 - - - - - - 0.38 16.06 | 26.00 -9.94
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 12.35 15.53 16.57 15.98 11.71 15.70 15.54 15.92 0.38 24.61 26.00 -1.39
VHT40, M0.8 to M9.8-BF 8 | 10.00 12.16 15.42 16.58 15.59 11.89 15.61 15.66 16.13 0.38 24.58 | 26.00 -1.42
HE40, M0.1 to M9.1 1 10.00 - 16.09 - - - - - - 0.11 16.20 | 26.00 -9.80
HE40, M0.1 to M9.1 8 | 10.00 12.23 15.37 16.43 15.61 11.47 15.28 15.76 15.42 0.11 24.12 | 26.00 -1.88
HE40, M0.8 to M9.8-BF 8 | 10.00 | 12.23 15.34 16.28 15.53 11.62 15.30 15.64 15.38 0.11 24.07 | 26.00 -1.93
5795 MHz:

2385 . 8. . A8 . 5. 5. d5. . d5. 5.4 B8 |5.4 §-| =

B8 gE T e e e e e ETTE T R (e 8
non HT40, 6 to 54 Mbps 1 | 10.00 - 15.48 - - - - - - 0.40 15.88 | 26.00 | -10.12
non HT40, 6 to 54 Mbps g8 | 10.00 | 12.39 15.37 15.96 15.79 11.64 15.43 15.67 15.77 0.40 2443 | 26.00 -1.57
HT/VHT40, MO to M7, MO0.1 to M9.1 1 10.00 - 15.71 - - - - - - 0.38 16.09 | 26.00 -9.91
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 11.59 15.07 15.64 15.26 11.18 15.42 15.52 14.76 0.38 24.01 26.00 -1.99
VHT40, M0.8 to M9.8-BF 8 | 10.00 | 11.93 14.96 15.51 15.33 11.36 15.44 15.41 14.88 0.38 24.02 | 26.00 -1.98
HE40, M0.1 to M9.1 1 10.00 - 16.02 - - - - - - 0.11 16.13 | 26.00 -9.87
HE40, M0.1 to M9.1 8 | 10.00 12.23 15.32 15.92 15.82 11.67 15.71 15.79 15.05 0.11 24.09 | 26.00 -1.91
HE40, M0.8 to M9.8-BF 8 | 10.00 | 12.27 15.42 16.06 1574 | 11.59 15.56 15.80 15.02 0.11 24.08 | 26.00 -1.92




5775 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode Eid-iacEgnEas e EgcEacsanEg 5 5548 08| 53

Hl 8 ® 8 & = = = = & & & 8 = o
non HT80, 6 to 54 Mbps 1 10.00 - 15.55 - - - - - - 0.37 15.92 | 26.00 | -10.08
non HT80, 6 to 54 Mbps 8 | 10.00 9.23 12.56 13.27 12.47 8.69 12.32 12.57 12.72 0.37 21.40 | 26.00 -4.60
VHTS80, M0.1 to M9.1 1 10.00 - 15.71 - - - - - - 0.36 16.07 | 26.00 -9.93
VHTS80, M0.1 to M9.1 8 | 10.00 12.42 15.69 16.28 16.05 11.98 15.71 16.16 15.88 0.36 24.68 26.00 -1.32
VHT80, M0.8 to M9.8-BF 8 10.00 12.22 15.65 16.41 16.01 12.07 15.75 15.90 15.90 0.36 24.65 26.00 -1.35
HES80, M0.1 to M9.1 1 10.00 - 15.90 - - - - - - 0.35 16.25 26.00 -9.75
HES80, M0.1 to M9.1 & | 10.00 12.05 15.19 16.15 15.42 11.46 15.41 15.64 15.20 0.35 24.21 26.00 -1.79
HES80, M0.8 to M9.8-BF & | 10.00 11.95 15.25 16.15 15.51 11.45 15.40 15.81 15.18 0.35 24.25 26.00 -1.75

Please refer to the following plots for the worst case configuration
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Test results for Power Spectrum Density

U-NII-1

5180 MHz:

23285 J5. . Jd5. 3. 5. J5. Jd5. 5.4 B |5.] E~| =

B8 gL e ET e e e TETET T R (0] R
non HT20, 6 to 54 Mbps 1| 10.00 - 3.27 - - - - - - 0.38 3.64 13.00 | -9.36
non HT20, 6 to 54 Mbps 8 | 16.00 | -9.31 -6.98 -5.55 -5.39 -9.62 -5.23 -5.31 -5.08 0.38 3.16 7.00 -3.84
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -9.28 -6.94 -5.58 -5.33 -9.71 -5.24 -5.63 -5.46 0.38 3.06 7.00 -3.94
HT/VHT20, MO to M7, M0.1 to M9.1 1| 10.00 - 3.18 - - - - - - 0.21 3.39 13.00 | -9.61
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 16.00 | -8.88 -5.92 -4.92 -4.49 -8.97 -4.57 -4.76 -5.03 0.21 3.61 7.00 -3.39
VHT20, M0.8 to M9.8-BF 8 | 10.00 | -1.82 0.57 2.11 2.39 -2.00 2.32 2.05 2.65 0.21 10.60 | 13.00 | -2.40
HE20, MO0.1 to M9.1 1| 10.00 - 3.13 - - - - - - 0.23 3.36 13.00 | -9.64
HE20, MO0.1 to M9.1 8 | 16.00 | -8.44 -5.75 -4.55 -4.74 -8.78 -4.91 -4.60 -4.72 0.23 3.72 7.00 -3.28
HE20, M0.8 to M9.8-BF 8 | 10.00 | -5.83 -2.94 -1.95 -1.80 -5.95 -1.87 -1.67 -1.65 0.23 6.60 13.00 | -6.40




5200 MHz:

2888 . JE8. . d5. dJ5. . J5. . Js. Jd5. 45,4 8 |5.] §-| =

8T e e ETET T ETETE T R IET] R
non HT20, 6 to 54 Mbps 1 | 10.00 - 3.56 - - - - - - 0.38 3.93 13.00 | -9.07
non HT20, 6 to 54 Mbps 8| 1600 | -9.54 | -576 | -5.68 | -5.60 | -9.85 -5.20 | -5.14 | -5.10 0.38 3.26 7.00 -3.74
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -9.35 -6.10 | -5.46 | -540 | -9.61 -5.31 -5.12 | -4.97 0.38 3.31 7.00 -3.69
HT/VHT20, M0 to M7, M0.1 to M9.1 1| 10.00 - 4.05 - - - - - - 0.21 4.26 13.00 | -8.74
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 16.00 | -8.63 -5.31 -4.95 -4.90 -9.01 -4.56 -4.32 -4.95 0.21 3.72 7.00 -3.28
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -5.85 -2.73 -1.95 | -1.41 -6.19 | -2.07 | -1.57 | -2.02 0.21 6.59 13.00 | -6.41
HE20, MO0.1 to M9.1 1 | 10.00 - 4.35 - - - - - - 0.23 4.58 13.00 | -8.42
HE20, MO0.1 to M9.1 8| 1600 | -8.82 | -5.64 | -478 | -496 | -9.19 | -4.63 -4.49 | -4.55 0.23 3.71 7.00 -3.29
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -5.83 -1.97 | -1.75 | -143 -6.10 | -1.32 | -1.67 | -1.43 0.23 6.92 13.00 | -6.08




5240 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode NREE02905902952590295259529%28 5 359 o8| 58

=8 ° & & = = = = = = i R B s
non HT20, 6 to 54 Mbps 1 10.00 - 3.86 - - - - - - 0.38 4.23 13.00 -8.77
non HT20, 6 to 54 Mbps 8 | 16.00 | -10.33 | -6.00 -5.46 -5.36 -9.87 -5.69 -4.88 -5.50 0.38 3.16 7.00 -3.84
non HT20, 6 to 54 Mbps-BF 8 | 16.00 -9.97 -6.07 -5.28 -5.44 -9.38 -5.51 -4.92 -5.60 0.38 3.22 7.00 -3.78
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 3.54 - - - - - - 0.21 3.75 13.00 -9.25
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 16.00 -9.38 -5.56 -5.07 -4.59 -9.16 -4.78 -4.06 -4.68 0.21 3.72 7.00 -3.28
VHT20, M0.8 to M9.8-BF 8 | 10.00 -6.58 -2.58 -2.15 -1.75 -6.03 -2.11 -1.49 -2.06 0.21 6.49 13.00 -6.51
HE20, M0.1 to M9.1 1 10.00 - 4.60 - - - - - - 0.23 4.83 13.00 -8.17
HE20, M0.1 to M9.1 8 | 16.00 -9.37 -5.40 -5.02 -5.04 -9.01 -4.93 -4.22 -4.88 0.23 3.62 7.00 -3.38
HE20, M0.8 to M9.8-BF 8 | 10.00 -6.40 -1.98 -1.95 -1.32 -6.41 -2.04 -1.50 -1.60 0.23 6.76 13.00 -6.24
5190 MHz:

2888 . JE8. . d5. dJ5. . 5. Js. Jd5. 45,4 8 |5.] E-| =

B8 8L e e e e e ETE T R (e R
non HT40, 6 to 54 Mbps 1 10.00 - -2.73 - - - - - - 0.40 -2.33 13.00 | -15.33
non HT40, 6 to 54 Mbps 8 | 16.00 -9.83 -6.52 -6.01 -5.51 -9.82 -5.50 -5.44 -4.97 0.40 3.07 7.00 -3.93
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -3.88 - - - - - - 0.38 -3.49 13.00 | -16.49
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 16.00 | -1095 | -7.89 -7.15 -6.72 | -10.66 | -6.90 -7.15 -6.41 0.38 1.72 7.00 -5.28
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -10.11 | -6.81 -6.00 -5.60 | -10.15 | -5.83 -5.93 -5.49 0.38 2.76 13.00 | -10.24
HE40, M0.1 to M9.1 1 10.00 - -2.66 - - - - - - 0.11 -2.55 13.00 | -15.55
HE40, M0.1 to M9.1 8 | 16.00 | -10.70 | -7.67 -6.97 -6.47 | -1045 | -6.89 -6.54 -5.99 0.11 1.73 7.00 -5.27
HE40, M0.8 to M9.8-BF 8 | 10.00 -9.69 -6.73 -5.62 -5.38 -9.74 -5.80 -5.66 -4.95 0.11 2.77 13.00 | -10.23




5230 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode JEi-fanEgnEasracEgeratsanEd 5 5540 08| 53

Hl 8 ° 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - 1.56 - - - - - - 0.40 1.95 13.00 | -11.05
non HT40, 6 to 54 Mbps 8 16.00 -9.84 -6.14 -5.74 -5.61 -10.19 | -5.58 -5.04 -5.37 0.40 3.10 7.00 -3.90
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 1.48 - - - - - - 0.38 1.86 13.00 | -11.14
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 -9.18 -5.41 -5.19 -4.82 -9.09 -5.30 -4.41 -5.09 0.38 3.67 7.00 -3.33
VHT40, M0.8 to M9.8-BF 8 10.00 -9.25 -5.44 -4.82 -4.77 -9.24 -4.84 -4.60 -4.50 0.38 3.84 13.00 -9.16
HE40, M0.1 to M9.1 1 10.00 - 1.84 - - - - - - 0.11 1.95 13.00 | -11.06
HE40, M0.1 to M9.1 8 | 16.00 -8.79 -5.32 -4.86 -4.02 -9.01 -4.43 -3.98 -4.51 0.11 3.89 7.00 -3.11
HE40, M0.8 to M9.8-BF 8 10.00 -9.06 -5.01 -4.53 -4.29 -9.16 -4.44 -3.91 -4.68 0.11 3.90 13.00 -9.10

Please refer to the following plots for the worst case configuration




Ant-1

i Agilent Measure

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power F

Channel Power

Occupied BH
ACP
Multi Carrier
Power
Power Stat
Channel Power Power Spectral Density CCDF
5.1 dBm  /40.0000 MHz ~71.81 dBm/Hz More
Lof2
File Operation Status, C:PICTURE.GIF file saved
Ant-3
Agilent Measure
|

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power f

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.02 dBm /40.0000 MHz -67.00 dBm/Hz

More
1of2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

. Agilent Measure

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power i

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.38 dBm /40.0000 MHz -67.64 dBm/Hz

More
1of 2

File Operation Status, C:PICTURE.GIF file saved
Ant-4

# Agilent Measure

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.23 dBm /40.0000 MHz -66.78 dBm/Hz

More
1of2

File Operation Status, C:PICTURE.GIF file saved




Ant-5

% Agilent Measure

|
Ch Freq 5.23 GHz Trig Free Meas Off

Channel Power

Channel Power

Occupied BH
ACP
Multi Carrier
Power
Power Stat
Channel Power Power Spectral Density CCDF
.01 dBm  /40.0000 MHz ~71.81 dBm/Hz More
1of 2
File Operation Status, C:PICTURE.GIF file saved
Ant-7
Agilent Measure
|

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power :

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.85 dBm /40.0000 MHz -66.17 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved

Ant-6

# Agilent Measure

Ch Freq 5.23 GHz Trig Free Meas Off
Channel Power i

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.27 dBm /40.0000 MHz -66.75 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved
Ant-8

# Agilent Measure

|
Ch Freq 5.23 GHz Trig Free Meas Off

Channel Power

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.04 dBm /40.0000 MHz -66.98 dBm/Hz

More
1of 2

File Operation Status, C:PICTURE.GIF file saved




5210 MHz:

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode Eid-E90fd0fa3sanEg it Eaxcd 5 1554 08| £2

=8 ° & & = = = = = = i R B s
non HT80, 6 to 54 Mbps 1 10.00 - -5.93 - - - - - - 0.37 -5.55 13.00 | -18.55
non HT8O0, 6 to 54 Mbps 8 16.00 | -15.14 | -12.02 | -11.31 | -11.35 | -15.57 | -10.86 | -11.02 | -10.85 0.37 -2.54 7.00 -9.54
VHTS80, M0.1 to M9.1 1 10.00 - -7.52 - - - - - - 0.36 -7.16 13.00 | -20.16
VHT80, MO0.1 to M9.1 8 16.00 | -16.76 | -13.30 | -12.92 | -1295 | -16.93 | -12.49 | -12.22 | -12.61 0.36 -4.07 7.00 -11.07
VHT80, M0.8 to M9.8-BF 8 10.00 | -1593 | -12.47 | -11.76 | -11.25 | -16.15 | -11.17 | -11.24 | -11.32 0.36 -2.89 13.00 | -15.89
HES80, M0.1 to M9.1 1 10.00 - -7.10 - - - - - - 0.35 -6.75 13.00 | -19.75
HES80, M0.1 to M9.1 8 16.00 | -16.39 | -13.21 | -12.38 | -12.12 | -16.36 | -12.17 | -11.58 | -12.11 0.35 -3.58 7.00 -10.58
HES80, M0.8 to M9.8-BF 8 10.00 | -15.09 | -12.23 | -11.13 | -10.93 | -15.86 | -10.85 | -10.83 | -11.03 0.35 -2.51 13.00 | -15.51




U-NII-2A

5260 MHz:

ol © A x < . . . . < < m | o =

s §g-gﬁm'&gm'&ﬁmgﬁmgﬁméﬁméﬁméﬁmé § émE §3 S
non HT20, 6 to 54 Mbps 1] 10.00 - 4.27 - - - - - - 0.38 4.64 7.00 -2.36
non HT20, 6 to 54 Mbps 8 | 16.00 | -15.87 | -12.09 | -11.01 | -10.99 | -16.86 | -11.58 | -12.00 | -11.75 | 0.38 -2.93 1.00 -3.93
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -15.36 | -12.75 | -11.14 | -11.37 | -16.61 | -11.45 | -12.10 | -11.85 | 0.38 -3.07 1.00 -4.07
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 4.02 - - - - - - 0.21 4.23 7.00 -2.77
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 16.00 | -15.01 | -12.09 | -9.88 | -10.38 | -15.86 | -10.91 | -11.08 | -11.55 | 0.21 -2.44 1.00 -3.44
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -7.00 | -3.84 | -2.68 | -2.53 -7.55 -2.66 | -3.04 | -3.55 0.21 5.49 7.00 -1.51
HE20, MO.1 to M9.1 1| 10.00 - 4.29 - - - - - - 0.23 4.52 7.00 -2.48
HE20, MO.1 to M9.1 8 | 16.00 | -15.31 | -12.09 | -10.49 | -10.42 | -16.00 | -11.22 | -11.60 | -11.55 | 0.23 -2.68 1.00 -3.68
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -6.94 | -3.87 | -2.67 | -2.84 | -7.79 | -3.15 -2.96 | -2.98 0.23 5.46 7.00 -1.54




5300 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode S R LR L L R S E R A

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 | 10.00 - 4.23 - - - - - - 0.38 4.61 7.00 -2.39
non HT20, 6 to 54 Mbps 8 | 16.00 | -16.28 | -12.78 | -11.06 | -10.47 | -15.90 | -11.43 | -12.17 | -11.35 | 0.38 -2.85 1.00 -3.85
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -16.31 | -12.70 | -10.96 | -10.18 | -16.08 | -11.12 | -12.16 | -11.45 | 0.38 -2.74 1.00 -3.74
HT/VHT20, M0 to M7, M0.1 to M9.1 1] 10.00 - 4.00 - - - - - - 0.21 4.21 7.00 -2.79
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 16.00 | -16.44 | -13.13 | -11.18 | -10.55 | -16.19 | -11.80 | -12.42 | -12.31 0.21 -3.34 1.00 -4.34
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -7.00 | -3.83 | -2.59 | -2.73 | -7.02 | -2.67 | -3.37 | -2.56 0.21 5.60 7.00 -1.40
HE20, MO0.1 to M9.1 1 | 10.00 - 4.27 - - - - - - 0.23 4.50 7.00 -2.50
HE20, MO0.1 to M9.1 8 | 16.00 | -15.08 | -12.74 | -10.36 | -10.03 | -15.55 | -11.38 | -11.52 | -11.45 | 0.23 -2.62 1.00 -3.62
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -7.33 | -393 | 246 | -255 | -6.94 | -2.63 | -3.02 | -2.54 0.23 5.69 7.00 -1.31
5320 MHz:

2 Bef 8 A8 d8. d5 A5 da. 5. 454 8 |&8.d E=| =

g e e qefqefqefqefqefqesy g |gF7 27 =
non HT20, 6 to 54 Mbps 1] 10.00 - 4.32 - - - - - - 0.38 4.70 7.00 -2.30
non HT20, 6 to 54 Mbps 8 | 16.00 | -15.28 | -12.93 | -11.08 | -10.32 | -16.11 | -11.35 | -11.18 | -10.57 | 0.38 -2.52 1.00 -3.52
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -15.22 | -12.93 | -11.28 | -10.52 | -1597 | -11.36 | -11.52 | -10.65 | 0.38 -2.64 1.00 -3.64
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 4.35 - - - - - - 0.21 4.57 7.00 -2.43
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 16.00 | -15.60 | -13.34 | -11.24 | -10.94 | -16.60 | -11.61 | -12.31 | -10.76 | 0.21 -3.13 1.00 -4.13
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -6.91 -3.91 -2.63 | -2.88 | -7.04 | -2.81 -2.59 | -2.70 0.21 5.63 7.00 -1.37
HE20, MO0.1 to M9.1 1] 10.00 - 4.18 - - - - - - 0.23 4.41 7.00 -2.59
HE20, MO.1 to M9.1 8 | 16.00 | -14.99 | -12.38 | -10.50 | -10.27 | -15.27 | -10.99 | -11.71 | -10.09 | 0.23 -2.39 1.00 -3.39
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -6.91 -436 | -2.41 -2.55 | -7.51 -2.25 | 221 -2.36 0.23 5.86 7.00 -1.14




5270 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode Eid-iacEgnEas e EgcEacsanEg 5 5548 08| 53

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - 1.05 - - - - - - 0.40 1.44 7.00 -5.56
non HT40, 6 to 54 Mbps 8 | 16.00 | -15.72 | -12.52 | -10.29 | -10.78 | -16.15 | -11.78 | -11.80 | -11.17 0.40 -2.67 1.00 -3.67
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 0.93 - - - - - - 0.38 1.31 7.00 -5.69
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 | -14.73 | -11.83 | -10.59 | -10.57 | -15.41 | -10.73 | -10.80 | -10.66 0.38 -2.16 1.00 -3.16
VHT40, M0.8 to M9.8-BF 8 | 10.00 -6.04 -2.47 -1.29 -1.38 -6.46 -1.74 -1.99 -1.83 0.38 6.89 7.00 -0.11
HE40, M0.1 to M9.1 1 10.00 - 1.36 - - - - - - 0.11 1.47 7.00 -5.53
HE40, M0.1 to M9.1 8 | 16.00 | -1595 | -12.74 | -10.24 | -10.74 | -16.46 | -11.90 | -11.69 | -10.96 0.11 -2.96 1.00 -3.96
HE40, M0.8 to M9.8-BF g | 10.00 -7.81 -4.89 -3.66 -3.57 -7.79 -3.48 -3.22 -4.17 0.11 4.64 7.00 -2.36

Please refer to the following plots for the worst case configuration




Ant-1

Ch Freq 5.27 GHz

Channel Power r Spectral Density

750 dBm /40.0000 MHz -68.53 dBm/Hz

|File Operation Status, C:PICTURE.GIF file saved

Ch Freq 5.27 Gz Trig Free

hannel Power m

Channel Power Power Spectral Density

12.00 dBm /40.0000 MHz -64.02 dBm/Hz

iFile Operation Status. C:PICTURE.GIF file saved

i Measure

Meas Off

Channel Power

Occupied BH

Multi Carrier
Power

Power Stat

i Measure

Meas Off

Channel Power

Occupied BH

Ant-2

Adient [ Measure

Ch Freq 5.27 GHz Trig Free

| Channel Power

Meas Off

Multi Carrier
Power

Channel Power Power Spectral Density

10.84 dBm /40.0000 MHz -65.18 dBm/Hz

|File Operation Status, C:PICTURE.GIF file saved

Ant-4

z5  Agilent

E Ch Freq G5.27 GHz Trig Free
Channel Power

dBm #Atten

Channel Power Power Spectral Density

11.82 dBm /40.0000 MHz -64.20 dBm/Hz

(File Operation Status. C:PICTURE.GIF file saved

Power Stat

Measure

Meas Off

Multi Carrier
Power

Power Stat




Ant-5 Ant-6

Measure Agilent i Measure

Adgilent
Ch Freq 5.27 GHz Trig Free Meas Off Ch Freq 5.27 GHz Trig Free Meas Off
Sl e — SR o
Channel Power Channel Power
Occupied B
ACP
Multi Carrier Multi Carrier
Power Power
Power Stat Power Stat
Channel Power Power Spectral Density Channel Power Power Spectral Density CCDF
7.40 dBm /40.0000 MHz -68.62 dBm/Hz 1197 dBm /40.0000 MHz -64.05 dBm/Hz Haro

Ant-7 Ant-8
Agilent Measure i Measure

Ch Freq 5.27 GHz Meas Off Ch Freq ©5.27 GHz Trig Free Meas Off
| hannel Power ey

Channel Power

Channel Power

dBm

Multi Carrier
Power

Power Stat

Channel Power Power Spectral Density

11.36 dBm /40.8000 MHz -64.66 dBm/Hz

Channel Power Power Spectral Density

11.68 dBm /40.0000 MHz -64.34 dBm/Hz




5310 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode E2d-EE02E0 587280 a0t Eax2d 5 1554 08| £2

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - -2.79 - - - - - - 0.40 -2.39 7.00 -9.39
non HT40, 6 to 54 Mbps & | 16.00 | -15.09 | -12.78 | -11.08 | -10.78 | -16.02 | -11.07 | -11.51 | -10.27 0.40 -2.50 1.00 -3.50
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -1.93 - - - - - - 0.38 -1.55 7.00 -8.55
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 | -15.56 | -13.25 | -11.33 | -11.29 | -16.05 | -11.53 | -12.21 | -10.80 0.38 -2.97 1.00 -3.97
VHT40, M0.8 to M9.8-BF 8 10.00 -9.04 -6.06 -4.24 -4.92 -8.51 -4.28 -4.74 -4.69 0.38 3.93 7.00 -3.07
HE40, M0.1 to M9.1 1 10.00 - -2.52 - - - - - - 0.11 -2.41 7.00 -9.41
HE40, M0.1 to M9.1 8 | 16.00 | -15.76 | -13.00 | -11.12 | -10.85 | -16.22 | -11.35 | -11.87 | -10.73 0.11 -3.05 1.00 -4.05
HE40, M0.8 to M9.8-BF g | 10.00 -8.58 -5.73 -3.97 -4.29 -8.58 441 -4.71 -4.26 0.11 3.90 7.00 -3.10
5290 MHz:

§¥e8Evisdfvadvadivddvaiodlve ¢ |4ud B5| 5

o S E R R E L E A LR E

Hl 8 ® 8 & = = = = & & & 8 = o
non HT80, 6 to 54 Mbps 1 10.00 - -4.62 - - - - - - 0.37 -4.25 7.00 -11.25
non HTSO0, 6 to 54 Mbps 8 | 16.00 | -1595 | -12.50 | -11.43 | -11.02 | -15.51 | -11.46 | -11.27 | -11.16 0.37 -2.78 1.00 -3.78
VHTS80, M0.1 to M9.1 1 10.00 - -5.80 - - - - - - 0.36 -5.44 7.00 -12.44
VHTS80, M0.1 to M9.1 8 16.00 | -15.51 | -12.09 | -10.31 | -10.63 | -14.87 | -10.65 | -10.38 | -10.68 0.36 -2.12 1.00 -3.12
VHTS80, M0.8 to M9.8-BF & | 10.00 | -13.56 | -10.20 | -8.44 -845 | -12.95 | -8.94 -8.99 -9.22 0.36 -0.35 7.00 -7.35
HES&0, M0.1 to M9.1 1 10.00 - -5.84 - - - - - - 0.35 -5.49 7.00 -12.49
HES80, M0.1 to M9.1 & | 16.00 | -16.28 | -12.07 | -11.27 | -11.12 | -15.53 | -11.33 | -11.17 | -11.20 0.35 -2.74 1.00 -3.74
HES80, M0.8 to M9.8-BF & | 10.00 | -15.05 | -11.09 | -10.24 | -10.19 | -14.50 | -10.45 | -10.30 | -9.91 0.35 -1.73 7.00 -8.73




U-NII-2C

5500 MHz:

ol © A x < . . . . < < m | o =

s §g-gﬁm'&gm'&ﬁmgﬁmgﬁméﬁméﬁméﬁmé § émE §3 S
non HT20, 6 to 54 Mbps 1] 10.00 - 4.55 - - - - - - 0.38 493 7.00 -2.07
non HT20, 6 to 54 Mbps 8 | 16.00 | -15.02 | -12.66 | -11.29 | -11.71 | -15.35 | -12.03 | -12.21 | -11.39 | 0.38 -3.07 1.00 -4.07
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -15.02 | -12.26 | -11.27 | -11.31 | -15.24 | -12.19 | -11.96 | -11.39 | 0.38 -2.94 1.00 -3.94
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 4.50 - - - - - - 0.21 4.71 7.00 -2.29
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 16.00 | -15.64 | -13.11 | -11.55 | -11.22 | -15.70 | -12.03 | -11.95 | -11.42 | 0.21 -3.28 1.00 -4.28
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -6.40 | -3.76 | -2.83 -2.89 | -6.29 | -2.72 | -2.82 | -3.22 0.21 5.60 7.00 -1.40
HE20, MO.1 to M9.1 1| 10.00 - 4.39 - - - - - - 0.23 4.62 7.00 -2.38
HE20, MO.1 to M9.1 8 | 16.00 | -15.52 | -12.75 | -11.59 | -11.85 | -15.92 | -12.37 | -12.34 | -12.40 | 0.23 -3.59 1.00 -4.59
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -6.04 | -3.26 | -2.82 | -292 | -6.16 | -245 -249 | -2.69 0.23 5.87 7.00 -1.13




5580 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode S R LR L L R S E R A

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 | 10.00 - 4.68 - - - - - - 0.38 5.06 7.00 -1.94
non HT20, 6 to 54 Mbps 8 | 16.00 | -14.68 | -12.30 | -11.08 | -12.25 | -14.92 | -12.24 | -11.98 | -11.56 | 0.38 -3.04 1.00 -4.04
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -14.46 | -12.64 | -11.31 | -12.14 | -14.97 | -11.81 | -12.26 | -11.75 | 0.38 -3.10 1.00 -4.10
HT/VHT20, M0 to M7, M0.1 to M9.1 1] 10.00 - 4.47 - - - - - - 0.21 4.68 7.00 -2.32
HT/VHT20, M0 to M7, M0.1 to M9.1 8 | 16.00 | -13.87 | -11.56 | -10.20 | -11.33 | -14.05 | -11.20 | -11.36 | -11.07 | 0.21 -2.41 1.00 -3.41
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -6.32 | -3.66 | -2.28 | -3.33 | -6.99 | -2.81 -3.38 | -3.88 0.21 542 7.00 -1.58
HE20, MO0.1 to M9.1 1 | 10.00 - 4.30 - - - - - - 0.23 4.53 7.00 -2.47
HE20, MO0.1 to M9.1 8 | 16.00 | -14.21 | -11.84 | -10.46 | -11.36 | -14.38 | -11.04 | -11.73 | -11.31 | 0.23 -2.59 1.00 -3.59
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -6.32 | -3.66 | -2.19 | -3.16 | -6.77 | -2.77 | -3.32 | -3.54 0.23 5.54 7.00 -1.46
5700 MHz:

2 Bef 8 A8 d8. d5 A5 da. 5. 454 8 |&8.d E=| =

g e e qefqefqefqefqefqesy g |gF7 27 =
non HT20, 6 to 54 Mbps 1] 10.00 - 4.27 - - - - - - 0.38 4.64 7.00 -2.36
non HT20, 6 to 54 Mbps 8 | 16.00 | -14.67 | -11.33 | -12.56 | -12.08 | -15.21 | -12.11 | -11.56 | -11.82 | 0.38 -3.07 1.00 -4.07
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -14.68 | -11.08 | -12.78 | -12.08 | -15.54 | -12.07 | -11.50 | -11.85 | 0.38 -3.06 1.00 -4.06
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - -0.75 - - - - - - 0.21 -0.54 7.00 -7.54
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 16.00 | -14.93 | -11.89 | -12.59 | -12.28 | -15.67 | -12.22 | -11.87 | -12.30 | 0.21 -3.53 1.00 -4.53
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -6.26 | -3.86 | -3.23 | -3.83 | -7.15 | -340 | -3.34 | -3.79 0.21 5.08 7.00 -1.92
HE20, MO0.1 to M9.1 1] 10.00 - 1.28 - - - - - - 0.23 1.51 7.00 -5.49
HE20, MO.1 to M9.1 8 | 16.00 | -14.31 | -10.63 | -11.63 | -11.26 | -14.65 | -11.15 | -11.14 | -11.37 | 0.23 -2.54 1.00 -3.54
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -6.06 | -2.46 | -2.89 | -3.34 | -6.44 | -2.81 -3.17 | -3.72 0.23 5.61 7.00 -1.39




5720 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode REEC290290595 2905529559529 £ 329 o8 52

Hl 8 ® 8 & = = = = & & & 8 = o
non HT20, 6 to 54 Mbps 1 10.00 - 5.35 - - - - - - 0.38 5.73 7.00 -1.27
non HT20, 6 to 54 Mbps 8| 16.00 | -14.77 | -11.14 | -11.57 | -12.29 | -15.05 | -10.64 | -11.60 | -11.65 0.38 -2.69 1.00 -3.69
non HT20, 6 to 54 Mbps-BF 8| 16.00 | -1447 | -11.75 | -11.47 | -12.20 | -15.15 | -10.75 | -11.39 | -11.84 | 0.38 -2.75 1.00 -3.72
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 5.63 - - - - - - 0.21 5.85 7.00 -1.15
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 16.00 | -15.15 | -12.18 | -11.40 | -12.18 | -15.18 | -11.39 | -12.18 | -11.79 0.21 -3.22 1.00 -4.22
VHT20, M0.8 to M9.8-BF 8 | 10.00 | -5.58 -1.81 -2.03 -2.52 -5.48 -1.35 -1.91 -2.29 0.21 6.62 7.00 -0.38
HE20, M0.1 to M9.1 1| 10.00 - 5.06 - - - - - - 0.23 5.29 7.00 -1.71
HE20, M0.1 to M9.1 & | 16.00 | -1536 | -12.31 | -12.06 | -12.40 | -15.51 | -11.57 | -12.51 | -12.41 0.23 -3.55 1.00 -4.55
HE20, M0.8 to M9.8-BF 8 | 10.00 | -6.83 -3.34 -2.89 -3.45 -6.58 -2.37 -3.32 -3.66 0.23 5.46 7.00 -1.54
5510 MHz:

2385 . 8. . A8 . 5. 5. J5. d5. 5.4 B |54 -] =

B8 gE T e e e e e ETTE T R (e 8
non HT40, 6 to 54 Mbps 1| 10.00 - -4.75 - - - - - - 0.40 -4.35 7.00 -11.35
non HT40, 6 to 54 Mbps 8 | 16.00 | -1499 | -12.59 | -11.39 | -11.53 | -15.35 | -11.66 | -11.45 | -11.76 | 0.40 -2.93 1.00 -3.93
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 0.29 - - - - - - 0.38 0.68 7.00 -6.33
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 16.00 | -17.14 | -14.36 | -13.97 | -13.28 | -17.62 | -13.53 | -13.71 | -13.59 | 0.38 -4.98 1.00 -5.98
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -8.82 -5.78 -4.56 -4.91 -8.67 -5.21 -4.85 -4.99 0.38 3.71 7.00 -3.29
HE40, M0.1 to M9.1 1 | 10.00 - -2.44 - - - - - - 0.11 -2.33 7.00 -9.33
HE40, M0.1 to M9.1 8| 16.00 | -1493 | -12.60 | -11.52 | -11.63 | -15.25 | -11.67 | -11.67 | -11.32 0.11 -3.20 1.00 -4.20
HE40, M0.8 to M9.8-BF 8 | 10.00 | -9.54 -6.51 -5.67 -5.75 -9.53 -5.76 -5.86 -5.35 0.11 2.67 7.00 -4.33




5590 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode E2d-EE02E0 587280 a0t Eax2d 5 1554 08| £2

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - 1.22 - - - - - - 0.40 1.62 7.00 -5.38
non HT40, 6 to 54 Mbps 8 | 16.00 | -15.12 | -12.56 | -10.84 | -12.04 | -15.40 | -11.69 | -12.22 | -12.39 0.40 -3.11 1.00 -4.11
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 1.18 - - - - - - 0.38 1.57 7.00 -5.43
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 | -14.40 | -11.82 | -10.39 | -11.11 | -14.79 | -11.10 | -11.33 | -11.26 0.38 -2.37 1.00 -3.37
VHT40, M0.8 to M9.8-BF 8 10.00 -5.44 -2.87 -1.61 -2.23 -5.80 -1.77 -2.37 -2.26 0.38 6.61 7.00 -0.39
HE40, M0.1 to M9.1 1 10.00 - 1.68 - - - - - - 0.11 1.79 7.00 -5.21
HE40, M0.1 to M9.1 8 | 16.00 | -14.83 | -12.57 | -11.23 | -12.27 | -15.25 | -11.31 | -11.73 | -12.29 0.11 -3.33 1.00 -4.33
HE40, M0.8 to M9.8-BF g | 10.00 -8.26 -5.36 -3.84 -4.31 -8.51 -4.37 -4.92 -5.35 0.11 3.81 7.00 -3.19
5670 MHz:

§¥e8Evisdfvadvadivddvaiodlve ¢ |4ud B5| 5

o S E R R E L E A LR E

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - -4.33 - - - - - - 0.40 -3.94 7.00 -10.94
non HT40, 6 to 54 Mbps 8 | 16.00 | -14.38 | -12.18 | -11.82 | -11.95 | -15.37 | -11.26 | -11.96 | -11.58 0.40 -2.94 1.00 -3.94
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -2.34 - - - - - - 0.38 -1.95 7.00 -8.95
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 | -13.76 | -1093 | -11.33 | -11.16 | -14.48 | -10.88 | -11.15 | -10.84 0.38 -2.22 1.00 -3.22
VHT40, M0.8 to M9.8-BF & | 10.00 -4.88 -2.82 -2.34 -2.49 -5.60 -1.55 -2.20 -1.81 0.38 6.65 7.00 -0.35
HE40, M0.1 to M9.1 1 10.00 - -1.97 - - - - - - 0.11 -1.86 7.00 -8.86
HE40, M0.1 to M9.1 8 | 16.00 | -1449 | -12.22 | -12.06 | -11.92 | -15.37 | -11.44 | -11.66 | -11.87 0.11 -3.30 1.00 -4.30
HE40, M0.8 to M9.8-BF & | 10.00 -6.53 -4.16 -3.37 -4.16 -7.53 -3.48 -4.13 -3.30 0.11 4.78 7.00 -2.22




5710 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode Eid-iacEgnEas e EgcEacsanEg 5 5548 08| 53

Hl 8 ® 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - 2.38 - - - - - - 0.40 2.77 7.00 -4.23
non HT40, 6 to 54 Mbps 8 | 16.00 | -14.64 | -11.77 | -11.99 | -12.08 | -15.37 | -11.43 | -11.34 | -12.26 0.40 -2.98 1.00 -3.98
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - 2.14 - - - - - - 0.38 2.53 7.00 -4.47
HT/VHT40, MO to M7, M0.1 to M9.1 8 16.00 | -14.11 | -11.12 | -11.26 | -11.48 | -14.72 | -10.81 | -10.68 | -11.18 0.38 -2.29 1.00 -3.29
VHT40, M0.8 to M9.8-BF 8 | 10.00 -5.12 -1.88 -1.85 -2.18 -5.17 -1.70 -2.05 -2.76 0.38 6.77 7.00 -0.23
HE40, M0.1 to M9.1 1 10.00 - 1.99 - - - - - - 0.11 2.10 7.00 -4.91
HE40, M0.1 to M9.1 & | 16.00 | -14.70 | -11.59 | -11.99 | -12.39 | -15.51 | -10.83 | -10.99 | -12.24 0.11 -3.13 1.00 -4.13
HE40, M0.8 to M9.8-BF g | 10.00 -7.89 -5.01 -5.32 -5.47 -8.57 -4.42 -4.28 -5.42 0.11 3.57 7.00 -3.43

Please refer to the following plots for the worst case configuration




Ant-1

i Measure

| Ch Freq G5.71 GHz i Meas Off
| Channel Power i e

4 Agilent

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density

8.49 dBm /40.0000 MHz -b67.53 dBm/Hz

|File Operation Status, C:PICTURE.GIF file saved

Ant-3
i Measure

| Ch Freq 571 GHz ig Fr Meas Off
| Channel Power

Multi Carrier
Power

Power Stat

Channel Power Power Spectral Density

11.66 dBm /40.8000 MHz -64.36 dBm/Hz

File Operation Status, C:PICTURE.GIF file saved

Ant-2

Measure

Ch Freq 5.7l GHz Trig Free Meas Off

Channel Power Power Spectral Density

11.71 dBm /40.0000 MHz -64.31 dBm/Hz

IFile Operation Status PICTURE.GIF file saved

Ant-4
Measure

Ch Freq G5.71 GHz Trig Free Meas Off

hannel Power

Occupied BH

Channel Power Power Spectral Density

11.48 dBm /40.0000 MHz -64.62 dBm/Hz

ile Operation Status, C:PICTURE.GIF file saved




Ant-5 Ant-6

Measure i Measure
Ch Freq ©5.71 GHz Trig Fres Meas Off | Ch Freq 5.71 GHz Meas Off
te e ' | [EEEEE R A R —
Channel Power Channel Power
Occupied B Occupied BH
ACP ACP
Multi Carrier Multi Carrier
Power Power
Power Stat Power Stat
Channel Power Power Spectral Density CCDF Channel Power Power Spectral Density
8.16 dBm /40.0000 MHz -b7.86 dBm/Hz Mora 11.70 dBm /40.0000 MHz -64.32 dBm/Hz
1of 2
ile Operation Statuss C:PICTURE.GIF file saved ile Operation Status. C:PICTURE.GIF file saved
Ant-7 Ant-8
Measure Agilent i Measure
Ch Freq 5.71 GHz  Trig Free Meas Off Ch Freq 5.71 GHz Trig Free Meas Off

hannel Power L | Channel Powe L

Channel Power Channel Power

Power Stat
Channel Power Power Spectral Density CCDF

11.68 dBm /40.8000 MHz -64.34 dBm/Hz

Power Stat
Channel Power Power Spectral Density CCDF

10.96 dBm /40.8000 MHz -65.06 dBm/Hz




5530 MHz:

§¥e8Evisdfvadvndvddvaiodlve ¢ g Bn| 5
Mode S EELEEEEFEER ER E E R E R E R B ELEER LR

B8 gE T e e e e e ETTE T R (0] 8
non HT80, 6 to 54 Mbps 1 10.00 - -5.36 - - - - - - 0.37 -4.99 7.00 -11.99
non HT8O0, 6 to 54 Mbps 8| 16.00 | -14.56 | -12.03 | -11.16 | -11.45 | -14.79 | -11.26 | -10.75 | -11.16 0.37 -2.51 1.00 -3.51
VHTS80, M0.1 to M9.1 1 10.00 - -5.90 - - - - - - 0.36 -5.54 7.00 -12.54
VHTS80, M0.1 to M9.1 8 16.00 | -15.08 | -12.55 | -11.78 | -12.07 | -15.40 | -12.00 | -11.70 | -11.92 0.36 -3.22 1.00 -4.22
VHT80, M0.8 to M9.8-BF 8 10.00 | -14.18 | -11.45 | -10.90 | -11.01 | -14.72 | -10.72 | -10.84 | -10.60 0.36 -2.17 7.00 -9.17
HES80, M0.1 to M9.1 1 10.00 - -5.23 - - - - - - 0.35 -4.88 7.00 -11.88
HES80, M0.1 to M9.1 g | 16.00 | -14.50 | -12.45 | -11.12 | -11.72 | -15.10 | -11.25 | -11.63 | -11.98 0.35 -2.89 1.00 -3.89
HES80, M0.8 to M9.8-BF & | 10.00 | -14.80 | -12.41 | -11.24 | -11.84 | -14.86 | -11.22 | -11.56 | -11.71 0.35 -2.87 7.00 -9.87
5610 MHz:

§¥e8Evisdfvadvadivddvaiodlve ¢ |4ud B5| 5

Mode NEId029028028729059C290289=29 § (389 o8| 52

B8 gE T e e e e e ETTE T R (e 8
non HT80, 6 to 54 Mbps 1 10.00 - -1.06 - - - - - - 0.37 -0.69 7.00 -7.69
non HTSO0, 6 to 54 Mbps & | 16.00 | -15.06 | -11.95 | -10.99 | -11.52 | -15.10 | -11.34 | -11.89 | -11.96 0.37 -2.83 1.00 -3.83
VHTS80, M0.1 to M9.1 1 10.00 - -1.33 - - - - - - 0.36 -0.97 7.00 -7.97
VHTS80, M0.1 to M9.1 8 16.00 | -15.04 | -11.42 | -10.89 | -11.26 | -14.52 | -10.53 | -11.56 | -11.13 0.36 -2.40 1.00 -3.40
VHTS80, M0.8 to M9.8-BF & | 10.00 -8.60 -5.61 -4.73 -5.23 -8.67 -4.62 -5.31 -5.33 0.36 3.62 7.00 -3.38
HES&0, M0.1 to M9.1 1 10.00 - -1.61 - - - - - - 0.35 -1.26 7.00 -8.26
HES80, M0.1 to M9.1 & | 16.00 | -1524 | -1248 | -11.18 | -12.41 | -15.35 | -11.10 | -12.07 | -11.96 0.35 -3.10 1.00 -4.10
HES80, M0.8 to M9.8-BF & | 10.00 | -18.09 | -15.15 | -14.47 | -14.88 | -17.81 | -14.16 | -15.12 | -14.55 0.35 -5.94 7.00 -12.94




5690 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode Eid-iacEgnEas e EgcEacsanEg 5 5548 08| 53

Hl 8 ® 8 & = = = = & & & 8 = o
non HT80, 6 to 54 Mbps 1 10.00 - -0.43 - - - - - - 0.37 -0.06 7.00 -7.06
non HT8O0, 6 to 54 Mbps 8| 16.00 | -13.85 | -11.55 | -11.51 | -11.93 | -1540 | -11.73 | -11.50 | -11.64 0.37 -2.80 1.00 -3.80
VHTS80, M0.1 to M9.1 1 10.00 - -1.31 - - - - - - 0.36 -0.95 7.00 -7.95
VHT80, MO0.1 to M9.1 8 16.00 | -14.26 | -10.73 | -11.16 | -11.41 | -14.68 | -10.92 | -10.41 | -10.84 0.36 -2.16 1.00 -3.16
VHT80, M0.8 to M9.8-BF 8 10.00 -8.30 -5.62 -5.97 -6.29 -9.41 -6.04 -5.77 -6.20 0.36 2.86 7.00 -4.14
HES80, M0.1 to M9.1 1 10.00 - -0.74 - - - - - - 0.35 -0.39 7.00 -7.39
HES80, M0.1 to M9.1 & | 16.00 | -14.63 | -11.92 | -11.71 | -12.24 | -15.37 | -11.50 | -11.56 | -11.79 0.35 -3.01 1.00 -4.01
HES80, M0.8 to M9.8-BF g | 10.00 -8.51 -5.75 -5.85 -5.87 -9.25 -5.13 -5.73 -5.92 0.35 3.08 7.00 -3.92




U-NII-3

5745 MHz:

ol © A x < . . . . < < m | o =

s §g-gﬁm'&gm'&ﬁmgﬁmgﬁméﬁméﬁméﬁmé § émE §3 S
non HT20, 6 to 54 Mbps 1| 10.00 - 2.06 - - - - - - 0.38 244 | 26.00 | -23.56
non HT20, 6 to 54 Mbps 8 | 16.00 | -2.88 | -0.01 1.28 0.36 -3.55 0.44 0.58 0.62 0.38 9.29 20.00 | -10.71
non HT20, 6 to 54 Mbps-BF 8| 16.00 | -8.63 | -6.09 | 499 | -6.00 | 937 | -6.42 | -5.81 -5.40 0.38 3.04 20.00 | -16.96
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - 1.93 - - - - - - 0.21 2.14 | 26.00 | -23.86
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 16.00 | -3.03 | -0.52 0.95 -0.36 | -3.77 | -0.56 0.31 0.31 0.21 8.66 20.00 | -11.34
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -1.75 1.89 2.49 1.73 -1.60 1.90 1.89 1.97 0.21 10.56 | 26.00 | -15.44
HE20, MO.1 to M9.1 1 | 10.00 - 1.76 - - - - - - 0.23 1.99 26.00 | -24.01
HE20, MO.1 to M9.1 8 | 16.00 | -3.20 0.00 0.91 0.00 -3.72 | -0.34 0.16 0.04 0.23 8.75 20.00 | -11.25
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -1.39 2.13 2.67 1.95 -1.76 1.71 2.19 2.15 0.23 10.73 | 26.00 | -15.27




5785 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode E2d-EE02E0 587280 a0t Eax2d 5 1554 08| £2

8 ° g & = = = = = = i R B s
non HT20, 6 to 54 Mbps 1 10.00 - 2.15 - - - - - - 0.38 2.53 26.00 | -23.47
non HT20, 6 to 54 Mbps 8 | 16.00 -2.40 0.53 1.43 0.23 -3.44 0.21 0.59 0.69 0.38 9.39 20.00 | -10.61
non HT20, 6 to 54 Mbps-BF 8 16.00 -8.63 -5.83 -5.01 -6.16 -9.57 -5.59 -5.38 -5.73 0.38 3.16 20.00 | -16.84
HT/VHT20, MO to M7, MO0.1 to M9.1 1 10.00 - 1.65 - - - - - - 0.21 1.86 26.00 | -24.14
HT/VHT20, MO to M7, M0.1 to M9.1 8 16.00 -3.37 -0.02 0.38 -0.01 -3.74 0.16 0.28 0.39 0.21 8.77 20.00 | -11.23
VHT20, M0.8 to M9.8-BF 8 10.00 -1.17 2.17 2.80 2.05 -1.57 1.63 2.00 2.17 0.21 10.74 | 26.00 | -15.26
HE20, MO0.1 to M9.1 1 10.00 - 2.06 - - - - - - 0.23 2.29 26.00 | -23.71
HE20, M0.1 to M9.1 8 16.00 -3.10 0.10 0.90 0.16 -3.64 0.13 0.33 0.75 0.23 8.99 20.00 | -11.01
HE20, M0.8 to M9.8-BF 8 10.00 -1.25 2.26 2.96 2.29 -1.86 1.75 2.21 2.43 0.23 10.90 | 26.00 | -15.10

Please refer to the following plots for the worst case configuration




Ant-1

Agilent Measure

Ch Freq 5.785 GHz Trig Free Meas Off
Channel Power

Channel Power

Occupied BH

ACP

Multi Carrier
Power

#JBH 5 MHz
Power Stat
Channel Power Power Spectral Density CCDF

10.64 dBm /20.0000 MHz -62.37 dBm/Hz

More
1of 2

File Operation Status. C:PICTURE.GIF file saved

Ant-3

Agilent Measure

|
Ch Freq 5.785 GHz Trig Free Meas Off

Channel Power

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

14.45 dBm /20.0000 MHz -58.56 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved

Ant-2

Agilent Measure

Ch Freq 5.785 GHz Trig Free Meas Off
Channel Power i

Channel Power

Occupied BH
ACP
Multi Carrier
Power
#BH 5 MH=z
Power Stat
Channel Power Power Spectral Density CCDF
13.87 dBm /20.0000 MHz -59.14 dBm/Hz Hore
1aof2
File Operation Status. C:PICTURE.GIF file saved
Ant-4
# Agilent Measure
|
Ch Freq 5.785 GHz Trig Free Meas Off

Channel Power

Channel Power

Occupied BH

ACP

Multi Carrier
Power

#\BH

Power Stat

Channel Power Power Spectral Density CCDF

13.74 dBm /20.0000 MHz -58.27 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved




Ant-5

#  Agilent Measure

Ch Freq 5.785 GHz Trig Free Meas Off
Channel Power F

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

8.97 dBm /20.0000 MHz -63.04 dBm/Hz

More
1 of 2

File Qperation Status, C:PICTURE.GIF file saved

Ant-7

Agilent Measure

|
Ch Freq 5.785 GHz Trig Free Meas Off

Channel Power

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

13.84 dBm /20.0000 MHz -58.07 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved

Ant-6

# Agilent Measure

Ch Freq 5.785 GHz Trig Free Meas Off
Channel Power

Channel Power

Occupied BH
ACP
Multi Carrier
Power
#YBW 5 MHz
Power Stat
Channel Power Power Spectral Density CCDF
13.66 dBm /20.0000 MHz -59.35 dBm/Hz Hore
1of 2
File Operation Status. C:PICTURE.GIF file saved
Ant-8
£ Agilent Measure
|

Ch Freq 5.785 GHz Trig Free Meas Off
Channel Power

Channel Power
Occupied BH

ACP

Multi Carrier
Power

Power Stat
Channel Power Power Spectral Density CCDF

14,05 dBm /20.0000 MHz -58.96 dBm/Hz

More
1aof 2

File Operation Status, C:PICTURE.GIF file saved




5825 MHz:

22:84sddsadsadsadsadsadsddsd 2 |25 0| 52
Mode EEECEE0290295 90028529229 & 559 o8| £¢

8 ° g & = = = = = = i R B s
non HT20, 6 to 54 Mbps 1 10.00 - 1.37 - - - - - - 0.38 1.75 26.00 | -24.25
non HT20, 6 to 54 Mbps 8 | 16.00 -7.87 -4.98 -4.02 -4.34 -8.42 -4.04 -4.48 -4.79 0.38 4.31 20.00 | -15.69
non HT20, 6 to 54 Mbps-BF 8 | 16.00 -9.04 -5.87 -5.13 -5.46 -9.28 -5.58 -5.06 -5.52 0.38 3.30 20.00 | -16.70
HT/VHT20, MO to M7, M0.1 to M9.1 1 10.00 - 2.00 - - - - - - 0.21 2.22 26.00 | -23.78
HT/VHT20, MO to M7, M0.1 to M9.1 8 16.00 -3.52 -0.04 0.63 0.36 -3.35 0.40 0.69 -0.05 0.21 8.90 20.00 | -11.10
VHT20, M0.8 to M9.8-BF 8 | 10.00 -1.78 2.20 2.44 2.27 -1.68 2.74 2.58 2.17 0.21 1093 | 26.00 | -15.07
HE20, MO0.1 to M9.1 1 10.00 - 2.25 - - - - - - 0.23 248 26.00 | -23.52
HE20, M0.1 to M9.1 8 | 16.00 -3.25 0.15 0.51 0.94 -3.46 0.51 0.66 0.04 0.23 9.05 20.00 | -10.95
HE20, M0.8 to M9.8-BF 8 | 10.00 -1.51 2.62 2.73 2.87 -1.62 2.81 2.71 2.07 0.23 11.17 | 26.00 | -14.83
5755 MHz:

2385 . 8. . A8 . 5. 5. J5. d5. 5.4 B |54 -] =

B8 gE T e e e e e ETTE T R (e 8
non HT40, 6 to 54 Mbps 1 10.00 - -1.01 - - - - - - 0.40 -0.61 26.00 | -26.61
non HT40, 6 to 54 Mbps 8 | 16.00 -4.13 -0.76 -0.29 -0.83 -4.24 -1.11 -1.07 -0.62 0.40 8.02 20.00 | -11.98
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -1.45 - - - - - - 0.38 -1.07 26.00 | -27.07
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 16.00 -4.19 -0.78 -0.27 -0.77 -4.60 -0.92 -0.82 -0.68 0.38 8.04 20.00 | -11.96
VHT40, M0.8 to M9.8-BF g | 10.00 -4.27 -0.98 0.05 -0.88 -4.36 -1.00 -0.80 -0.77 0.38 8.04 26.00 | -17.96
HE40, M0.1 to M9.1 1 10.00 - -0.72 - - - - - - 0.11 -0.61 26.00 | -26.61
HE40, MO0.1 to M9.1 8 | 16.00 -4.10 -0.62 0.50 -0.61 -4.45 -0.36 -0.52 -0.08 0.11 8.17 20.00 | -11.83
HE40, M0.8 to M9.8-BF 8 | 10.00 -3.77 -0.78 0.31 -0.65 -4.14 -0.49 -0.20 -0.55 0.11 8.11 26.00 | -17.89




5795 MHz:

§¥e8Evisdfvadvndvddvaiodlve ¢ g Bn| 5
Mode NEEST29058058 7290958029258 5 (329 o8 28

B8 gE T e e e e e ETTE T R (0] 8
non HT40, 6 to 54 Mbps 1| 10.00 - -0.61 - - - - - - 0.40 -0.21 26.00 | -26.21
non HT40, 6 to 54 Mbps 8 | 16.00 | -3.80 -0.96 -0.38 -0.38 -4.88 -0.77 -0.32 -0.47 0.40 8.21 20.00 | -11.79
HT/VHT40, MO to M7, MO0.1 to M9.1 1 | 10.00 - -0.50 - - - - - - 0.38 -0.12 | 26.00 | -26.12
HT/VHT40, MO to M7, M0.1 to M9.1 8 | 16.00 -4.04 -1.11 -0.02 -0.33 -4.85 -0.79 -0.47 -0.59 0.38 8.18 20.00 | -11.82
VHT40, M0.8 to M9.8-BF 8 | 10.00 -4.13 -1.18 0.05 -0.60 -4.47 -0.50 -0.50 -0.60 0.38 8.20 26.00 | -17.80
HE40, M0.1 to M9.1 1 | 10.00 - -0.80 - - - - - - 0.11 -0.69 | 26.00 | -26.69
HE40, M0.1 to M9.1 8 | 16.00 | -3.42 -0.71 -0.06 -0.26 -4.19 -0.46 -0.06 -0.24 0.11 8.20 20.00 | -11.80
HE40, M0.8 to M9.8-BF 8 | 10.00 | -3.61 -0.56 0.33 0.24 -4.14 -0.52 -0.15 -0.14 0.11 8.34 26.00 | -17.66
5775 MHz:

2385 . 8. . A8 . 5. 5. d5. . d5. 5.4 B8 |5.4 §-| =

B8 gE T e e e e e ETTE T R (e 8
non HT80, 6 to 54 Mbps 1 | 10.00 - -3.22 - - - - - - 0.37 -2.85 | 26.00 | -28.85
non HTSO0, 6 to 54 Mbps 8 | 16.00 | -9.97 -6.64 -5.13 -6.33 | -10.04 | -6.45 -6.55 -6.20 0.37 2.54 20.00 | -17.46
VHTS80, M0.1 to M9.1 1| 10.00 - -3.99 - - - - - - 0.36 -3.63 26.00 | -29.63
VHT80, MO0.1 to M9.1 8 | 16.00 -7.22 -3.82 -2.83 -3.71 -7.75 -4.10 -3.43 -3.90 0.36 5.08 20.00 | -14.92
VHTS80, M0.8 to M9.8-BF 8 | 10.00 | -7.04 -4.02 -3.19 -3.43 -7.72 -3.44 -3.60 -3.60 0.36 5.17 26.00 | -20.83
HES80, M0.1 to M9.1 1 | 10.00 - -3.51 - - - - - - 0.35 -3.16 | 26.00 | -29.16
HES80, M0.1 to M9.1 8| 16.00 | -6.74 -3.51 -2.63 -3.31 -7.37 -3.51 -3.26 -3.36 0.35 5.44 20.00 | -14.56
HES80, M0.8 to M9.8-BF 8 | 10.00 | -6.95 -3.53 -2.47 -3.32 -7.18 -3.17 -3.27 -3.23 0.35 5.53 26.00 | -20.47




Test results for Band-edge

U-NII-1
5180 MHz (Peak):
o == < < < = = < < x =
I EEE AT xR kAZ xAZ xRS A3 AT AT EAZ B2| 57
S ® 8 = = = = &= = = = 2
non HT20, 6 to 54 Mbps 1 10.00 - -48.74 - - - - - - -38.74 | -21.25 | -17.49
non HT20, 6 to 54 Mbps 8 | 10.00 | -57.03 | -57.24 | -56.82 | -56.73 | -58.17 | -57.12 | -57.04 | -56.10 | -37.97 | -21.25 | -16.72
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -57.15 | -57.06 | -57.02 | -56.73 | -57.51 | -56.80 | -56.54 | -56.65 | -31.89 | -21.25 | -10.64
HT/VHT20, MO to M7, MO0.1 to M9.1 1 10.00 - -48.92 - - - - - - -38.92 | -21.25 | -17.67
HT/VHT20, M0 to M7, M0.1 to M9.1 8 10.00 | -57.75 | -56.53 | -55.13 | -56.41 | -58.04 | -55.84 | -56.20 | -55.53 | -37.30 | -21.25 | -16.05
VHT20, M0.8 to M9.8-BF 8 10.00 | -54.60 | -52.78 | -49.72 | -48.94 | -54.66 | -51.11 | -50.75 | -52.42 | -32.41 | -21.25 | -11.16
HE20, MO.1 to M9.1 1 10.00 - -45.02 - - - - - - -35.02 | -21.25 | -13.77
HE20, MO0.1 to M9.1 8 | 10.00 | -56.98 | -55.95 | -55.82 | -55.17 | -56.87 | -55.51 | -55.34 | -54.31 | -36.63 | -21.25 | -15.38
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -55.67 | -55.77 | -54.58 | -54.58 | -57.46 | -55.50 | -51.58 | -54.51 | -35.62 | -21.25 | -14.37
5180 MHz (Average):
23285 J5. . Jd5. 3. 5. J5. JdJ5. 5.4 B |5.] E~| =
B8 gL e ET e e e TETET T R (0] R
non HT20, 6 to 54 Mbps 1 | 10.00 - -58.56 - - - - - - 0.38 | -48.18 | -41.25 | -6.93
non HT20, 6 to 54 Mbps 8 | 10.00 | -71.34 | -70.10 | -69.84 | -69.61 | -72.90 | -69.68 | -69.32 | -69.37 | 0.38 | -50.72 | -41.25 | -947
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -71.30 | -70.05 | -70.05 | -69.81 | -72.84 | -69.96 | -69.56 | -69.19 | 0.38 | -44.81 | -41.25 | -3.56
HT/VHT20, M0 to M7, M0.1 to M9.1 1| 10.00 - -58.61 - - - - - - 0.21 -48.4 | -41.25 | -7.15
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 10.00 | -71.47 | -70.30 | -67.88 | -69.88 | -72.88 | -69.83 | -69.67 | -69.55 | 0.21 | -50.73 | -41.25 | -9.48
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -64.70 | -62.56 | -61.58 | -59.88 | -64.82 | -62.11 | -60.94 | -62.40 | 0.21 | -42.85 | -41.25 | -1.60
HE20, MO0.1 to M9.1 1 | 10.00 - -57.77 - - - - - - 023 | -47.54 | -41.25 | -6.29
HE20, MO0.1 to M9.1 8 | 10.00 | -71.37 | -68.03 | -67.67 | -67.13 | -70.76 | -66.97 | -67.52 | -66.48 | 0.23 | -48.69 | -41.25 | -7.44
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -66.41 | -65.66 | -65.27 | -64.98 | -66.99 | -65.28 | -65.32 | -64.98 | 0.23 | -46.30 | -41.25 | -5.05




5190 MHz (Peak):

2l BeE B A B Al JdE ] Ea| g
Mode R EEE R e E L R e s T T
P ESE xS xRS kAT xAZ A3 a3 AT A EAZ Z2| =

54 & = = = = = = = = =

non HT40, 6 to 54 Mbps 1 | 10.00 - -48.30 - - - - - - -38.3 | -21.25 | -17.05
non HT40, 6 to 54 Mbps 8 | 10.00 | -52.29 | -52.33 | -46.46 | -48.68 | -51.73 | -48.73 | -39.22 | -49.11 | -26.99 | -21.25 | -5.74
HT/VHT40, MO to M7, MO0.1 to M9.1 1| 10.00 - -45.34 - - - - - - -35.34 | -21.25 | -14.09
HT/VHT40, MO to M7, MO0.1 to M9.1 8 | 10.00 | -51.70 | -52.40 | -50.70 | -49.66 | -53.24 | -50.15 | -51.54 | -49.17 | -31.85 | -21.25 | -10.60
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -52.40 | -48.08 | -47.18 | -49.16 | -51.68 | -49.96 | -49.17 | -4598 | -29.71 | -21.25 | -8.46
HEA40, MO0.1 to M9.1 1 | 10.00 - -42.86 - - - - - - -32.86 | -21.25 | -11.61
HE40, MO0.1 to M9.1 8 | 10.00 | -52.80 | -52.84 | -49.90 | -49.54 | -53.62 | -51.54 | -51.19 | -49.80 | -32.13 | -21.25 | -10.88
HE40, M0.8 to M9.8-BF 8 | 10.00 | -51.58 | -49.86 | -48.09 | -48.79 | -51.06 | -49.39 | -48.64 | -46.21 | -29.87 | -21.25 | -8.62

Please refer to the following plots for the worst case configuration




Ant-1

# Agilent Freg/Channel

Center Freq
5.12500008 GHz

StartFreq
5.16060680 GHz

StopFreq
S.1CHRREEE GHz

CF Step
500008608 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

1 ) WUBH 3 iz 5 1.092 ns

1st LO Unlocks Failure acquiring single loop Frach LO lock
Ant-3

4 Agilent Freq/Channel

Center Freq
S1200008E GHz

StartFreq
S 1BRRRREE GHz

Stop Freq
515600008 GHz

CF Step
5.00006008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

' 1 WBH 3 MHz 1 ot

1st LO Unlocks Failure acquiring single loop Frach LO lock

Ant-2

4 Agilent Freq/Channel

Center Freq
5.12500008 GHz

Start Freq
5.16060686 GHz

StopFreq
S.1CHRREEE GHz

CF Step
500008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies
Ant-4

4 Agilent Freq/Channel

Center Freq
512500008 GHz

Start Freq
S 1BRRRREE GHz

Stop Freq
515600008 GHz

CF Step
5.60066606 MHz
iy Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

Copyright 2600-2010 Agilent Technologies




Agilent Freg/Channel

Center Freq
512000008 GHz

StartFreq
5.16060680 GHz

Stop Freq
S 1CARRRAE GHz

CF Step
5000086008 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

# ! 1 e #WEH 3 e 1.892 ms ! 5)
Copyright 2000-2010 Agilent Technologies

Ant-7

Agilent Freg/Channel

Mkrl 5.1
' Center Freq
5.12500008 GHz

StartFreq
5.16060680 GHz

StopFreq
S.1CHRREEE GHz

CF Step
500008608 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

#UBH 3 7 1. ot
Copyright 2000-2010 Agilent Technologies

Ant-6

Agilent Freq/Channel

Center Freq
512500008 GHz

Start Freq
5.16060680 GHz

Stop Freq
5. 1CARRRAE GHz

CF Step
500008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies
Ant-8

# Agilent Freq/Channel

1 JBr Y N Center Freq
f 11.5 dBm b 3 & 12500060 G

Start Freq
5.16060686 GHz

StopFreq
S.1CHRREEE GHz

CF Step
500008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies




5190 MHz (Average):

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode JEi-fanEgnEasracEgeratsanEd 5 5540 08| 53

Hl 8 ° 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - -57.92 - - - - - - 0.40 4752 | -41.25 | -6.27
non HT40, 6 to 54 Mbps 8 10.00 | -68.93 | -66.68 | -63.92 | -64.33 | -67.43 | -63.99 | -64.94 | -65.31 0.40 4596 | -41.25 | -4.71
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -56.95 - - - - - - 0.38 -46.57 | -41.25 | -5.32
HT/VHT40, MO to M7, M0.1 to M9.1 8 10.00 | -66.58 | -64.68 | -62.48 | -63.84 | -65.80 | -62.92 | -63.19 | -64.30 0.38 -44.62 | -41.25 -3.37
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -63.50 | -62.18 | -58.94 | -59.59 | -63.62 | -60.61 | -60.97 | -59.47 0.38 -41.38 | -41.25 | -0.13
HE40, M0.1 to M9.1 1 10.00 - -54.63 - - - - - - 0.11 -44.52 | -41.25 | -3.27
HE40, M0.1 to M9.1 8 10.00 | -67.95 | -65.66 | -63.46 | -63.94 | -66.77 | -64.14 | -64.18 | -63.29 0.11 4552 | -41.25 | -4.27
HE40, M0.8 to M9.8-BF 8 10.00 | -63.27 | -63.01 | -60.46 | -60.87 | -64.01 | -62.34 | -62.19 | -60.38 0.11 4274 | -41.25 | -1.49

Please refer to the following plots for the worst case configuration
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5210 MHz (Peak):

2l BeE B A B Al JdE ] Ea| g

2 gg.gﬁmvgmvﬁﬂqvﬁﬂqvgmvﬁmvﬁﬂqvﬁﬂ#véﬂ#v Bv S =

non HT80, 6 to 54 Mbps 1 10.00 - -42.39 - - - - - - -32.39 | -21.25 | -11.14

non HT8O0, 6 to 54 Mbps 8 10.00 | -54.53 | -49.72 | -50.86 | -47.76 | -54.57 | -51.01 | -46.61 | -50.37 | -30.88 | -21.25 -9.63
VHTS80, M0.1 to M9.1 1 10.00 - -41.58 - - - - - - -31.58 | -21.25 | -10.33
VHTS80, M0.1 to M9.1 8 10.00 -55.54 | -52.16 | -52.35 | -50.77 | -55.14 | -53.22 | -51.31 | -52.71 | -33.60 | -21.25 | -12.35

VHT80, M0.8 to M9.8-BF 8 10.00 -54.27 | -47.49 | -49.83 | -47.53 | -53.09 | -50.12 | -48.45 | -50.63 | -30.59 | -21.25 -9.34
HES80, M0.1 to M9.1 1 10.00 - -42.95 - - - - - - -32.95 | -21.25 | -11.70
HES80, M0.1 to M9.1 8 10.00 | -55.27 | -52.43 | -51.46 | -51.17 | -54.80 | -51.39 | -49.45 | -52.16 | -32.88 | -21.25 | -11.63
HES80, M0.8 to M9.8-BF 8 10.00 | -53.81 | -49.22 | -48.20 | -44.19 | -50.87 | -50.20 | -45.64 | -47.51 | -28.79 | -21.25 -7.54

5210 MHz (Average):
238 Eyddvafvadsadsadsafvddg 2 |8z Bl 52
Mode EEETE802580295 290295580 58%258 & 329 o8 58
B8 8L & e e e e ETE T R (e R

non HT80, 6 to 54 Mbps 1 10.00 - -52.43 - - - - - - 0.37 -42.06 | -41.25 | -0.81
non HTSO0, 6 to 54 Mbps 8 | 10.00 | -68.87 | -66.49 | -66.17 | -65.59 | -70.27 | -64.64 | -65.54 | -66.54 | 0.37 -47.05 | -41.25 | -5.80
VHTS80, M0.1 to M9.1 1 10.00 - -53.00 - - - - - - 0.36 -42.64 | -41.25 | -1.39
VHTS80, M0.1 to M9.1 8 | 10.00 | -67.94 | -64.92 | -63.69 | -63.16 | -67.61 | -64.52 | -63.69 | -64.73 0.36 -4535 | -41.25 | -4.10
VHTS80, M0.8 to M9.8-BF 8 | 10.00 | -66.26 | -62.56 | -61.23 | -60.84 | -64.99 | -62.41 | -60.69 | -62.65 036 | -42.96 | -41.25 | -1.71
HES&0, M0.1 to M9.1 1 10.00 - -53.52 - - - - - - 0.35 -43.17 | -41.25 | -1.92
HES80, M0.1 to M9.1 8 | 10.00 | -67.42 | -63.97 | -62.47 | -62.66 | -67.13 | -63.52 | -62.34 | -63.87 0.35 4444 | -41.25 | -3.19
HES80, M0.8 to M9.8-BF 8 | 10.00 | -65.10 | -61.28 | -60.53 | -59.35 | -64.22 | -61.21 | -59.48 | -61.73 0.35 -41.84 | -41.25 | -0.59




U-NII-2A

5320 MHz (Peak):
o == < < < = = < < x =
I EEE AT xR kAZ xAZ xRS A3 AT AT EAZ B2| 57
53 o E = = = = = = = & [
non HT20, 6 to 54 Mbps 1 10.00 - -42.97 - - - - - - -32.97 | -21.25 | -11.72
non HT20, 6 to 54 Mbps 8 | 10.00 | -57.77 | -56.56 | -57.26 | -57.97 | -58.15 | -57.32 | -57.56 | -57.38 | -38.44 | -21.25 | -17.19
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -58.14 | -57.25 | -57.10 | -57.65 | -58.18 | -57.31 | -58.14 | -57.05 | -32.55 | -21.25 | -11.30
HT/VHT20, MO to M7, MO0.1 to M9.1 1 10.00 - -44.41 - - - - - - -34.41 | -21.25 | -13.16
HT/VHT20, M0 to M7, M0.1 to M9.1 8 10.00 | -58.03 | -57.54 | -57.49 | -56.88 | -58.60 | -57.35 | -56.75 | -57.36 | -38.43 | -21.25 | -17.18
VHT20, M0.8 to M9.8-BF 8 10.00 | -56.92 | -55.85 | -54.79 | -56.03 | -56.72 | -54.37 | -55.42 | -54.66 | -36.47 | -21.25 | -15.22
HE20, MO0.1 to M9.1 1| 10.00 - -35.17 - - - - - - -25.17 | -21.25 | -3.92
HE20, MO0.1 to M9.1 8 | 10.00 | -58.93 | -57.68 | -57.09 | -57.72 | -58.01 | -56.79 | -56.99 | -57.30 | -38.49 | -21.25 | -17.24
HE20, M0.8 to M9.8-BF 8 | 10.00 | -56.78 | -55.06 | -55.37 | -56.11 | -57.37 | -54.78 | -55.27 | -55.34 | -36.65 | -21.25 | -15.40
Ant-1
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5320 MHz (Average):

2|BegdE  JdE. 8. A5 Js. . Jg. 5. J58. 4 B |E8. 4 o =
ﬁEgsﬁmvﬁm\_ﬁm\,ﬁm\,ﬁm\,ﬁm\,ﬁmvﬁm\_ 8 Eﬂ-«\-— 8*-’ pS
non HT20, 6 to 54 Mbps 1| 10.00 - -55.98 - - - - - - 0.38 -45.6 | -41.25 | 435
non HT20, 6 to 54 Mbps 8 | 10.00 | -74.01 | -72.11 | -70.23 | -69.70 | -73.06 | -71.56 | -71.24 | -68.61 | 0.38 | -51.59 | -41.25 | -10.34
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -73.40 | -72.30 | -70.24 | -69.99 | -73.11 | -71.52 | -71.59 | -68.57 | 0.38 | -45.65 | -41.25 | -4.40
HT/VHT20, MO to M7, MO0.1 to M9.1 1 | 10.00 - -57.04 - - - - - - 0.21 | -46.83 | -41.25 | -5.58
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 10.00 | -74.13 | -72.05 | -70.47 | -69.92 | -73.44 | -71.57 | -71.58 | -68.89 | 0.21 | -51.96 | -41.25 | -10.71
VHT20, MO0.8 to M9.8-BF 8 | 10.00 | -69.98 | -68.57 | -66.46 | -67.44 | -69.74 | -66.89 | -66.63 | -6591 | 0.21 | -48.24 | -41.25 | -6.99
HE20, MO0.1 to M9.1 1| 10.00 - -53.78 - - - - - - 0.23 | -43.55 | -41.25 | -2.30
HE20, M0.1 to M9.1 8 | 10.00 | -73.66 | -72.26 | -70.31 | -70.32 | -73.28 | -70.25 | -71.66 | -68.86 | 0.23 | -51.79 | -41.25 | -10.54
HE20, M0.8 to M9.8-BF 8 | 10.00 | -70.08 | -68.15 | -66.64 | -67.21 | -69.98 | -66.99 | -66.69 | -65.80 | 0.23 | -48.20 | -41.25 | -6.95
5310 MHz (Peak):
2l BeE B A B Bl B Ea| g
ot REEEE R R P E R F ST T D
s ggaﬁﬂ*gﬁﬂ*gﬁmgﬁmgﬁmgﬁmgﬁm?’ﬁﬂ"gémg év s <
non HT40, 6 to 54 Mbps 1 | 10.00 - -46.09 - - - - - - -36.09 | -21.25 | -14.84
non HT40, 6 to 54 Mbps 8 | 10.00 | -53.86 | -56.15 | -55.32 | -55.50 | -50.45 | -55.34 | -55.64 | -55.40 | -35.25 | -21.25 | -14.00
HT/VHT40, MO to M7, MO0.1 to M9.1 1 10.00 - -43.76 - - - - - - -33.76 | -21.25 | -12.51
HT/VHTA40, MO to M7, M0.1 to M9.1 8 | 10.00 | -52.07 | -54.02 | -51.75 | -52.39 | -56.64 | -54.01 | -52.98 | -54.51 | -34.28 | -21.25 | -13.03
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -50.12 | -50.64 | -50.72 | -47.14 | -50.05 | -51.29 | -46.31 | -52.75 | -30.35 | -21.25 | -9.10
HEA40, MO0.1 to M9.1 1 | 10.00 - -45.51 - - - - - - -35.51 | -21.25 | -14.26
HE40, MO0.1 to M9.1 & | 10.00 | -5791 | -56.70 | -55.17 | -55.98 | -52.46 | -55.55 | -54.45 | -56.01 | -36.22 | -21.25 | -14.97
HEA40, M0.8 to M9.8-BF 8 | 10.00 | -49.64 | -49.28 | -49.14 | -47.00 | -52.17 | -50.70 | -45.04 | -51.51 | -29.67 | -21.25 | -8.42




5310 MHz (Average):

8258 g adoddenieadeadse 2 |8ed in| 5s
Mode JEi-fanEgnEasracEgeratsanEd 5 5540 08| 53

Hl 8 ° 8 & = = = = & & & 8 = o
non HT40, 6 to 54 Mbps 1 10.00 - -58.42 - - - - - - 0.40 -48.02 | -41.25 | -6.77
non HT40, 6 to 54 Mbps 8 10.00 | -71.46 | -68.69 | -67.21 | -67.73 | -70.08 | -67.72 | -67.60 | -67.82 0.40 4892 | -41.25 | -7.67
HT/VHT40, MO to M7, M0.1 to M9.1 1 10.00 - -55.28 - - - - - - 0.38 -4490 | -41.25 | -3.65
HT/VHT40, MO to M7, M0.1 to M9.1 8 10.00 | -68.74 | -64.93 | -64.09 | -63.93 | -67.33 | -65.47 | -63.61 | -64.39 0.38 -45.61 | -41.25 -4.36
VHT40, M0.8 to M9.8-BF 8 10.00 | -66.80 | -61.46 | -61.32 | -59.80 | -65.28 | -62.37 | -59.15 | -63.01 0.38 -42.37 | -41.25 -1.12
HE40, M0.1 to M9.1 1 10.00 - -56.59 - - - - - - 0.11 -46.48 | -41.25 | -5.23
HE40, M0.1 to M9.1 8 10.00 | -70.76 | -67.93 | -65.95 | -66.25 | -70.15 | -66.71 | -65.95 | -67.38 0.11 48.18 | -41.25 | -6.93
HE40, M0.8 to M9.8-BF 8 | 10.00 | -66.19 | -60.17 | -60.30 | -58.80 | -63.75 | -60.88 | -57.97 | -61.87 0.11 -41.48 | -41.25 | -0.23

Please refer to the following plots for the worst case configuration
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5290 MHz (Peak):

2l BeE B A B Al JdE ] Ea| g
2 gg.gﬁmvgmvﬁﬂqvﬁﬂqvgmvﬁmvﬁﬂqvﬁﬂ#véﬂ#v Bv S =
non HT80, 6 to 54 Mbps 1 10.00 - -43.35 - - - - - - -33.35 | -21.25 | -12.10
non HT8O0, 6 to 54 Mbps 8 10.00 | -51.13 | -50.06 | -47.99 | -52.55 | -49.11 | -53.33 | -53.16 | -4945 | -31.42 | -21.25 | -10.17
VHTS80, M0.1 to M9.1 1 10.00 - -43.50 - - - - - - -33.50 | -21.25 | -12.25
VHTS80, M0.1 to M9.1 8 10.00 -52.85 | -44.72 | -44.37 | -51.19 | -49.27 | -52.31 | -50.67 | -48.53 | -29.09 | -21.25 -7.84
VHT80, M0.8 to M9.8-BF 8 10.00 -50.03 | -49.51 | -47.69 | -48.29 | -51.33 | -4893 | -4541 | -49.38 | -2945 | -21.25 -8.20
HES80, M0.1 to M9.1 1 10.00 - -43.27 - - - - - - -33.27 | -21.25 | -12.02
HES80, M0.1 to M9.1 8 10.00 | -46.39 | -44.55 | -45.30 | -50.87 | -47.85 | -52.23 | -50.47 | -43.36 | -27.61 | -21.25 -6.36
HES80, M0.8 to M9.8-BF 8 10.00 | -49.06 | -52.57 | -44.18 | -51.20 | -47.87 | -51.54 | -51.16 | -42.13 | -28.07 | -21.25 -6.82
5290 MHz (Average):
238 Eyddvafvadsadsadsafvddg 2 |8z Bl 52
Mode EEETE802580295 290295580 58%258 & 329 o8 58
B8 8L & e e e e ETE T R (e R
non HT80, 6 to 54 Mbps 1 10.00 - -53.88 - - - - - - 0.37 -43.51 | -41.25 | -2.26
non HTSO0, 6 to 54 Mbps 8 | 10.00 | -65.85 | -62.85 | -60.44 | -63.96 | -64.34 | -62.55 | -63.39 | -61.35 0.37 -43.39 | -41.25 | -2.14
VHTS80, M0.1 to M9.1 1 10.00 - -55.21 - - - - - - 0.36 -44.85 | -41.25 | -3.60
VHTS80, M0.1 to M9.1 8 | 10.00 | -65.64 | -61.80 | -60.56 | -63.16 | -63.83 | -63.18 | -62.64 | -62.07 0.36 -43.25 | -41.25 | -2.00
VHTS80, M0.8 to M9.8-BF 8 | 10.00 | -65.71 | -62.41 | -59.35 | -60.45 | -64.47 | -60.88 | -60.23 | -62.20 | 0.36 | -42.13 | -41.25 | -0.88
HES&0, M0.1 to M9.1 1 10.00 - -54.12 - - - - - - 0.35 -43.77 | -41.25 | -2.52
HES80, M0.1 to M9.1 8 | 10.00 | -63.56 | -59.58 | -59.06 | -62.27 | -62.47 | -62.41 | -61.20 | -60.85 0.35 -41.80 | -41.25 | -0.55
HES80, M0.8 to M9.8-BF 8 | 10.00 | -63.57 | -63.49 | -58.38 | -62.39 | -62.63 | -62.57 | -61.45 | -59.78 0.35 -42.03 | -41.25 | -0.78




U-NII-2C

5500 MHz (Peak):
PR L P E TR T
e | EEeZEY0EY nES g i EEgTigsEgEeY 28| 58
Bl 8 ° 8 & = = = = & = = i S
non HT20, 6 to 54 Mbps 1 10.00 - -39.64 - - - - - - -29.64 =27 -2.64
non HT20, 6 to 54 Mbps 8 | 10.00 | -58.11 | -57.99 | -57.00 | -58.29 | -58.20 | -57.36 | -56.93 | -57.85 | -38.66 -27 -11.66
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -58.63 | -57.58 | -57.34 | -57.69 | -57.99 | -57.65 | -56.97 | -57.50 | -32.61 =27 -5.61
HT/VHT20, MO to M7, MO0.1 to M9.1 1 10.00 - -41.75 - - - - - - -31.75 =27 -4.75
HT/VHT20, MO to M7, MO0.1 to M9.1 8 | 10.00 | -57.93 | -56.27 | -57.17 | -57.98 | -56.04 | -56.77 | -56.84 | -58.01 | -38.03 =27 -11.03
VHT20, M0.8 to M9.8-BF 8 | 10.00 | -56.24 | -53.64 | -53.77 | -54.30 | -53.85 | -53.67 | -54.39 | -53.66 | -35.09 =27 -8.09
HE20, MO0.1 to M9.1 1 10.00 - -39.32 - - - - - - -29.32 -27 -2.32
HE20, MO0.1 to M9.1 8 | 10.00 | -58.83 | -57.31 | -57.86 | -57.10 | -58.65 | -57.83 | -56.74 | -58.13 | -38.72 =27 -11.72
HE20, M0.8 to M9.8-BF 8 | 10.00 | -55.80 | -54.21 | -53.89 | -55.43 | -52.01 | -54.67 | -54.94 | -54.51 | -35.25 =27 -8.25
5500 MHz (Average):
ol T A x < < < < < < < o) < =
g§g-gﬁmggmgﬁml‘iﬁmgﬁmgﬁmgﬁmggmg § Eml‘i §3 s =
non HT20, 6 to 54 Mbps 1| 10.00 - -53.48 - - - - - - 0.38 -43.1 | -41.25 | -1.85
non HT20, 6 to 54 Mbps 8 | 10.00 | -73.98 | -71.24 | -70.73 | -70.71 | -72.97 | -71.67 | -71.74 | -67.74 | 0.38 | -51.57 | -41.25 | -10.32
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -74.07 | -71.30 | -70.82 | -70.77 | -72.92 | -72.00 | -70.98 | -68.25 | 0.38 | -45.67 | -41.25 | -4.42
HT/VHT20, MO to M7, MO0.1 to M9.1 1] 10.00 - -54.62 - - - - - - 0.21 | -44.41 | -41.25 | -3.16
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 | -74.27 | -70.92 | -70.92 | -71.05 | -73.17 | -71.18 | -71.22 | -69.05 | 0.21 | -51.99 | -41.25 | -10.74
VHT20, M0.8 to M9.8-BF 8 | 10.00 | -69.70 | -65.05 | -65.30 | -66.62 | -69.59 | -65.51 | -65.35 | -65.09 | 0.21 | -46.95 | -41.25 | -5.70
HE20, MO0.1 to M9.1 1 | 10.00 - -52.33 - - - - - - 0.23 -42.1 | -41.25 | -0.85
HE20, MO.1 to M9.1 8 | 10.00 | -74.40 | -70.86 | -71.04 | -70.69 | -73.45 | -71.12 | -71.37 | -69.23 | 0.23 | -52.01 | -41.25 | -10.76
HE20, MO0.8 to M9.8-BF 8 | 10.00 | -69.46 | -65.00 | -65.36 | -66.71 | -68.81 | -65.32 | -65.21 | -65.47 | 0.23 | -46.88 | -41.25 | -5.63




5700 MHz (Peak):

2B B 8. 48 . B . JE5. JE5. . J5.J5.JE8. 4 E=| =
Fl8eSgE TIETTETTET T ETTIETTETTETT e R
non HT20, 6 to 54 Mbps 1 10.00 - -49.68 - - - - - - -39.68 | -21.25 | -18.43
non HT20, 6 to 54 Mbps 8 10.00 | -58.72 | -57.52 | -57.63 | -57.22 | -57.97 | -58.40 | -58.00 | -57.97 | -38.87 | -21.25 | -17.62
non HT20, 6 to 54 Mbps-BF 8 16.00 | -58.44 | -57.43 | -57.41 | -57.77 | -58.49 | -58.39 | -57.48 | -57.95 | -32.87 | -21.25 | -11.62
HT/VHT20, M0 to M7, MO0.1 to M9.1 1 10.00 - -52.50 - - - - - - -42.5 -21.25 | -21.25
HT/VHT20, MO to M7, M0.1 to M9.1 8 10.00 | -58.90 | -57.91 | -58.19 | -57.67 | -58.94 | -58.07 | -57.91 | -57.79 | -39.12 | -21.25 | -17.87
VHT20, M0.8 to M9.8-BF 8 10.00 | -55.61 | -55.34 | -54.82 | -55.54 | -56.26 | -55.52 | -54.59 | -54.79 | -36.25 | -21.25 | -15.00
HE20, MO0.1 to M9.1 1 10.00 - -48.92 - - - - - - -3892 | -21.25 | -17.67
HE20, MO0.1 to M9.1 8 10.00 | -58.95 | -57.48 | -57.64 | -58.66 | -58.50 | -57.98 | -57.92 | -57.82 | -39.06 | -21.25 | -17.81
HE20, MO0.8 to M9.8-BF 8 10.00 | -55.70 | -53.47 | -51.55 | -53.84 | -56.39 | -50.78 | -54.09 | -53.57 | -34.29 | -21.25 | -13.04
5700 MHz (Average):
z2lBs83 3. Js 45 d5. . d3. dJa.d3.4 8|54 =] =
B8 §E T e e e e e TETTET T R e R

non HT20, 6 to 54 Mbps 1 10.00 - -59.99 - - - - - - 0.38 -49.61 | -41.25 | -8.36
non HT20, 6 to 54 Mbps 8 | 10.00 | -74.89 | -72.17 | -72.64 | -73.19 | -74.54 | -71.95 | -71.97 | -72.00 | 0.38 | -53.38 | -41.25 | -12.13
non HT20, 6 to 54 Mbps-BF 8 | 16.00 | -74.79 | -72.17 | -72.71 | -73.22 | -74.50 | -71.99 | -72.08 | -72.19 | 0.38 | -47.43 | -41.25 | -6.18
HT/VHT20, MO to M7, MO0.1 to M9.1 1| 10.00 - -62.69 - - - - - - 0.21 -52.48 | -41.25 | -11.23
HT/VHT20, MO to M7, M0.1 to M9.1 8 | 10.00 | -74.75 | -72.26 | -72.53 | -72.96 | -74.34 | -72.07 | -72.18 | -72.29 | 0.21 -53.58 | -41.25 | -12.33
VHT20, M0.8 to M9.8-BF 8 | 10.00 | -68.42 | -66.50 | -66.20 | -67.11 | -69.77 | -65.86 | -66.99 | -65.99 | 0.21 -47.70 | -41.25 | -6.45
HE20, MO0.1 to M9.1 1 10.00 - -59.10 - - - - - - 0.23 -48.87 | -41.25 | -7.62
HE20, MO0.1 to M9.1 8 | 10.00 | -74.66 | -71.79 | -72.37 | -72.63 | -74.46 | -72.02 | -71.77 | -71.88 | 0.23 | -53.31 | -41.25 | -12.06
HE20, M0.8 to M9.8-BF 8 | 10.00 | -67.01 | -64.51 | -64.13 | -64.58 | -67.98 | -63.50 | -64.81 | -64.23 | 0.23 | -45.62 | -41.25 | -4.37




5510 MHz (Peak):

PR L P E TR T
e | EEeZEY0EY nES g i EEgTigsEgEeY 28| 58
Bl 8 ° 8 & = = = = & = = i S
non HT40, 6 to 54 Mbps 1 10.00 - -45.36 - - - - - - -35.36 -27 -8.36
non HT40, 6 to 54 Mbps 8 | 10.00 | -50.39 | -57.11 | -53.05 | -56.18 | -49.13 | -56.02 | -53.84 | -49.83 | -33.21 =27 -6.21
HT/VHT40, MO to M7, MO0.1 to M9.1 1 10.00 - -39.77 - - - - - - -29.77 =27 -2.77
HT/VHT40, MO to M7, MO0.1 to M9.1 8 10.00 | -58.20 | -56.24 | -57.48 | -57.61 | -58.52 | -57.71 | -57.96 | -57.45 | -38.57 =27 -11.57
VHT40, M0.8 to M9.8-BF 8 10.00 | -50.15 | -51.56 | -50.31 | -49.41 | -52.77 | -50.99 | -49.03 | -52.12 | -31.59 =27 -4.59
HE40, MO0.1 to M9.1 1 10.00 - -46.02 - - - - - - -36.02 -27 -9.02
HE40, MO0.1 to M9.1 8 | 10.00 | -57.79 | -56.29 | -52.91 | -56.83 | -52.54 | -57.02 | -56.52 | -53.64 | -35.97 =27 -8.97
HE40, M0.8 to M9.8-BF 8 | 10.00 | -53.12 | -51.39 | -51.24 | -49.42 | -47.51 | -53.29 | -51.80 | -51.98 | -31.77 =27 -4.77
5510 MHz (Average):
288848 18 JE. JE. . JE. JE. JE.4 B |E.d Eo| =
Vi B[ 2ESSPRSiEoBESECUESPRSEESEE C|ZEE SE| Bg
K EEY XA kAP xAT kAP xR AT xAZ xR S |ERZ Z2| =~
3 ® & & = S 8 = = = = 2| E =
non HT40, 6 to 54 Mbps 1| 10.00 - -56.73 - - - - - - 0.40 | -46.33 | -41.20 | -5.13
non HT40, 6 to 54 Mbps 8 | 10.00 | -68.33 | -69.18 | -67.50 | -69.31 | -69.42 | -68.67 | -69.04 | -67.58 | 0.40 | -49.14 | -41.20 | -7.94
HT/VHT40, M0 to M7, M0.1 to M9.1 | 1 | 10.00 - -51.91 - - - - - - 0.38 | -41.53 | -41.20 | -0.32
HT/VHT40, MO to M7, MO0.1 to M9.1 8 | 10.00 | -74.03 | -70.97 | -70.92 | -71.08 | -72.47 | -71.31 | -71.15 | -69.13 | 0.38 | -51.78 | -41.20 | -10.58
VHT40, M0.8 to M9.8-BF 8 | 10.00 | -63.43 | -61.62 | -61.95 | -60.71 | -64.17 | -62.53 | -61.33 | -62.16 | 0.38 | -42.70 | -41.20 | -1.50
HE40, MO0.1 to M9.1 1 | 10.00 - -56.95 - - - - - - 0.11 | -46.84 | -41.20 | -5.64
HE40, MO0.1 to M9.1 8 | 10.00 | -69.71 | -69.00 | -67.57 | -68.87 | -71.19 | -68.27 | -69.29 | -67.50 | 0.11 | -49.64 | -41.20 | -8.44
HE40, M0.8 to M9.8-BF 8 | 10.00 | -64.07 | -62.48 | -62.34 | -61.62 | -65.25 | -62.86 | -62.43 | -61.84 | 0.11 | -43.58 | -41.20 | -2.38

Please refer to the following plots for the worst case configuration
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5670 MHz (Peak):

2 BeF B B S A BB B Ea| s

s B oSS CIEClEcEECIECIECIEClECiECRE o2 Bs

25 %gaﬁmggmgﬁmgﬁmggmgﬁmgﬁmgﬁmgémg §v s <

non HT40, 6 to 54 Mbps 1| 10.00 - -46.64 - - - - - - -36.64 | -21.20 | -15.44

non HT40, 6 to 54 Mbps 8 | 10.00 | -53.75 | -48.83 | -57.07 | -52.30 | -54.76 | -56.33 | -56.82 | -56.14 | -34.52 | -21.20 | -13.32

HT/VHT40, MO to M7, MO.1 to M9.1 1| 10.00 - -52.72 - - - - - - -42.72 | 2120 | -21.52

HT/VHT40, MO to M7, M0.1 to M9.1 8 | 10.00 | -57.60 | -56.49 | -57.09 | -57.27 | -49.60 | -56.76 | -56.34 | -56.98 | -35.99 | -21.20 | -14.79

VHT40, M0.8 to M9.8-BF 8 | 10.00 | -47.76 | -51.33 | -51.27 | -53.48 | -52.91 | -53.23 | -52.38 | -50.98 | -32.24 | -21.20 | -11.04

HE40, M0.1 to M9.1 1| 10.00 - -50.97 - - - - - - -40.97 | -21.20 | -19.77

HE40, M0.1 to M9.1 8 | 10.00 | -58.43 | -58.35 | -56.93 | -57.00 | -59.27 | -56.84 | -56.79 | -57.28 | -38.50 | -21.20 | -17.30

HE40, M0.8 to M9.8-BF 8 | 10.00 | -52.33 | -51.02 | -53.69 | -49.74 | -54.54 | -53.10 | -53.92 | -53.06 | -33.37 | -21.20 | -12.17
5670 MHz (Average):

288848 18 JE. JE. . JE. JE. JE.4 B |E.d Eo| =
- SSiYSEBRCERSRECIECIESEESPEECER I ZEH SE| Bg
K EEY XA kAP xAT kAP xR AT xAZ xR S |ERZ Z2| =~
S ® & = = = = = = = = 2| = =2

non HT40, 6 to 54 Mbps 1| 10.00 - | -5820 | - - - - - - 0.40 | -47.81 | -41.20 | -6.61

non HT40, 6 to 54 Mbps 8 | 10.00 | -71.11 | -68.06 | -69.56 | -67.58 | -73.17 | -69.64 | -69.04 | -69.32 | 0.40 | -49.98 | -41.20 | -8.78

HT/VHT40, MO to M7, MO.1 to M9.1 | 1 | 10.00 - | -61.71 - - - - - - 0.38 | -51.32 | -41.20 | -10.12

HT/VHT40, MO to M7, MO.1 to M9.1 | 8 | 10.00 | -71.97 | -70.39 | -69.59 | -70.52 | -72.15 | -69.72 | -69.21 | -68.04 | 0.38 | -50.59 | -41.20 | -9.39

VHTA40, M0.8 to M9.8-BF 8 | 10.00 | -65.12 | -62.74 | -62.94 | -63.85 | -63.76 | -63.81 | -62.54 | -62.52 | 0.38 | -43.92 | -41.20 | -2.72

HE40, M0.1 to M9.1 1| 10.00 - | -6175 | - - - - - - 0.11 | -51.64 | -41.20 | -10.44

HE40, M0.1 to M9.1 8 | 10.00 | -71.55 | -71.84 | -69.51 | -70.97 | -73.16 | -69.35 | -69.24 | -69.31 | 0.11 | -51.27 | -41.20 | -10.07

HE40, M0.8 to M9.8-BF 8 | 10.00 | -67.86 | -65.77 | -65.49 | -66.18 | -67.74 | -63.58 | -64.95 | -64.59 | 0.11 | -46.42 | -41.20 | -5.22




5530 MHz (Peak):

2 BeF B B S A BB B Ea| s
Mode R TR R R BB EHRE
X ESE xS xRS kAT xAZ A3 A3 AT AT EAZ B2| =7
154 & = = = = = = = = =
non HT80, 6 to 54 Mbps 1 | 10.00 - -42.89 - - - - - - -32.89 =27 -5.89
non HT8O0, 6 to 54 Mbps 8 | 10.00 | -52.17 | -52.89 | -48.60 | -50.51 | -49.31 | -51.10 | -51.71 | -51.69 | -31.74 =27 -4.75
VHT80, MO0.1 to M9.1 1 | 10.00 - -42.60 - - - - - - -32.60 -27 -5.60
VHTS80, M0.1 to M9.1 8 | 10.00 | -53.30 | -52.88 | -47.03 | -49.03 | -50.36 | -50.11 | -52.79 | -52.73 | -31.45 =27 -4.45
VHTS80, M0.8 to M9.8-BF 8 | 10.00 | -48.54 | -47.68 | -52.52 | -45.98 | -55.08 | -47.07 | -46.21 | -47.03 | -28.91 =27 -1.92
HES0, MO0.1 to M9.1 1 | 10.00 - -41.68 - - - - - - -31.68 -27 -4.68
HE80, MO0.1 to M9.1 8 | 10.00 | -51.74 | -51.14 | 4537 | -47.82 | -49.39 | -50.35 | -49.69 | -51.51 | -30.07 -27 -3.07
HE80, M0.8 to M9.8-BF 8 | 10.00 | -51.65 | -51.27 | -44.40 | -49.87 | -47.46 | -50.69 | -49.89 | -51.37 | -29.79 -27 -2.79

Please refer to the following plots for the worst case configuration




Agilent Freg/Channel

. ._ s Center Freq
11.5 dBm 0 G e 5.41008608 GHz

Start Freq
535000008 GHz

Stop Freq
5.47000080 GHz

CF Step
12.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

1 ' WBH 3 Mz 1,092

Ant-3

% Agilent Freq/Channel

Mkrl 5.4
' Center Freq
S A1ARRREE GHz

Start Freq
S.30RRRRRE GHz

Stop Freq
SATRRRRRE GHz

CF Step
12.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
Off

(n

1 WBH 3 MHz 1

1st LO Unlock, Failure acquiring single loop FracH LO lock

1st LO Unlock, Failure acquiring single loop FracN LO lock

Ant-2

¥ Agilent Freq/Channel

£ 11.5 dBm . Center Freq
f 115 dBm ' . 5.41608860 GH=

Start Freq
535600008 GHz

Stop Freq
5.47000680 GHz

CF Step
12.0008080 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

LM WEH 3 Mz 1,092 '
1st LO Unlock, Failure acquiring single loop FracN LO lock

Ant-4

% Agilent Freq/Channel

Center Freq
S5.A1ARREEE GHz

Start Freq
S.300RRREE GHz

Stop Freq
SAVRRRREE GHz

CF Step
1200606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

1st LO Unlock, Failure acquiring single loop FracH LO lock




Ant-5

Agilent Freq/Channel

Center Freq
5.41060680 GHz

StartFreq
5.30ARREEE GHz

Stop Freq
SATHRRERE GHz

CF Step
12.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

# 1 #YBH 3 MHz 1.892

1st LO Unlocks Failure acquiring single loop FracN LO lock

Ant-7

# Agilent Freq/Channel

_— ) MY Center Freq
11.5 dBm tt - 5.41800008 GHz

StartFreq
5.35000680 GHz

StopFreq
SATARRRRE GHz

CF Step
120008608 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

1st LO Unlock, Failure acquiring single loop FracH LO lock

Ant-6

Agilent Freq/Channel

Center Freq
5.41060680 GHz

Start Freq
5.300RRREE GHz

Stop Freq
SATHRRRRE GHz

CF Step
12.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

#R 4 1 #\B z 32 o

1st LO Unlocks Failure acquiring single loop FracN LO lock
Ant-8

# Agilent Freq/Channel

. 0 N Center Freq
f 11.5 dBm b 3 C 41800060 G

Start Freq
5.35000680 GHz

StopFreq
SA7ARRRAE GHz

CF Step
120008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

1st LO Unlock, Failure acquiring single loop FracN LO lock




5530 MHz (Average):

422889828 isafsadvaisgdsg 2 |8sg in 5
Mode Eid-iacEgnEas e EgcEacsanEg 5 5548 08| 53

Hl 8 ® 8 & = = = = & & & 8 = o
non HT80, 6 to 54 Mbps 1 10.00 - -53.50 - - - - - - 0.37 -43.13 | -41.20 | -1.93
non HT80, 6 to 54 Mbps 8 | 10.00 | -65.32 | -63.64 | -61.26 | -62.82 | -64.54 | -62.94 | -64.06 | -62.66 0.37 -43.84 | -41.20 | -2.64
VHTS80, M0.1 to M9.1 1 10.00 - -54.08 - - - - - - 0.36 -43.73 | -41.20 | -2.53
VHT80, MO0.1 to M9.1 8 10.00 | -65.22 | -64.36 | -62.21 | -63.11 | -65.44 | -64.27 | -63.76 | -64.06 0.36 -44.55 | -41.20 | -3.35
VHT80, M0.8 to M9.8-BF 8 10.00 | -62.91 | -60.42 | -63.35 | -60.12 | -66.40 | -60.97 | -60.69 | -60.13 0.36 -42.08 | -41.20 | -0.88
HES&0, M0.1 to M9.1 1 10.00 - -52.46 - - - - - - 0.35 -42.11 | -41.20 | -0.91
HES80, M0.1 to M9.1 8 10.00 | -63.91 | -63.08 | -60.13 | -62.35 | -64.11 | -63.04 | -62.77 | -62.10 0.35 -43.14 | -41.20 | -1.94
HES80, M0.8 to M9.8-BF 8 10.00 | -64.61 | -63.20 | -60.18 | -62.49 | -64.15 | -62.99 | -62.80 | -62.40 0.35 -43.28 | -41.20 | -2.08




5745 MHz non HT20, 6 to 54 Mbps SISO:

U-NII-3

Ant-2

5 Agilent

Freq/Channel

B At Center Freq

PASS LIMITL

StartFreq
5.500000080 GHz

StopFreqg
5.73000000 GHz

CF Step
13.00606808 MHz
Auto Man

Freq Offset
B.ARRRRAR8 Hz

Signal Track
n OFf

File Operation Status, C:TRACE.CSV file saved




5745 MHz non HT20, 6 to 54 Mbps MIMO:

Ant-1

4 Agilent Freq/Channel

#Rten 26 . Center Freq

PASS LIMIT1

0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset

#UBH 3 209000000 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

i Agilent Freg/Channel

At 10 ¥ Center Freq

PASS LIMITL 5.66509008 GHz

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-2

4 Agilent Freq/Channel

dBm #0t " £ Center Freq

PASS LIMITL

0.66500006 GHz

Start Freq
S.GRRRRRRE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Amplitu

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-4

i Agilent Freq/Channel

dBm #At " M Center Freq

= 5.66500008 GHz

PASS LIMITL
Start Freq
SGARRREAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




Ant-5

Agilent Freg/Channel

#Atten 20 ¥ Center Freq

PASS LIMITL 5.66500006 GHz

Start Freq
SGARRARAE GHz

Stop Freq
S73RRRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel

At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

dBm #Atten 26 dB ] dBm Center Freq

PRES LIMITL 5.665600006 GHz

Start Freq
SGARRAAAE GHz

Stop Freq
573000008 GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-8

# Agilent Freq/Channel

dBnm #ft e | CenterFreq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5745 MHz non HT20, 6 to 54 Mbps-BF MIMO:

Ant-1

Agilent Freg/Channel

At 4 d Center Freq

PASS LIMITL 9.66508008 GHz

Start Freq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Agilent Fregq/Channel

Center Freq

" #hte 5 66500000 Gz

PASS LIMIT1

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

[
14 dBn

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-2

3 Agilent Freq/Channel

Center Freq
S.GEOARRRE GHz

dBm #At

PASS LIMIT1

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Amplitu

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

3 Agilent Freq/Channel

Center Freq

dBm #Ht 5.66500000 GHz

PASS LIMIT1

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Ant-5

# Agilent Trace
" sQtten 20 2Trace
PASS LIMIT1
Clear Write
Max Hold
Min Hold
View
Blank
More
1 of 2
File Qperation Status, C:TRACE.CSV file saved
Ant-7

% Agilent Freq/Channel

Center Freq

" #hte 5 66500000 Gz

PASS LIMIT1

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-6

% Agilent Freq/Channel

dBm #Htter ] Center Freq

PASS LIMIT1

5.665600006 GHz

Start Freq
SGARRAAAE GHz

Stop Freq
o™ | 573000060 GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-8

- Agilent Freq/Channel

dBm #Atte 1B " ' Center Freq

PASS LIMIT1

5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5745 MHz HT/VHT20, MO to M7, MO0.1 to M8.1 SISO:

4% Agilent

dBm #Atten

PASS LIMIT1

Ant-2

Freq/Channel

Center Freq

StartFreq
S.GO000000 GHz

Stop Freq
5.73000008 GHz

CF Step
13.0000000 MHz
Autn Man

Freq Offset
006060606 Hz

Signal Track
n QFf

File Operation Status, C:TRACE.CSV file saved




5745 MHz HT/VHT20, M0 to M7, M0.1 to M8.1 MIMO:
Ant-1

3 Agilent Freq/Channel

A . Center Freq

PASS LIMIT1

5.665600006 GHz

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBH 3 0.00008000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

#Atren 20 Center Freq

PASS LIMITL 5.66500006 GHz

Start Freq
SGARRARAE GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

#\BH 3

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

3 Agilent Freq/Channel

dBm #At Center Freq

PASS LIMITL

5.665600006 GHz

Start Freq
S.GARRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz
Amplitu

B
Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved

Ant-4
% Agilent Freq/Channel
dBm #Atten 2 : Conter Fred

PRES LIMITL 5.665600006 GHz

Start Freq
SGARRAAAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-5

Agilent Freq/Channel

Center Freq

#Atten 2 5.66500000 GHz

PASS LIMIT1

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

Agilent Fregq/Channel

#Atten 20 . Center Freq

PASS LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

dBm #At ‘I W CenterFreq

PASS LIMIT]_ - 5.665600006 GHz

Start Freq
S.GARRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel
dBm #At " "R Center Freq

PASS LIMIT]_ 0.66500006 GHz

Start Freq
S.GRRRRRRE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5745 MHz VHT20, M0.4 to M8.4-BF MIMO:

Ant-1

% Agilent Freq/Channel

Center Freq

#Hrt 5.66508008 GHz

PASS LIMIT1

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset

#UBH 3 900000000 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

Center Freq

#Atten 2 5.66500008 GHz

"PASS LIMITL

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

dBm #At "N Center Freq

PASS LIMIT]_ 5.66508008 GHz

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Amplitu

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

Agilent Freq/Channel

dBm #At YRSl Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Ant-5

Agilent Freg/Channel

Center Freq

#Atten 2 5.66500008 GHz

PASS LIMIT1

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-7

Agilent Freg/Channel

At ¥ Center Freq

PASS LIMITL 9.66508008 GHz

Start Freq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

dBm #At M Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-8

# Agilent Freq/Channel

dBm #At ' : Center Freq

= 5.66500008 GHz

PASS LIMITL
Start Freq
5600000080 GHz

Stop Freq
5.73000000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5745 MHz HE20, M0.1 to M11.1 SISO:

Ant-2
5 Agilent Freq/Channel

Br #tt Center Freq

PASS LIMIT:l = Qe ma 506500000 Giiz

StartFreq
S.500000080 GHz

Stop Freq
S.73000000 GHz

CF Step
13.00606808 MHz
Auto Man

Freq Offset
B.ARRRRAR8 Hz

Signal Track
n OFf

File Operation Status, C:TRACE.CSV file saved




5745 MHz HE20, M0.1 to M11.1 MIMO:

Ant-1

% Agilent Freq/Channel

At ¥ Center Freq

PASS LIMITL 5.66509008 GHz

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Agilent Freg/Channel

Center Freq

#Htten 20 d 9.66508008 GHz

[ PASS LIMITL

Start Freq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

# Agilent Freq/Channel
e " M Center Freq
dBm #PAt 3
5.66500008 GHz
PASS LIMITL
Start Freq
5.60090008 GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status, C:TRACE.CSV file saved

Ant-4

Agilent Freq/Channel

dBm #Atten 26 dB 16.174 dBm Center Freq

PRES LIMITL 5.665600006 GHz

Start Freq
SGARRAAAE GHz

Stop Freq
573000008 GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved




Ant-5

Agilent Freg/Channel

" sQtten 20 I Center Freq

PHSS THTL 5.66500006 GHz

Start Freq
SGARRARAE GHz

Stop Freq
S73RRRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel
" I Center Freq
il #Htt C
5.66500008 GHz
PASS LIMITL
Start Freq
5.60090808 GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

WBH 3 ¥

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

dBm #Atten 26 dB ] dBm Center Freq

PRES LIMITL 5.665600006 GHz

Start Freq
SGARRAAAE GHz

Stop Freq
573000008 GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-8

% Agilent Freq/Channel

dEm Center Freq
dBm bl 566500000 GHz

PASS LIMIT1

Start Freq
SGARRREAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




5745 MHz HE20, M0.4 to M11.4-BF MIMO:

Ant-1

Agilent Freg/Channel

#Att ¥ Center Freq

PASS LIMITL 3.66500006 GHz

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Fregq/Channel

Center Freq

2 dBm #Htt 5.66500000 GHz

[ PASS LIMITL

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-2

2 Agilent Freq/Channel

dBm #At N Center Freq

PASS LIMITL 5.66500006 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-4
- Agilent Freq/Channel

dBm #At " IREY Center Freq

= 5.66500008 GHz

PASS LIMITL
Start Freq
SGARRREAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




Ant-5

= Agilent Freq/Channel

A . Center Freq

PASS LIMITl 5.665600006 GHz

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

# Agilent Freq/Channel
At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

= Agilent Freq/Channel

dBm #At R CenterFreq

PASS LIMIT]_ 5.665600006 GHz

Start Freq
S.GARRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Ant-8

# Agilent Freq/Channel

dBnm #ft e | CenterFreq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5825 MHz non HT20, 6 to 54 Mbps SISO:

s Agilent

#At

[PASS LIMITL
T

Ant-2

8 © 91660606 GHz

q  0.00000000 Hz

|Freq/ChanneI

Center Freq

Start Freq
5.34500000 GHz

Stop Freq
5.97500008 GHz

CF Step
13.0660066 MHz
Auto Man

Freq Offset

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved




5825 MHz non HT20, 6 to 54 Mbps MIMO:

Ant-1

= Agilent Freq/Channel
" I Center Freq
(1l #Htten 2k dE
591090808 GHz
PASS LIMIT1
StartFreq
\ 5.34500000 GHz

=

T Stop Freq

ﬁw i 5.97500008 GHz
CF Step

13.0600008 MHz

Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-3

Agilent Fregq/Channel

M #Att ” - 5 gle@n@t@e@%@F%iq
PASS LIMITL ' i

StartFreq
5.340RRRRE GHz

Stop Freq
597000000 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-2

= Agilent Freq/Channel

dBm #0t e sl Center Freq

. THSS LIMIT]_ 5.916606806 GHz

Start Freq
534000008 GHz

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved

Ant-4
4 Agilent Freq/Channel

dBnm #At - _ § Center Freg

—P|HSS LIMIT]_ 0.916606006 GHz

Start Freq
53400008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Ant-5

= Agilent Freq/Channel

A . Center Freq

. THSS LIMITl 5.916606806 GHz

StartFreq
534000008 GHz

Stop Freq
597000000 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

Agilent Fregq/Channel

#Atten 20 4 Center Freq

—P|HSS LIMITL 0.91666006 GHz

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

= Agilent Freq/Channel

dBm #t R ole  Conter Freq

. THSS LIMIT]_ 5.916606806 GHz

Start Freq
534000008 GHz

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

0t ™ Center Freq

i : 591000000 GHz
PASS LIMIT1

Start Freq
5 84500000 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5825 MHz non HT20, 6 to 54 Mbps-BF MIMO:

Ant-1

Agilent Freg/Channel

sAtt d Center Freq

—P‘HSS LIMITL 591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3
3 Agilent Freq/Channel

At ¥ Center Freq

PASS LIMITl = 5.916606006 GHz

Start Freq
554000008 GHz

Stop Freq
S970RRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-2

4 Agilent Freq/Channel

dBnm #ft e N Center Freq

—P‘HSS LIMITL 5.91006808 GHz

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

Agilent Freq/Channel

dEm #Atten 26 dB . dBm Center Freq

: —PF]SS LIMITL 5.916606006 GHz

Start Freq
554000008 GHz

Stop Freq
S.975RRR0E GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-5

Agilent Freq/Channel

#Att 4B Center Freq

PASS LIMITl — 5.916606806 GHz

StartFreq
534000008 GHz

Stop Freq
597000000 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel
sftten 20 ; Center Freq

PRES LIMITl 591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

dBm #t e M CenterFreq

. W:ISS LIMiT 1 = 5916609800 GHz

Start Freq
534000008 GHz

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Ant-8

# Agilent Freq/Channel

oA ' N CenterFreq

dE 5.91006808 GHz

—

PASS LIMITL

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5825 MHz HT/VHT20, MO to M7, MO0.1 to M8.1 SISO:

#% Agilent

4Bm #Atten

[ PASS LIMITY] |

Ant-2

Freq/Channel

Center Freq
5.91000000 GHz

StartFreq
5.345000080 GHz

Stop Freq
597500008 GHz

CF Step
13.00606808 MHz
Auto Man

Freq Offset
B.ARRRRAR8 Hz

Signal Track
n OFf

File Operation Status, C:TRACE.CSV file saved




5825 MHz HT/VHT20, M0 to M7, M0.1 to M8.1 MIMO:
Ant-1
£ Agilent Freg/Channel

Center Freq
SO ARRREE GHz

#Att

[PASS LIMIT1

StartFreq
5.84500000 GHz

Stop Freq
S.970RRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset

#UBH 3 8.80008000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3
#  Agilent Freq/Channel

Center Freq

#Hrt 591009008 GHz

CPASS LIMITL.

Start Freq
534000008 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

WBH 3

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-2

4 Agilent Freq/Channel

dBm #0t ' " Center Freq

[PASS LIMIT1

5.916606006 GHz

Start Freq
5.84500000 GHz

Stop Freq
597000008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-4
- Agilent Freq/Channel

dBrm #At e g Center Freq

e T = = 591600008 GHz
"|PASS LIMIT1

Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




Ant-5

Agilent Freq/Channel

n #Atten 26 ab 55?&;&?@%5@3
PASS LIMITL
StartFreq

\ 5.34500000 GHz

=

T Stop Freq
m \-i— 5.97500008 GHz
CF Step

13.0600008 MHz

Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

Agilent Fregq/Channel

#Atten 20 4 Center Freq

—P|HSS LIMITL 0.91666006 GHz

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6060680 MHz

Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

Agilent Freq/Channel

- e M CenterFreq

dBm #At 2 1 3

— 591680008 GHz
"|_PASS LIMIT1

Start Freq
5.84500000 GHz

Stop Freq
597000008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved
Ant-8

% Agilent Freq/Channel

0t ™ Center Freq

i : 591000000 GHz
PASS LIMIT1

Start Freq
5 84500000 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5825 MHz VHT20, M0.4 to M8.4-BF MIMO:

Ant-1

4 Agilent Freq/Channel

#Att ¥ Center Freq

—P|HSS LIMITL 5.91606006 GHz

StartFreq
5.84500000 GHz

T Stop Freq
S.970RRRRE GHz

1

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3

< Agilent Freg/Channel

At : 210 ¢ Center Freq

PRES LIMITl - 591088008 GHz

Start Freq
5.54500008 GHz

e

e Stop Freq

2 \-1— E975RRRAE GHz
¥ CF Ste

p
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

dBm #0t ' "N Center Freq

[PASS LIMIT1

5.916606006 GHz

Start Freq
5.84500000 GHz

S Stop Freq
[ WP I N - 000

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-4

- Agilent Freq/Channel

dBm #At ‘. PEVPYERraN  Center Freq

— = 5.91880008 GHz
"|-PASS LIMITL

Start Freq

5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-5

4 Agilent Fregq/Channel

Center Freq
91 ARRREE GHz

#Att

PRSS LIMITL.

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-7

Agilent Freg/Channel

At 14 Center Freq

—P|HSS LIMITL 591006008 GHz

StartFreq
5.84500000 GHz

SN Stop Freq
i VI I R - 000 -

it balnlndnsanty il Bl ' CF Step
130000088 MHz

Auto Man

Freq Offset

#UBH 3 900000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

% Agilent Freq/Channel

dBm #At e Center Freq

“PASS LIMITL

0.916606006 GHz

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

RN cortorreg
["PASS LIMIT1 : g

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Amplitu

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




5825 MHz HE20, M0.1 to M11.1 SISO:

Ant-2

% Agilent Freq/Channel

Center Freq
5.91900680 GHz

B #Att

ASS LIMif£

A Start Freq
554500000 GHz

Stop Freq
5.97000008 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Amplite

Signal Track
On QFf

File QOperation Status, C:TRACE.CSV file saved




5825 MHz HE20, M0.1 to M11.1 MIMO:

Ant-1

% Agilent Freq/Channel

#Att : . ¥ Center Freq

—P‘HSS LIMITL 591088008 GHz

Start Freq
5.54500008 GHz

Stop Freq
5.97560080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Amplit

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

i Agilent Freg/Channel

. At 3 dB Center Freq

PASS LIM[-'fj_ B 5. 91060000 GHz

Start Freq
S.54000008 GHz

Stop Freq
597000008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

dBim s0tter N Center Freq

—P‘HSS LIMITL 591088008 GHz

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

dBn Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4
% Agilent Freq/Channel

dBm #ht e P4 Center Freq

— 5.91000008 GHz
" |-PASS LIMITL

Start Freq

S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Ant-5

4 Agilent Fregq/Channel

Center Freq
91 ARRREE GHz

#Att

PRSS LIMITL.

StartFreq
5.340RRRRE GHz

\\
B SN Stop Freq
: 597500006 GHz
CF Step
13.0600008 MHz
Auto Man

Freq Offset

#UBH 3 209000000 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel

. . I i Center Freq

["PASS LIMITL

591009008 GHz

StartFreq
534000008 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset

#UBH 3 800000000 Hz

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-6

% Agilent Freq/Channel

dBm #At gy Center Freq

“PASS LIMITL

0.916606006 GHz

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-8

% Agilent Freq/Channel

dB #At e N Center Freq

32 ¢ t 591600008 GHz
PASS LIMITL
Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




5825 MHz HE20, M0.4 to M11.4-BF MIMO:

Ant-1

# Agilent Freq/Channel

fitten 26 ; Center Freq

["PASS LIMITL

591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

B 3 Freq Offset
VEH 3 0.00009008 Hz
44

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

i Agilent Freg/Channel

Center Freq

" it 5.91000000 GHz

PASS LIMITLL

StartFreq
S.54000008 GHz

Stop Freq
597000008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-2

# Agilent Freq/Channel

dBm #At " ' "N Center Freq

["PASS LIMITL

5.91006808 GHz

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Amplitu

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-4
#  Agilent Freq/Channel
" 3 e PO Center Freq
dBm #At ] dB
— 5.91000008 GHz
" |-PASS LIMITL

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Ant-5

Agilent Fregq/Channel

A d Center Freq

PRSS LIMITl 5.91008008 GHz

Start Freq
S.54000008 GHz

\
T Stop Freq
e WP I R - 000 -
CF Step
13.0800080 MH=

Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-7

Agilent Freg/Channel

#Atten 20 ¥ Center Freq

—PF]SS LIMITL 5.916606006 GHz

Start Freq
554000008 GHz

Stop Freq
5.97560080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

#\BH 3

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

. Agilent Freq/Channel

dBm #At e ’ § Center Freq

: —P‘HSS LIMITL 5.91008008 GHz

Start Freq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Ant-8

% Agilent Freq/Channel

] #Atten 2 = 5519[;3@9@%5%?4(‘
[PASS LIMITL ' &

Start Freq
554000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5755 MHz non HT40, 6 to 54 Mbps SISO:

Ant-2

i Agilent

Freq/Channel
Bm #Htte
PASS LIMIT1

StartFreq
S.500000080 GHz

Stop Freq
S.73000000 GHz

CF Step
13.00606808 MHz
Auto Man

Freq Offset
B.ARRRRAR8 Hz

Signal Track
n OFf

File Operation Status, C:TRACE.CSV file saved




5755 MHz non HT40, 6 to 54 Mbps MIMO:

Ant-1

# Agilent Trace

il #Att B d Trace

1B
PASS LIMIT1

Clear Write
Max Hold
Min Hold

View

Amplit

Blank

More
1of 2

File Operation Status. C:TRACE.CSV file saved

Ant-3
# Agilent Freg/Channel

Center Freq

#Atten 2 5.66500008 GHz

T"PASS LIMITL

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

5 Agilent Freq/Channel

dBm #At N Center Freq

PASS LIMIT]_ 5.665600006 GHz

Start Freq
S.GARRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved

Ant-4
4 Agilent Freq/Channel

dBnm #At - § Center Freq

- 5.66500008 GHz

PRSS LIMITL
Start Freq
S.GRRRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Ant-5

£ Agilent Freg/Channel

Wkt Center Freq

PASS LIMIT1

3.66500006 GHz

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Ant-7

Agilent Freg/Channel

sAtt d Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

# Agilent Freq/Channel

dBm #PAtter Center Freq

PASS LIMIT1

2.66508008 GHz

Start Freq
5600000080 GHz

Stop Freq
5.73000000 GHz

CF Step

13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved
Ant-8

## Agilent Freq/Channel
dBm #Atte 1B " ' Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5755 MHz HT/VHT40, MO to M7, MO0.1 to M8.1 SISO:

s Agilent

B #Htten ;

PASS LIMITL

Ant-2

|Freq/ChanneI

Center Freq

Start Freq
S.6RRRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.06060060 MHz
Huto Man

Freq Offset
B.BAR0R06H Hz

Signal Track
(n 0

File Operation Status, C:TRACE.CSV file saved




5755 MHz HT/VHT40, MO to M7, M0.1 to M8.1 MIMO:
Ant-1
% Agilent Freq/Channel

Center Freq
S.GROARRRE GHz

1Bm #A

PASS LIMIT1

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset

#UBH 3 900000000 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Fregq/Channel

Center Freq

#Htt 0.66500006 GHz

PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

Center Freq
S.GEOARRRE GHz

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Amplitu

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

- Agilent Freq/Channel

dBrm #At e Center Freq

PASS LIMIT]_ 5.665600006 GHz

Start Freq
S.GARRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

#UBH

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Ant-5

Agilent Freg/Channel

Center Freq

#Att 5.66500008 GHz

PASS LIMIT1

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-7

4 Agilent Freg/Channel

Center Freq

dBm #Htt 5.665000808 GHz

PASS LIMIT1

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

% Agilent Freq/Channel

dBm #At M Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

dBm #it e e W CenterFreq

PASS LIMITL 5.66500006 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




5755 MHz VHT40, M0.4 to M8.4-BF MIMO:

Ant-1

# Agilent Freg/Channel

At ¥ Center Freq

PASS LIMIT1

5.66509008 GHz

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset

#UBH 3 900000000 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3
# Agilent Freg/Channel

Center Freq

#Atten 2 5.66500008 GHz

T"PASS LIMITL

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
130000088 MHz

Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

# Agilent Freq/Channel

Center Freq
S.GEOARREE GHz

dBm #Ar

PASS LIMIT1

Start Freq
SGARRREAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

Agilent Freq/Channel

dBm #At " el Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




Ant-5

Agilent Trace

3 dBm #Atten 26

PASS LIMIT1

Clear Write

Max Hold

Min Hold

View

Blank

More
1aof 2

File Operation Status, C:TRACE.CSV file saved

Ant-7

4 Agilent Freg/Channel

4B #Att II‘ 716 I' SESgl@tl;a%@F%iq
PASS LIMITL : Z

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-6

3 Agilent Freq/Channel

dBm #At F § Center Freq

PASS LIMIT1

5.66508008 GHz

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

dBm #it RRPySoais  Center Freq

PASS LIMITL 5.66500006 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




5755 MHz HE40, M0.1 to M11.1 SISO:

Ant-2
2 Agilent |Freq/ChanneI

Center Freq
S.66000888 GHz

Bm #Artan
PASS LIMIT1

Start Freq
S.6Aeaaaae GHz

Stop Freq
5.73000000 GHz

CF Step
13.0000800 MHz
Auto Man

Freq Offset
BARRRAEE Hz

Signal Track
{in O

File Operation Status, C:TRACE.CSV file saved




5755 MHz HE40, M0.1 to M11.1 MIMO:

Ant-1

2 Agilent Freg/Channel

Wkt Center Freq

PASS LIMIT1

3.66500006 GHz

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3
# Agilent Freg/Channel

Center Freq

#Atten 2 5.66500008 GHz

T"PASS LIMITL

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

2 Agilent Freq/Channel

dBm #Atte 4B e e Center Freq

PASS LIMIT

5.66500006 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-4
4 Agilent Freq/Channel

dBm #fAtte 1B ‘ . Center Freq

PASS LIMITL 5.66506008 GHz

Start Freq
5.66060080 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




2 Agilent Freg/Channel

dBm #A ] ' : Center Freq

PASS LIMIT1

3.66500006 GHz

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Ant-7

4 Agilent Freq/Channel

. Center Freq
dBm #Atten 1
S.GEDARRRE GHz
PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Amplitu

14 dBn Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-6

2 Agilent Freq/Channel

dBm #htt 1.218 48 Center Freq

PASS LIMIT1

5.66500006 GHz

Start Freq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

dBnm #Att ' NS Center Freq

5.66500008 GHz

PRSS LIMITL
Start Freq
S.GRRRRRRE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5755 MHz HE40, M0.4 to M11.4-BF MIMO:

Ant-1

Agilent Fregq/Channel

A 4 ¢ Center Freq

PASS LIMITl 5.66500008 GHz

Start Freq
SGRRRRRRE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Fregq/Channel

et 120 dF Center Freq

PASS LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

3 Agilent Freq/Channel

4B Center Freq
dBm #H1t 5.GRLAGAAE GHz

PASS LIMIT1

Start Freq
SGRRRRAEE GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Amplitude

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4
- Agilent Freq/Channel

"l 5
dBm #At Center Freq

5.66500008 GHz

PRSS LIMITL
Start Freq
S.GRRRRRRE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6060680 MHz

Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




Ant-5

i Agilent Fregq/Channel

Center Freq

#Htten 2 0.66500006 GHz

PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel
" " I Center Freq
il #Htt C
5.66500008 GHz
PASS LIMITL
Start Freq
5.60090808 GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

HIBH 3

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-6

- Agilent Freq/Channel

dBm #At " : " Center Freq

PASS LIMIT]_ = 0.66500006 GHz

Start Freq
S.GRRRRRRE GHz

Stop Freq
573000008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Ant-8

- Agilent Freq/Channel
dBm #0t ‘ - Center Freq

PASS LIMIT]_ 5.66509008 GHz

Start Freq
SGARRREAE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




5795 MHz non HT40, 6 to 54 Mbps SISO:
Ant-2

#  Agilent |Freq/thannel

Center Freq
91 ARRREE GHz

#Att

[ PASS LTMITA]

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

WUEH 3 Freq Offset
vE Aod 0.00000000 Hz

Ampli

dB

dbin Signal Track

On 0ff

File Operation Status. C:TRACE.CSV file saved




5795 MHz non HT40, 6 to 54 Mbps MIMO:

Ant-1

4 Agilent Freq/Channel

M #Ftt : 5 gle[;l@t[;a%g%iq
. z

PASS LIMIT1
\ StartFreq

5.845600006 GHz

Stop Freq
S.970RRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

At . Center Freq

PH§S LM 591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

o i " Center Freq
dBm #At ] L
— S.9100RR8E GHz
PASS LIMIT1
B Start Freq

5.845600000 GHz

Stop Freq
597000008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-4
# Agilent Freq/Channel

Center Freq

dBm #At 5.91000008 GHz

—

PASS LIMIT1

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Ant-5

3 Agilent Freq/Channel

At ¥ Center Freq

PASS LIMITL]-

5.916606006 GHz

Start Freq
554000008 GHz

Stop Freq
S970RRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

Agilent Fregq/Channel

B B coner e
5 £

PRSS LIMIT1
e StartFreq

e 9.84508008 GHz

Stop Freq
597000000 GHz

CF Step
13.6060680 MHz

Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-6

% Agilent Freq/Channel

Center Freq
5.91060680 GHz

Start Freq
554000008 GHz

Stop Freq
S.975RRR0E GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Ant-8

4 Agilent Freq/Channel

#Rtte 1B N Center Freq

: ' 5.91608660 GHz
PASS LIMIT

Start Freq
5.84508060 GH=

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




5795 MHz HT/VHT40, MO to M7, MO0.1 to M8.1 SISO:

- Agilent

["PASS L

#Htt

IMIT1
T

Ant-2

|Freq/ChanneI

Center Freq
5.910606080 GHz

Start Freq
5.54500888 GHz

Stop Freq
S.97008888 GHz

CF Step
13.0006680 MHz
Auto Man

Freq Offset
B ARRRAAAE Hz

Signal Track
On Off

File Qperation Status, C:TRACE.CSV file saved




5795 MHz HT/VHT40, MO to M7, M0.1 to M8.1 MIMO:

Ant-1

% Agilent Freq/Channel

Center Freq

#Hrt 5.91008008 GHz

["PASS LIMITL
B Start Freq

e 0.84500006 GHz
~
~|

e Stop Freq
1 5.97500008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

i Agilent Freg/Channel

Center Freq

#fitt 5.91060000 GHz

PASS LIMITL.
Start Freq
5.54500008 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Ant-2

# Agilent Freq/Channel

e | " Center Freq
dBm #At ]
—_— 5.91880008 GHz
PASS LIMITL
T Start Freq

e 5.54500008 GHz

- \\\
3 - Stop Freq
E975R0000 GHz
CF Step
13.0000008 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Ant-4
35 Agilent Freq/Channel
dBm #At . o ) dBm Center Freq

—P|H§S LIMITl - 5.91000000 GHz

Start Freq
S.54000008 GHz

Stop Freq
5.97508080 GHz

CF Step
13.00060800 MHz
Auto Man

Freq Offset
BARRRRAEE Hz

Signal Track
0n 0ff

File Operation Status, C:TRACE.CSV file saved




Ant-5

# Agilent Freg/Channel

At 1B Center Freq

PASS LIMI

591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved
Ant-7

# Agilent Freq/Channel

Center Freq

#Hrt 591009008 GHz

["PASS LIMITL
S Start Freq

L 5.84500006 GHz
~
]

S Stop Freq
: E970RR0RE GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-6

4 Agilent Freq/Channel

dBm oy i Center Freq

“['PASS LIMITL

5.91006808 GHz

Start Freq
5.84500000 GHz

StopFreq
- S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Ant-8

% Agilent Freq/Channel

dB #At . & o Sf@"@ta%r@g rGT—lq

—_— o 2|
PASS LIMITL

\ Start Freq

S 5.84500006 GHz
~L_
]

S Stop Freq
: E97000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Anpli

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




5795 MHz VHT40, M0.4 to M8.4-BF MIMO:

Ant-1

Agilent Fregq/Channel

A :' Center Freq

—P|H§S LIMITL 0.91666006 GHz

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6060680 MHz

Auto Man

Freq Offset

#UBH 3 0.00008000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

sAtt d Center Freq

PH§S LIMITl 591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
Off

(On

File Operation Status, C:TRACE.CSV file saved

Ant-2

% Agilent

F

F

#At

["PASS LIMITL

ile Operation Status, C:TRACE.CSV file saved

Ant-4

= Agilent

dBm #Atten 2
‘["PASS LIMITL
—

S

ile Operation Status, C:TRACE.CSV file saved

Amplitu

En

Freq/Channel

Center Freq
91 0RRREE GHz

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

Freq/Channel

Center Freq
S.91AREEEE GHz

Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0




Ant-5

£ Agilent Freg/Channel

dBm #Atten 26 dB i 3 Center Freq

["PASS LIMITL

591006008 GHz

StartFreq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Ant-7

4 Agilent Fregq/Channel

Center Freq
91 ARRREE GHz

StartFreq
5.340RRRRE GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-6

Freq/Channel

sfitt ' Center Freq

—P‘H§S LIMITL 5.91006808 GHz

Start Freq
5.84500000 GHz

StopFreq
| 597500800 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved
Ant-8

% Agilent Freq/Channel

e | Center Freq
dBm #Att B
T 591600008 GHz
' |-PASS LIMIT1
S Start Freq

S 534000008 GHz

t \_‘\
8 - Stop Freq
E97000000 GHz
CF Step
13.0000008 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Amplity

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




5795 MHz HE40, M0.1 to M11.1 SISO:
Ant-2

45 Agilent

i #Att
PASS LIMIT1
‘--.‘\\

\\\

B

Freq/Channel

Center Freq
S.91000008 GHz

StartFreq
5.545000008 GHz

Stop Freq
5.97000008 GHz

CF Step
13.0000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On QFf

File QOperation Status, C:TRACE.CSV file saved




5795 MHz HE40, M0.1 to M11.1 MIMO:

Ant-1

% Agilent Freq/Channel

Center Freq

#Hrt 5.91008008 GHz

["PASS LIMITL

StartFreq
S.54000008 GHz

Stop Freq
597000008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset

#UBH 3 900000000 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-3

Agilent Freg/Channel

At ¥ Center Freq

PH_S_S LIMIT]_ 591088008 GHz

Start Freq
5.54500008 GHz

Stop Freq
5.97560080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

% Agilent Freq/Channel

dBm #At e ; " Center Freq

—P|H§S LIMIT]_ 5.91088008 GHz

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Amplitu

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Ant-4

. Agilent Freq/Channel

Center Freq

dBm #Ht 591088008 GHz

["PASS LIMITL

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-5

i Agilent Freg/Channel

0 eAn ien WA

abim . z
PASS LIMITL

! Start Freq

5.84500006 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Ant-7

# Agilent Freq/Channel
~ Center Freq
il #Htt C
591000008 GHz
PASS LIMITL
Start Freq
534000008 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-6

i Agilent Freq/Channel

dBm #At e s N Center Freq

—P-H_S_S LIMIT]_ 591089008 GHz

Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status, C:TRACE.CSV file saved
Ant-8

## Agilent Freq/Channel
dBm #Atte 1B " Y ; Center Freq

—P‘H§S LIMITL 5.91006808 GHz

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5795 MHz HE40, M0.4 to M11.4-BF MIMO:

Ant-1

Agilent Fregq/Channel

e ton AN
5 £

PRSS LIMIT1
e StartFreq

- 5.34500008 GHz
- \‘
2 ]

T Stop Freq
kS 597000000 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-3
# Agilent Freg/Channel

At 7 ¥ Center Freq

PH_S_S LIMITl 591009008 GHz

Start Freq
534000008 GHz

Stop Freq
5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-2

4 Agilent Freq/Channel

dBm #ht dB " ) Center Freq

. ﬂgs LIMfT 1 5.916609060 GHz

Start Freq
53400008 GHz

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved

Ant-4
- Agilent Freq/Channel
] g -
dBm #At : Center Freq

—P-H_S_S LIMIT]_ 591089008 GHz

Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

14 BH

AGE GHz dB Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Ant-5

Agilent Freg/Channel

$Atten 20 ¢ B2 ¢ Center Freq

—P-H_S_S LIMITL 591088008 GHz

Start Freq
5.54500008 GHz

Stop Freq
5.97560080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-7

# Agilent Freg/Channel

. #Atren 26 d | CenterFreq

PH_S_S LIMITl 5.91008008 GHz

Start Freq
S.54000008 GHz

Stop Freq
597000008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-6

- Agilent Freq/Channel

o " i M Center Freq

dBm #At 2 3

— 5.91600008 GHz
“"PASS LIMITL

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-8

3 Agilent Freq/Channel

. .‘ e i Center Freq
dEm #At ] ] £
—_— 5.91 000006 GHz
PASS LIMITL
! Start Freq

e 0.84500006 GHz
~L_
~|

e Stop Freq
5.97500008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




5775 MHz non HT80, 6 to 54 Mbps SISO:

Left

Agilent |Freq/thannel

A Center Freq

PASS LIMIT1

StartFreq
5.66000000 GHz

N I Y =g
Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset

#UBH 3 8.80008000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-2

# Agilent |Freq/ChanneI

20 d 551 a0s0ab
 p—— o £
PASS LIMITL
bl
S StartFreq
5.84500000 GHz

Stop Freq
597000008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Amplitu

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




5775 MHz non HT80, 6 to 54 Mbps MIMO:

Left

Agilent Freg/Channel

i Center Freq
Bm #HtE 566500008 GHz

PASS LIMITL

StartFreq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

#UBH 3 Freq Offset
B.AAAAAAAE Hz

54
Signal Track
On 0fFf

File Operation Status. C:TRACE.CSV file saved

Left

Agilent Fregq/Channel

Center Freq

m #Htt 5.66500008 GHz

PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-1

Ant-2

Right

# Agilent Freq/Channel

Center Freq
SO1ARRREE GHz

dBm #Atter

["PASS LIMITL

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right
4 Agilent Freq/Channel

. Center Freq
dBm #Ht 5.91000608 GHz

["PASS LIMITL
S Start Freq

S 9.84508008 GHz
\\
\

S Stop Freq

Hay i, Ii 5.97500006 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Left

Agilent Freq/Channel

At ¥ Center Freq

PRES LIMITL 5.665600006 GHz

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Left

Agilent Fregq/Channel

At 4 ¢ Center Freq

PAES LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Ant-4

Right

= Agilent Freq/Channel

. Center Freq
dBm #Ht 5.91608688 GHz

["PASS LIMITL

A Start Freq
N 5.84500008 GHz

\\
s Stop Freq
VI " “'\”‘ Ii 597500008 GHz
CF Step
130000008 MHz
Auto Man

Freq Offset

#UBW 2.00000000 Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Right

- Agilent Freq/Channel

Center Freq

dBm #Ht 0.916606006 GHz

["PASS LIMITL

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




Left

i Agilent Freg/Channel

At ¥ Center Freq

PASS LIMITL 5.66509008 GHz

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Left

# Agilent Freq/Channel
IR I Center Freq
il #Htt C
5.66500008 GHz
PASS LIMITL
Start Freq
5.60090808 GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-5

Ant-6

Right

i Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91000000 GHz

[PASS LIMITL
B

Start Freq
534000008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status, C:TRACE.CSV file saved
Right

% Agilent Freq/Channel

Center Freq

#hit 591000000 Gz

"PASS LIMITL
S Start Freq

S 5.84500006 GHz
~L_
]

S Stop Freq
"w\ww iI E97000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Left

Agilent Fregq/Channel

Center Freq

3 dBm #Htt 5.66500000 GHz

"PASS LIMITLL
Start Freq
C.60080086 GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Left

Agilent Freg/Channel

3 dBrm Center Freq
9 dBm Al 566500000 Ghz

PASS LIMIT1

StartFreq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-7

Ant-8

Right

Agilent Freq/Channel

4B Center Freq
dBm #Htten £ 591000000 GHz

“["PASS LIMITL
! Start Freq

e 0.84500006 GHz
~L_
~|

e _ Stop Freq
5.97500008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Right

# Agilent Freq/Channel

Center Freq

dBm #Ht 591088008 GHz

[PASS LIMITL

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




5775 MHz HT/VHT80, MO to M7, MO0.1 to M8.1 SISO:

Left

Agilent

|Freq/thannel
WAt Center Freq

Prhss E il 2t ; 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-2

|Freq/thanne|

Center Freq
91 0RRREE GHz

= Agilent

| dBm_ #At
PRSS LIMITL,

S StartFreq
53400008 GHz

Stop Freq
597500008 GHz

CF Step
13.0006008 MHz
Auto Man

N Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




5775 MHz HT/VHT80, MO to M7, M0.1 to M8.1 MIMO:

Left

Agilent Freg/Channel

#Att ¥ Center Freq

PASS LIMITL 3.66500006 GHz

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Amplit

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Left

# Agilent Freq/Channel

At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-1

Ant-2

Right

3 Agilent Freq/Channel

Center Freq

dBm #Ht 5.91000008 GHz

["PASS LIMITL

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved

Right
% Agilent Freq/Channel

4B Center Freq
dBm #H1t 591000000 GHz

["PASS LIMITL
! Start Freq

e 0.84500006 GHz
~L_
~|

e Stop Freq

i, ﬂ—i 5.97500000 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Left

Agilent Fregq/Channel

#Atten 26 ¥ Center Freq

PASS LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved
Left

# Agilent Freq/Channel

At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3

Ant-4

Right

Agilent Freq/Channel

dBm #At " Center Freq

¢ _P‘H_Ejs LIMIT]. 0.916606006 GHz

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved
Right

# Agilent Freq/Channel

oA ' N CenterFreq

dE 5.91006808 GHz

—

PASS LIMITL
\ Start Freq

T 5.845600006 GHz
\‘\
\_

2 e Stop Freq
"MW' T 597500008 GHz
CF Step

13 0RE00E MHz

Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Left

Agilent Trace

#Atten 26

PASS LIMIT1

Trace
3

Clear Write
Max Hold
Hin Hold

View
Blank

More
1aof 2

File Operation Status, C:TRACE.CSV file saved

Left

# Agilent Freq/Channel

Center Freq

#Hrt 5.66509008 GHz

PASS LIMIT1

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Ant-5

Ant-6

Right

Agilent Freq/Channel

dBm #0t 3 ™ Center Freq

: ﬂgs LIHiT 1 5.91608666 GHz

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved
Right
# Agilent Freq/Channel

Center Freq
S.91AREEEE GHz

#Ar

"PASS LIMITL

\ Start Freq

S 5.34500808 GHz
.

S Stop Freq
1 E97000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Left

i Agilent Freg/Channel

Center Freq

#Htren 26 5.66509008 GHz

PASS LIMIT1

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Left

Agilent Fregq/Channel

At ¥ Center Freq

PASS LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-7

Ant-8

Right

% Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91000000 GHz

‘['PASS LIMITL
S Start Freq

S 5.84500008 GHz
S

S Stop Freq
: E97000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status, C:TRACE.CSV file saved
Right
£ Agilent Freq/Channel

Center Freq
5.91600008 GHz

dBm #At

—

PASS LIMIT1

Start Freq
5.84500000 GHz

e Stop Freq

P
M‘ -y I 597509008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5775 MHz VHT80, M0.4 to M8.4-BF MIMO:

Left

Agilent Freg/Channel

At ¥ Center Freq

PRES LIMITL 5.66500006 GHz

Start Freq
SGARRARAE GHz

Stop Freq
S73RRRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Amplit

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Left

Agilent Freq/Channel

Center Freq

#Atten 20 5.66500000 GHz

PASS LIMIT1

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-1

Ant-2

Right

% Agilent Freq/Channel

. _ Center Freq
dBm #Htter 50.91606806 GHz

[-PASS LIMITL

Start Freq
554000008 GHz

Stop Freq
S.975RRR0E GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Right
3 Agilent Freq/Channel

4B Center Freq
dBm #H1t 591000000 GHz

["PASS LIMITL
! Start Freq

e 0.84500006 GHz
~L_
~|

e Stop Freq

‘W« é 9.97508008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved




Left

Agilent Freq/Channel

#ftt o Center Freq

PRES LIMITL 5.665600006 GHz

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Left

4 Agilent Freg/Channel

Center Freq

dBm #Htt 5.665000808 GHz

PASS LIMIT1

StartFreq
5.66000000 GHz

Stop Freq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Ant-3

Ant-4

Right

= Agilent Freq/Channel

. Center Freq
dBm #Ht 5.91608688 GHz

["PASS LIMITL
\ Start Freq

- 5.84509008 GHz
\
~

2 S Stop Freq
: 597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

#UBH

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved
Right
# Agilent Freq/Channel

Center Freq
SO1ARRREE GHz

dBm #At

[PASS LIMITL

\ Start Freq

S 5.84506008 GHz
~
~]

S Stop Freq
’ imml Ii E975R0000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Left

Agilent Fregq/Channel

Center Freq

3 dBm #Htt 5.66500000 GHz

"PASS LIMITLL
Start Freq
C.60080086 GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved

Left

Agilent Freg/Channel

ALt ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-5

Ant-6

Right

Agilent Freq/Channel

dBm #ht e VPPN Center Freq

. —P|H§S LIMITL 5.91008008 GHz

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Right

4 Agilent Freq/Channel

K *Fﬁ: " 4B I‘I Egle@n@t@e@%g%iq
. Z

PASS LIMIT
— Start Freq

B 5.84500008 GHz
T
2 i

S Stop Freq
: 597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Left

< Agilent Freg/Channel

$Atte 4 d Center Freq

PASS LIMITL 9.66508008 GHz

Start Freq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Left

# Agilent Freq/Channel
. ' Center Freq
il #Htt C
5.66500008 GHz
PASS LIMIT1
Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-7

Ant-8

Right

< Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91900000 Ghz

‘TPASS LIMITL
T Start Freq

S 5.84506008 GHz
\\
]

S Stop Fre

pFreq
M “—l—i 5.97500000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved
Right

4 Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91000000 GHz

[PASS LIMITL
S Start Freq

S 5.84500006 GHz
~L_
]

T Stop Freq

el x 5.97500000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




5775 MHz HE80, MO0.1 to M11.1 SISO:

Left

4 Agilent |Freq/thannel

Center Freq
S.GEDARRRE GHz

#Att

PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset

#UBH 3 209000000 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-2

4 Agilent |Freq/thanne|

) Center Freq
91 0RRREE GHz

#At

PASS LIMITL

Start Freq
53400008 GHz

Stop Freq
5.97500008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
Aageeeeee Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved




5775 MHz HE80, M0.1 to M11.1 MIMO:

Left

Agilent Freg/Channel

At 5 4 Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Amplit

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Left
# Agilent Freg/Channel

sftten 26 ; Center Freq

J PHSS ML 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Right

% Agilent Freq/Channel

dBim s0tter N Center Freq

—P‘H_S_S LIMITL 591088008 GHz

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right
4 Agilent Freq/Channel

dBm #Atte ‘ PEYYYEWS  Center Freq

L 5.9 BRRRRE (GHz
'| PASS LIMIT1

Start Freq
5.84500000 GHz

StopFreq
S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Left

i Agilent Freg/Channel

#Atten 26 d Center Freq

PASS LIMITL 5.66509008 GHz

StartFreq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

File Operation Status, C:TRACE.CSV file saved

Left

3 Agilent Freq/Channel

#Att 7 d Center Freq

PRES LIMITL 5.665600006 GHz

StartFreq
S.GARRRRRE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.6060680 MHz

Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-3

Ant-4

Right

Agilent Freq/Channel

Center Freq

dBm #Htten 2 5.91008008 GHz

“["PASS LIMITL
e

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Right

3 Agilent Freq/Channel

. Center Freq
dBm #Ht 5.91608688 GHz

["PASS LIMITL
\ Start Freq

e 5.84500008 GHz
T

S Stop Freq
' W Ii 597500008 GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
A.AReAeeaR Hz

Signal Track
On 0ff

File Qperation Status, C:TRACE.CSV file saved




Left

i Agilent Fregq/Channel

Center Freq

#Htten 2 0.66500006 GHz

PASS LIMIT1

StartFreq
S.GRRRRREE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Left

# Agilent Freq/Channel

Center Freq

#Hrt 5.66509008 GHz

PASS LIMIT1

Start Freq
SGRRRREEE GHz

Stop Freq
5.73000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

#\BH 3

e

Signal Track
(in 0t

File Operation Status. C:TRACE.CSV file saved

Ant-5

Ant-6

Right

- Agilent Freq/Channel

dEm #Htter . [ Center Freq

3 —P'H§S LIMITL 5.916606006 GHz

Start Freq
554000008 GHz

Stop Freq
S.975RRR0E GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved
Right

4 Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91000000 GHz

[PASS LIMITL
S Start Freq

S 5.84500006 GHz
~L_
]

: S Stop Freq
: E97000000 GHz

CF Step
13.00006000 MHz
Auto Man

Freq Offset
B.Aeeeeee8 Hz

Signal Track
n 0

File Operation Status. C:TRACE.CSV file saved




Left

Agilent Fregq/Channel

Center Freq

3 dBm #Htt 5.66500000 GHz

"PASS LIMITLL
Start Freq
C.60080086 GHz

Stop Freq
5. RRRRRE GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
906060606 Hz

Signal Track
(n 0ff

File Operation Status, C:TRACE.CSV file saved
Left

# Agilent Freq/Channel

At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-7

Ant-8

Right

Agilent Freq/Channel

dBm #ht e PN  Center Freq

. —P|H§S LIMITL 5.91008008 GHz

StartFreq
S.54000008 GHz

Stop Freq
59700008 GHz

CF Step
13.00606008 MHz
Autn Man

Freq Offset
690900000 Hz

Signal Track
n Off

File Operation Status, C:TRACE.CSV file saved
Right

# Agilent Freq/Channel

Wft ' M Center Freq

dE 5.91006808 GHz

—

PASS LIMITL
e Start Freq

T 5.845600006 GHz
\‘\
\_

e Stop Freq

Shotbia, P —173 5.97500000 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




5775 MHz HE80, M0.4 to M11.4-BF MIMO:

Left

Agilent Freg/Channel

i Center Freq
Bm #HtE 566500008 GHz

PASS LIMITL

StartFreq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset

#UBH 3 800000000 Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Left
3 Agilent Freq/Channel

Center Freq

#Htten 2 5.66500006 GHz

PASS LIMIT1

Start Freq
SGARRARAE GHz

Stop Freq
S73RRRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-1

Ant-2

Right

# Agilent Freq/Channel

Center Freq
SO1ARRREE GHz

dBm #Atter

["PASS LIMITL

Start Freq
5.54500008 GHz

Stop Freq
5.97560000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Amplitu

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved

Right
# Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91900000 Ghz

[PASS LIMITL
T Start Freq

S 5.84506008 GHz
\\
]

S Stop Fre

= q
W&WM i 5.975600006 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved




Left

3 Agilent Freq/Channel

Center Freq
5.66500000 GHz

#Htten 2L

PASS LIMIT1

Start Freq
SGARRARAE GHz

Stop Freq
S73RRRRRE GHz

CF Step
13.0008800 MHz
Huto Man

Freq Offset
B.B0BBRRRE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Left

4 Agilent Freq/Channel

et 147 dF Center Freq

PASS LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
5.73000008 GHz

CF Step
13.6000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Ant-3

Ant-4

Right

% Agilent Freq/Channel

Center Freq
5.91060680 GHz

Start Freq
554000008 GHz

B

- Stop Freq
T 5.97500008 GHz

CF Step
13.0008880 MHz
Huto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved
Right

# Agilent Freq/Channel

r Center Freq
It L 5.91000000 Ghz

["PASS LIMITL
\ Start Freq

T 5.845600006 GHz
\‘\
\_

z e Stop Freq

p
M‘“‘lﬂ i 1 S.970RRRRE GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Left

< Agilent Freg/Channel

$Atte 130 ¢ Center Freq

PASS LIMITL 9.66508008 GHz

Start Freq
5.6000A00H GHz

Stop Freq
5.73000080 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
On 0ff

File Operation Status. C:TRACE.CSV file saved

Left

Agilent Freg/Channel

At " ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.00066008 MHz
Auto Man

Freq Offset
906060606 Hz

#BH 3

Signal Track
(On Off

File Operation Status, C:TRACE.CSV file saved

Ant-5

Ant-6

Right

< Agilent Freq/Channel

dEm Center Freq
dBm bl 5.91900000 Ghz

‘TPASS LIMITL
T Start Freq

S 5.84506008 GHz
\\
]

S Stop Freq
3 E975R0000 GHz

CF Step
13.0008000 MHz
Auto Man

Freq Offset
Baeeeeeee Hz

Signal Track
On Off

File Operation Status. C:TRACE.CSV file saved
Right

# Agilent Freq/Channel

oA ' N CenterFreq

dE 5.91006808 GHz

—

PASS LIMITL
\ Start Freq

T 5.845600006 GHz
\‘\
\_

: e Stop Freq
thl 21 597500008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
690000000 Hz

Ampli

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved




Left

Agilent Freg/Channel

ALt ; Center Freq

PASS LIMITL 5.66506008 GHz

StartFreq
5.66060680 GHz

StopFreq
5.73RRRRRE GHz

CF Step
13.0006608 MHz
Auto Man

Freq Offset
B.ARRRREEE Hz

Amplit

Signal Track
On Off

File Operation Status, C:TRACE.CSV file saved

Left

Agilent Fregq/Channel

At JF Center Freq

PAES LIMITL 0.66500006 GHz

StartFreq
S.GRRRRREE GHz

Stop Freq
S.73RRRR0E GHz

CF Step
13.0006008 MHz
Auto Man

Freq Offset
P ABAAAAAE Hz

Signal Track
On 0

File Qperation Status, C:TRACE.CSV file saved

Ant-7

Ant-8

Right

% Agilent Freq/Channel

. Center Freq
dBm #Ht 5.910886008 GHz

["PASS LIMITL
e Start Freq

T 5.845600006 GHz
\‘\
\_

2 e Stop Freq

Mhﬂ z* 5.97508008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved
Right

# Agilent Freq/Channel
Wfitee B | M Center Freq

PH§S LIMIT 5.916606006 GHz

Start Freq
5.84500000 GHz

Stop Freq
597000008 GHz

CF Step
13.0008608 MHz
Auto Man

Freq Offset
A.ARA0008 Hz

Signal Track
On 0ff

File Operation Status, C:TRACE.CSV file saved




10 Annex B (Normative) — EUT External Photographs

Please refer to the attachment.




11 Annex C (Normative) — EUT Internal Photographs

Please refer to the attachment.




Cisco Systems, Inc.

12 Annex D (Normative) — A2L A Electrical Testing Certificate

\\\‘\”|”|r"i/,

Accredited Laboratory

A2LA has accredited

BAY AREA COMPLIANCE LABORATORIES CORP.

Sunnyvale, CA
for technical competence in the field of

Electrical Testing

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017
General requirements for the competence of tesfing and calibration laboratories. This laboratory also meets A2LA R222
- Specific Requirements EPA ENERGY STAR Accredifafion Program. This accreditation demonstrates technical
competence for a defined scope and the operation of a laboratory quality management system
(refer to joint ISO-LAC-IAF Communique dated April 2017).

Presented this 10* day of March 2021.

Trace Mcinturff, Vice President, Accreditation Services
For the Accreditation Council

Certfificate Number 3297.02

Valid to September 30, 2022

For the tests to which this accreditation applies, please refer to the laboratory's Blectrical Scope of Accreditation.

Please follow the web link below for a full ISO 17025 scope
https://www.a2la.org/scopepdf/3297-02.pdf

--—- END OF REPORT ---
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